- 4 . A
COMPACT TRACTORS e e . . . 5
220-S/N 9734870 TO 14035005 ¢ * Bl . : T
. - 222-S/N 9736998 TO 14036630 . - ; ' ,
S 224-S/N 9738335 TO 14038300 - ; .
: ) . 444-S/N 9739739 TO 14039740 - s o . . :
C | Parts Catalog B1375 ) ALPHABETICAL INDEX’ o
. . ENGINE SECTION '
- 5-84-RP-1500-160 - . . P . -
< : . PAGE ¢ ~&. @RI'D_ © ' PAGE . GRID
NOTE: This catalog replaces catalog AirCleaner..... ::.......... 5 - AB _ Flywheel™ .. ... R I LA B4-B8
— A1375 and all revisions. Battery ........... ... ... 65 . F2 "~ Fuel F’um_p R R . 25 B12
. Breaker Contacts ..........:. 7t - F8 Fuel Strainer ................ 25 B12
Breather, Crankcase.......... 7-9 AB-A10 Fuel'System ..............%. 25 B12~ .
Camshaft........... PP ‘79 AB-A10 . GasketKits ...~ .i.......... 23 B10 *
Carbiretor . .........oooounn. 2627 B12-B14, . GOVEIMOr .;................, 29 .C2 ;
, ConnectingRod ............. 11415 A12-B2 Mufflef. ... . . 0 i 5 " AB
Crankshaft. ... .............. 11418 . A12-B2..  * Shields........: el 57 -+ E2
CylinderBlock............... 17-21 B4-B8 7 OilPan..................0.. 17-21 /' B4-B8-
CylinderHead ............... 17-21 B4-B8- . Piston. ...l 11-15 - Al12-B2 -
. Electrical System ... ......... 65-71 F2F8 . . PTOClutch ... oo oo tin.e. 31-33° C4-Cs
Engine Block & Attaching Parts 17-21 B4-B8 |, . SparkPlug..............7... gb . Fz2 . .
Exchanger, Heat ... .......... 63 D12 . Starter .......%....ceueeann 63 . E14 - L
Exhaust System ............ - 5 AB - JTank, Fuel ......0...... e 25 ©OB12 7 '
Fan . 33 ce Throttle Linkage ......... P 29 - c2 )
Filter, Breather .............. 78 A8-AT0 Valves ..0.................. 7-8 > AB-A10
, BASIC TRACTOR SEETION
. ‘ . PAGE " GRID ) PAGE: - GRID |
Axle, Front ... ... >4 €14 L19 and-M19 Flow Control . ,
Axle,Rear .................. '49-51 D8-D10 Valge Kit ............... 93 Ag* -
* Baffles& Shrouds . .......... 25 Bi2 L29PTO .« e 97 Ag* T
Brakes .. ...veiiuiireeians 45. D4 MS Holding Valve ............ 95 AB* © =
. Control-Speed............... 61 E12 Models K8 & K10 Wheel , ’
" Decals ........ e 7378 ° FI10-F12 Weights .........«...... 77 F14
Electrical System .......«.... 65-71 F2-F8 Models H26 & J26 Three Point
" Fenders ...l 39 c12 Hiteh ............ovts 81-83 G4-G6
CFrame. ... ~36-37 C8-C10 Model F27 Three Point Hitch -
Grille......0.......oo 35-37 C8-C10 Adapter ........ Ceeeeees -83 G6
Hitch ........ oot 47 D6 Model J22, J24, K22 and K24 - ‘
Hood ....................s.. 3537 C8-C10 Sleeve Hitch ............ 85 G8 .
- Hydraulics .................. 53 D2 Model H13 Weight Box . ....... 87 310
_ Coupling, Pump Drive . ..... 53-578 D12-E4 Model H18 Counterweight
. "Hoses, Lines & Fittings ... 5. 53 D12 Brackets................ 87 G10
Motor, Hydraulic Drive ..... 53-61 D12-E12 Model J30-Hydraulic Lift ...... 79 G2
) Pump ... . 53-57B D12-E4 - Mounts, Engine ............. 29 - cz
’ Valve, Control. ............ 535880 - DI12-E10 Mounts, Heat Exchanger .. ... 55 D14
"Valve, Control Linkage...... " Bl E12 PTOClutch-............. .. 31-33 C4-c6
Implement Lift Lever ......... 47 D6 Seat, Operator's ............. 39 c12
Instruments . .............. . 65 F2 Steering Wheel & Gear ..... .. 43 D2
J17, K17 and L17 : Tailllamp........ccooevvens n F8
: : : HydraulicPTO........... - 8991 G12-G14 ToolBox .......covveeenn. 39 c12
' . L7 Holding Valve..... ...... - 95 AB* Transmission. ............... 49-51 D8-D10
‘ - L9 Holding Valve............. 95 Ag* Wheels, Front & Rear ........ 45 D4
- INGERSOLL ~ L11 Counterweight Kit ... ..... 95 AB* .
Ingersoll Equipment Co., Inc. * contained on'microfiche 25 .

Technical Publications
119 South First Street
Winneconne, Wl 54986-9576




JA
B

. /’ ’ . "

‘

Sy

& . d
|
Indexes . ’ - Orders . ‘ ] o
: . This parts Catalog is arranged for easy identification. of Orders should plainly specify correct part number, fult
" Genuine CASE Service Parts, *An, alphabetical index is description, quantity required, machine model and engine
. . - provided at the front of this Catalog to focate the major *#  model, machine and engine, serial numbers, ‘'method of -
. < ' groups or assemblies. A numerical index at the rear of the shipment.and shipping address. . ;
. Catalag gives“the part humbers and “the pages on which .
they are described. ’ .
: ' > . Changes
. . . ‘When changes to the machine make it necessary,
Iustrations p . g . " revised pages for this book will be issued. The ‘ravised
. e e \ pages ‘will be issued with the same page number as those
o ‘All parts are illustrated in “'Exploded Vie»gg:;,which they replace and the “issue” number and date will be -
show the individual parts in their normal relationship to . advanced. - ~
each other. Reference numbers are used in the illustra- : R
tions. These numbers correspond to those in the “Refer- It is imperative that revised Parts Book -pages be in-
. ence Number’” column and are followed by the part serted into their respective Parts Books as soon as received, e 3
- number, description and quantity required. Failure 10 do so will lead to confusion and defeat the  » Bl _ ; 1 | ;
L . g . Purpose of the book. . TRACTOR MODEL AND ENGINE MODEL, SERIAL AND
- . ";“"‘" i ) . - -
. T Indented Description TRACTOR MODEL DESIGNAT!ONS - ENGINE MODEL DESIGNATIONS
’ Indented partsiin the descriptive list are a part of the preceding assembly or sub-assembly. - C26982
The guantity shown in the “Number Required’” colun:m‘is the nu'mber of parts used on a machine except where parts are’ 220 TRACTOR K- 241 - AS SPEC. PE46746D
indented in descriptive 1ist.- ln.this case the ‘guantity shown is the number required for the preceding assembly or sub- P
assembly, ) v .
! C26983 - .
. ‘ ' ‘ 222 TRACTOR K- 301- AS SPEC, PF47612D0 .
. ' ' ) . < 026984 .
. - REF. PART NO. ~  DESCRIPTION ) - . ) ‘REQ'D 224 TRACTOR K- 3271 -AS SPEC. PFE0324D
| ' A- . 55150 CYLINDER ASSY - rear steering . ....................., e Lo : - '
' 28 A 56208 SOCKET ASSY -rearcylinder .\ .. .. ... ..\ urun. .. S a1 -- - (26984
; ) 29 A 55956 - PLUG - adjusting, socketassy. . . .. ., . e 1 (444 TRACTOR K - 321 - AS SPEC. PF60324D
30 A 55957 SEAT -socketball .. ............... ... .. e e 2 . -
; | 31 YA 56210 SPRING - socket .. ... oo, ... R el 1 ‘ . T T
| ' 32 A 56209 . SEAT - socketspring. . . ... ..... e e 1 : B
} 33 - G 45175 CLAMP ASSY - $0CKBT 8SSY <« v o vv it e oo 1 "
l 1B6- 836 BOLT - 3/2" x 2-0/4" N.F. hex. . ..o 1
_ 34 132- 104 . PIN - cotter, 3/16" x 3. .. ... ... .. e e e S 1 When wusing this catalog, notice the reference to
i ) . T35 A 55889 STUD - ball, socket & eylinder .. ... ... .. ... .. .. e e e 2. serial numbers aof various components noted he_re and
| : 36 13- 410 BOLT - 1/4" x B/8 " N.C,hex. . v oo e 4 SERIAL NUMBERS listed in the ‘‘description™ copy. By referrmg_ to
37 ’ Q2- ¢ 4 LOCKWASHER ST SAE . —. 4 correct serial numbers, proper parts identification

Terms “'Right Hand” and “’Left Hand'" 3
“Right Hand" and “’Léft Hand”
" direction of forward travei.

-

sides of this machine are determined by standing at the rear of the unit and fdcing in th’eg

will be assured.




i

. - ) B - " ’ . L e '
3, oy : ‘ L ‘ ' - : A i
- a0 : . ! e P - - - : H
' \g: — N - - L ’
. T o . s ' ‘ . ',. IR RN et
s .1 T CASE 220,222, 224 AND 444 COMPACT TRACTORS ' s -0 uER
. T : TN ' . a’
' i
AIR CLEANER ' ! ) i
: : * .
REF. PART NO. - . DESCRIPTION . ) REQD j
T KO 237895 , - -AIR‘CLEANER ASSEMBLY .. ... e NP SRR 1 ﬂ
"2 .NSS COVER - air cleaner {order KQ237895) ...............:..... 1 !
3 . Nss . 1 BASE - air cleaner (order KO237895) ... ... ... ... ... .0 nn.. i v
4. - KO, 237423 © GASKET -cover,aircleaner . ... ... ... .. ... ..., 1 f
5° . ¢ 26703 NUT -wing 174" N.C. oo P it em s eanaae.- 1 o
B KO 276341+  GASKET:-airhorn........ L e B I
7 A 70090 CELEMENT - Qit GleANer . . o v v vt v e et et e e i !
8 Y177, o4 . SCREW - fillister head 10-32 x B/16™. ... . vi vt vvii v iinnnn ., 3 ,
9 193 6 LOCKWASHER - ext: t00th . ... ... ..uiinieennann. e 3 '
10 KO 237421° . PRE-CLEANER................... et 1
. f
g EXHAUST SYSTEM - "
C 26063 MUFFLER ASSEMBLY - exhaust {includes items 9, 10, 13 and 14 . Y ‘
o banded together) - . .« vttt e e . 1 - -
2 c 22747 PIPE - engine exhaust -« . . . -« « ... e TN 1 .
3 NSS CLAMP ASSEMBLY - muffier fuse H316176) . . .. ... .. .. e cerl Fak
C 4 111. ° 256 BOLT +5/16" x 1-1/4" round head NC {package of 100). ... ....... g po Rl
5 192- 20 LOCKWASHER ~B/16". . .o oo tae e eieaeeeans T 1 . 4
"6 129- © 102 NUT - B/16” N.C. RX.c « { +« « e e e e tee e e e ee s A .
) 61- 512 BOLT - 5/16" x 5/8” sockethead . . . . ......... e 2
8 C 10372 .© GASKET-exhaust. ............ ... ...... e e e 1
.9 C 26062 WRAPPER ‘muffler. .. ... .. . i P 1
.10 C 22889. COVER-mufflerend ... ........ccouunn.. P e 1
511 7 214. 272 CLAMP - muffler and wrapper mounting . . ... ... ..vu v nnn .. 3.
12 C 22819 BRACKET - mufflgr mounting . . . ............ P 1
13 ‘C - 26058 INSULATION - muffler  ........ e e o1
14 . C 22860 INSULATION - muffler end .. PP e 1
15 H = 315176 CLAMP -muffler.................oonen. e e 1
16 120.° 102 NUT - 5/16" - 18 hex ....eeee. .. e e 2
17 192 404 ° LOCK WASHER ... ... e 2 »
|
|
L ' /
! T T T
" Printed in U.S.A. . . April 1984



B
'
£ ~rt
- -
|
.
.
{ . :
|
.
I
-
| u
v
“ ,
;
.
» ’
:
\
¢
a

00~ O b W —
b

10.
il

14
15
16
17
18
19
20

.21

22
23
24
25
2§
26
27
28

37

38

-39

40
41

42
43
44
45
46
47
48
49
49
50
51

Printed in U.5.A.

REQ'D

O T S Y S O Ry
~

53 R v ]

[ e

cC '
—_ ey = = S NN RONNN - -

April 1984

) " p
= ,” -
' CASE 220, 222, 224 AND 444 COMPACT TRACTORS
A rd v
D /
. n 220-AND 222 CRANKCASE BREATHE
Ty / ‘
PART NO. L " DESCRIPTION
129- 409 NUT - 1/4” NChex .. ...... doo S
1922 19, LOCKWASHER - 1/4" . . . ... e e
KO 275220 ,STUD -valve cover. . ..... . L e T
KO 275143 . COVER -valve. .. ........ E L
KO 231032 SEALs- breather. .. .. ... . e e e e e e e
KO 235048 GASKET.- breather plate. .\ .. .. .. e
KO 235118 FILTER - breather . . . . . e Yo
KO 235117 BAFFLE -breather. - . .. . ... . e
KO 235047 REED -breather. . . .. .. .
KO 235681 PLATE - breather. ... . e e
KO 275144 GASKET -valve covers . ... ... o
ﬂf’ )
. 220 CAMSHAFT AND VALVES' o
KO 235826 VALVE 2exhaust /... v i
KO 235008 VALVE -intake. /oot o e e
KO 230170« INSERT - exhaustvalve seat .. ......... ... . . ... .. ... ..
KO 235007-% GUIDE -valve ... ....... e e e e e e e
KO 235011 SEAT -valve spring. . /... ... .. e
KO 235010 SPRING -walve L ... . i e i
KO 230011 -RETAINER -valvespring . . .. ... ... e e e e e e
C . 24884 KIT, *valve retainer {includes both halves) . ... .ot ss s sr .o,
KOD 235327 L%FTERASSEMBLY;...............................:...
[INSS C#SCREW -tappetadjusting ... .. .. ... ... ...
NSS LIFTER -valve . . . .. e e e
.C 25043 GAMSHAFT ASSEMBLY .. ... ...
KO 275066 4 SPACER - camshaft, 005" _ . .. .. .. . ... .o
KO 275067 SPACER - camshaft, 010", . .. ... . .. s
KO 2385053 PIN-camshaft. . ... .
i 34346 SPRING - aCtuating . . ... ..ot et e e,
© 222 CAMSHAFT AND VALVES
KO " 235826 VALVE - exhaust . .t e e e o S
KO & 235008 VALVE -intake .. .ottt e
KOG 230170 INSERT - exhaustvalveseat. . .. ............... e
KG 235007-S GUIDE -valve, . .. e
KO 235011 SEAT - valve SPFING. - - . oo e e e
KO 235010 SPRING -valve . . o e e e e e
KQ 230011 RETAINER -valve spring . ... .....vlun i .
. C 24884 - KIT valve retainer {includes both halves) ... ............. PRER
KOD 235327 LIFTER ASSEMBLY & ..o ot e e e b
NSS SCREW -tappet adjusting .7 . . .o .. oo ;-
NSS LIFTER -alVE + o v vt v e e e et e e e e e e e e,
c 25043 CAMSHAFT ASSEMBLY . ........ S
KO 275066 SPACER - camshaft, 005", .. .. ... e e
KO . 275067 SPACER - camshaft, 0107, . .. .. . o
KO 235053 PIN -camshaft. . .. ... ... .. ... ... e .
v/ 34346 SPRING -8CtUTING « o v v v e e v et e e e e




3 . \

- CASE 220, 222, 224 AND 444 COMPACT TRACTORS o9 , 1:
. ' .- - N ' 1 LT . "'.\ \ ...f““""\“@z ;
. \ . ) " . i Voo . i
- 224 AND 444 CRANKCASE BREATHER \\‘ |
/ r « 7 \‘-i ' a
REF. PART NO. " DESCRIPTION. T REQ'D I
: Vo , B .
1 128 409"  NUT-1/4"NChex .. ................... [ 1 / |
2 1922 - 19 LOCKWASHER - 1/4" ... .. . .. ....... ey ' 1 : e
3 ‘KO 275220 STUD -valvecover .¢..................... CPI S 1 ’
4- KO 275143 COVER-valve. .. ....................... [ 1
5 KO 231032 SEAL - breather. . ... .. ... [ A : 1
6 KO, 235048 . GASKET -breather plate ... ... S !
;7 KO (235118 . FILTER -breather...............ccoouuron.n’s 1
B KO" 235117 BAFFLE -bWather. ... ...........0.c.o...., 1
9 KO 235047 _ REED -breather . . ... e R 1
10 KO 235631  PLATE -breather ... ...........ccoueeoenn... ! 1
<M ‘KO 275144 GASKET -valvecover, ., .., ............ N R T 1 '
z L
224 AND 444 CAMSHAFT AND VALVES .
© 14 KO 237672 - VALVE -exhaust. . . ....... el e 1 '
15 KO 235582 VALVE -intake « . ivvvnvme v anennnnn.. P 1
16 KO 230170 INSERT - exhaustvalveseat. .« + v oo v v o i ... e . 1
17 - KO 235007-S  GUIDE-valve....... e, R 2
18 KGO 235011 SEAT - valve spring. . ... ... .. e e e e e e 2
19 KO 235188 . SPRING -ValVE « =« o v v v iv e et ce oot et eee et e e ie 2
20 KO 230020 ROTATOR - valve {Furnished in pairsonly) - . . ...... R 2
21 C 24884 KIT - valve retainer (includes both halves) . .. .. .. ...+ Ceeea 2
22 KOD 235327 LIFTER ASSEMBLY .. ......... P 2 ;
23 NSS C CSCREW - tappet adjusting « « « « v v et m e e v v tinmme e ae e 1 .
24 NSS N LIFTER - valve - i et e e e e e e e e, 1
25 C 25043 CAMSHAFT ASSEMBLY - -« vt v eeeeevnt e nveiee e, 1
26 v 34346 SPRING - actuating -« ..« evouu . e e e e 1 .
27 KO 275066 SPACER ~camshaft, 005", . ... ... ............... S “.... UAR
27 KO 276067 SPACER - camshaft, .010". . .. .. P .... UAR
28 KO 235053 PIN - camshaft. .. ........... e e e 1
_ o
.-"'/—// |
\ /' |
. - |
5 '//
. 4
% o
. - A |
~L |
- .‘,' a
= N | B

Printed in US A. April 1984




Printed in U.S.A.. 7

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

+

-

220 CRANKSHAFT,.PISTON — CONNECTING ROD

=

w

REF. PART, NO.

1 NSS

y, KO 235287
3 NSS

4 NSS

5 ~  NSS .o
6 c 26509
7 .‘1«'\0 235004
8 NSS

"9 NSS™

10 KDA 235139
11 KO 235003
12 97. 26
13 NSS

14 ~ NSS

15 o 26511
15 C -~ 26512
15 C 26513
15 c 26510
16 KO 235288
16 KO 235289.
18 KQ 235290
18 . C 181071
19 R 16287
20 " 40035
- 21 H 26492
22 KOB 236364
23 H 233346
24 C 18097.
25 cs+ 26421
26 131- . 580

™~

D

_PISTON AND ROD ASSEMBLY (Std. sizel
RING SET - piston {For oversize, see item 16)

ESCRIPTION

RING - top compression

RING - 2nd compression {Includes expander}

RING - oil {includes expander) ' :

PISTON'ASSEMBLY (For aversize, see item 15)

RETAINE
PIN - pisto

PISTON ......... ... .. ..., e e

WASHER

R - piston pin
n

- special . . ...

LOCKWASHER, .. ...

SCREW - cap connecting rod

ROD - connecting. . . . .

PISTON ASSEMBLY - .010" oversize

PISTON ASSEMBLY - .020" aversize . .. cv v v v v i s s eeie e v n AN
PISTON ASSEMBLY. - 030" oversize .. ... ......c.cc.iuu... , Ao
PISTON ASSEMBLY - .003" oversize (order KO23b287 std, ring get] .
RING SET - piston 010" oversize. . . .. ... oo .. PRV / .......

RING SET - piston .020" oversize

RING SET - piston .030" oversize. . . .. ...ovnun. - e e

CONNECTING ROD ASSEMBLY - 610" undersize
.OIL SEAL - crankshaft rear . . §

BEARING - crankshaft ball . .
KEY - 1/47 Sq. x 3/4” {(Pump Coupling). . - . .. - o o v e e e e oo e

CRANKSHAFT

..........

................

g

KEY - flat 3/16" x 3/16" x 1-3/8" {Flywheel). . .. . ... . .... .
OtL SEAL - crankshaft front .

WASHER - 5/8"

NUT - special Marsden 5/8" NF

9

4

April 1984

=
_n._n_n_.a_;_xm_o—aﬂa..a..n._..a...a.-.n_sl\JNM_‘_n_-M_n_n_o_n_n_a
- .

11

r

1




12

i

)
m
m

—_ e — -
W =000~ M & WM —

14

Printed in LL.S.A.

PART NO,

PISTON AND ROD ASSEMBLY (Std. size)

RING SET - piston (For oversize, see’itern 16)

. RING - top compression . .. ...........

RING - 2nd compression {Includes expander)

RING - oil {Includes expander} ...........

PISTON ASSEMBLY (For oversize, see item 15)

.................

PIN-piston . .........., T I T A TP

RETAINER - piston pin ’

PISTON ... ..........
CONNECT!ING ROD ASSEMBLY (For undersize, see item 18)
WASHER - spécial . ........
LOCKWASHER. . . ........

.........

SCREW - cap, connecting rod

ROD -connecting. . .. ... ... ..
PISTON ASSEMBLY - .010" oversize.

PISTON ASSEMBLY - .020" oversize.
PISTON ASSEMBLY - .030" gversize.

................... ,_ e e e

PISTON ASSEMBLY - .003" oversize {order KO235889 std ring set) .

RING SET - plston 010" oversize.
RING SET -fston :B20" oversize
RING SET - piston .030" oversize

© NSS
KO 235889°
NSS
NSS
NSS
c 26514
KO 235004
NSS
NSS.
KOA 237344
KO 235003
92 6
NSS
NSS
C. 26516
c' 26517
c 26361
C T 26515
KO- 235890
KO 235891
KO 235892
c 23135
R 16287
40035
H 26492
KOB 235049
H 233346
C 18097
.C . 26421
131- 580
¥

OIL SEAL - cnankshaftrear...................:.- ............
BEARING -crankshaftball & ... .o e e
-KEY - 1/4" Sg. x 3/4" (Pump Coupllng) ........................
CRANKSHAFT . . e e
KEY - flat 3/16" x 3/16" x 1-3/8" {(Flywheel). . . . ... .. ........ e
OIL SEAL - crankshaft front . ... ... ... .. e
WASHER - 5/8" -

P _ : ¢ April 1984

CA%E 220, é22, 224 AND 4‘44 COMPACT 'I"F!ACTORS 13
222 CRANKSHAFT, PISTON — CONNECTING ROD
DE_SCRIPTiON P RECQ'D

—

bk e ok ket B} 3 b ol cad = o —a

[N I B N P A [ R ET WP R

Ve

LW
v g



s
m
m

CRNO G HWN =

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

-

224 AND 444 CRANKSHAFT, PISTON — CONNECTING ROD

PART NO
NSS
KO 236763
NSS
NSS
NSS
C 26282
KO 235004
NSS
NSS
KOA 237344
KO ' 235003
92- 6
NS$
NSS
¢ 26284
.C . 26190
C 26285
c 26283
KO 236764
KO 236785
KO 236766
c 23135
R 16287
40035 !
M 26492
. C 25054
H 233346
C 18097
c 2642
131- 580
4

¥

Printed in UL.S.A,

DESCRIPTION

PISTON AND ROD ASSEMBLY {Std.size) .............

15

RING SET - piston {For oversize, see item 16) ................. .

RING - top compression . . ..o v oo o ' e e e

RING - 2nd compression {Includes expander} .. .-, .. ..

RING - 6il {Includes expander}

........

PISTON ASSEMBLY (For oversize, seeitem 15) . ... .. .... .....

RETAINER - pistonpin .. .o oo i i .
PIN-piston .. ............¢ e e e e

........

PISTON . L e

CONNECTING ROD ASSEMBLY (For undersize, see item 18}
WASHER -special ... ....... e,

LOCKWASHER - 3/8” . . .. ... i e e

SCREW -cap,connectingrod .. . . v oo v i v e o vy

ROD--connecting. . ... ... in e, ...
PISTOM ASSEMBLY - 010" oversize - . ..............
PISTON ASSEMBLY - 020" oversize ... .............
PISTON ASSEMBLY - 030" oversize ... ..o e ...
PISTON ASSEMBLY - .003" oversize {order KQ236763 std. ri
RING SET - piston .010” oversize . .........
RING SET - piston .020" oversize ......... . 0.......
RING SET - piston .020" oversize . .................
CONNECTING ROD ASSEMBLY - 010" undersize. , ... ..
OILSEAL -crankshaftrear . . ... .. .o i i nn ..
BEARING - crankshaftball . ... ... ... ... ...........

KEY - 1/4" Sq. x 3/4"" {Pump Coupling). . . . .. ... .... .l

CRANKSHAFT . .. . e e e e e e e
KEY - flat 3/16" x 3/16” x 1-3/8" (Fiywheel}. ... ... .. ..
OIL SEAL -crankshaft front . ... ... ... ... ... .......
WASHER-&/8". . ... ... ....... e .

'né'se'ti”"
Ly

iy

April 1984

!

"ol



REF. PART NO.
! C' 21814
2 KO 270158
3 KO 270889
4 KO 238675
5 KO 237658
7 C 24139
9 KO 230170
10 0 2350075
11 Z?o 235125.5
12 v 34418
i3 - 41- 18
14 113 209
15 g2. 5
16 KO 235025
17 KO 235026
18 . 192 19
19 113- 1
20 KO 235353
21 . ¢ 27279
22 NSS
23 C. 22699
24 1937 ° og
25 . 182 541
26 - C 14399
27 R 16287 -
28 40035
29 KO 235757
29 KO 235070
30 205 27
31 o4 24290
32 Y 34427 -
C 25338
33 113 207
34 C 18097
36 C 26421
37 131- 580
38 C 14953
a9 A 27365
42 KO 235748
43 C 18314
44 C 14906
45 221 1412
46 129 143
47 129- 103
48 KO 237277
Printed in U.S5.A.

4CASE 220, 222, 224 AND 444 COMPACT TRACTORS

17
220 ENGINE BLOCK AND ATTACHING PARTS
" To Order Complete Engine See Page 1 )
 DESCRIPTION-: : . REQ'D
SPACER -cylinderhead . ... .........._.. e .. &
BOLT -eylinderhead . . . ... . ... ... . 2
WASHER -cytinderhead. ... .. ... ... ... ... ... . ... . .. 9
HEAD - cyhnder, .., .. T 1
GASKET -head. .. ...... ... ... .. ... I 1

assembly, ring set, crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor gear

assembly and cross shaft) (also includes gaskets). . .. ... . .
INSERT - exhaustvalve. . . ... .. e e e e e e e

GUIDE - valve - b

SHAFT - stub,governor ... ............ ... . .
BEARING - needle, governorshaft © . ... ........ e e e e

PLUG - expansion

. GASKET - camshaft cover
-COVER -camshaftgear. . .. .. ... . ... e
LOCKWASHER - 1/4" plated. . . ... ... ... ... P

RING GEAR...>¢..........
-BASE - oil pan :
LOCKWASHER - internal tooth !
SCREW - stator

BEARING - crankshaft hall
GASKET - bearing plate

GASKET - shim, .010
PLUG - button, nming hole

FLATE -beaning ... ............ .. e Y A

STATOR -15amp. .. ...... \
CONNECTOR - stator. ... v i e e e
BOLT - 3/8" x 1" NC plated{pack of 100} ... .............
OIL SEAL crankshaftfront .. . ... .. .. _....... e
WASHER -speaial, plated . .. . . . .. o
NUT - special, Marsden . . . .. e e e e
DIPSTICK ASSEMBLY". .-. .. .. B
O RING -dipstick. o

STRAP-Iifting . .. ... o e

NIPPLE -oil drainexténsion. . . . .. .. .. i,

GASKET - plug, oddrain. . ., . ..... e e
ELBOW -street . .. .. ... .. ...
NUT - 3/8" NChex.jam . .. ... ... ... . .
NUT-3/8"NChex ........ ... ... .

...............................

3
<

BOLT - 3/8" x 1-1/2" NC hex plated{pack of 6O} . ... ... ... ..
LOCKWASHER - 3/8" plated. = ., ........ e e

OILSEAL -crankshaftrear. .. ... ... .. . . .. ... . ... ..

-

-.,jmg)_._._n_a_;_.x_n_a-—n.;}__;__._n_xb_nMa—x_h__b,_._._n—lA-b-—‘:—‘q-ﬂh—‘—‘—‘w-—i—"

April 1984

3




. 3 |

. 3, |
CASE 220, 222, 224 AND 444 COMPACT TRACTORS ‘ 19 -
222 ENGINE BLOCK AND ATTACHING PARTS
Te Order Complete Engine See Page 1 )
REF. PART NOQ DESCRIPTION i ‘ REQ'D
1 C 21814 " SPACER - cylinder head ... ...... .. . e 6
2 KO 270158 BOLT - cylinder head- 3/8'" x 1-1/2" NC hex. ..ol 2 i ‘.
3 KO 270889 WASHER -cylinderhead ... ... ... ..., ... . .. .. .7 g ’
4 KO - 237670 HEAD -cylinder .. ... ... . .. . ... . ..o 1 '
5 KO 237858 GASKET -head .. .............. e 1
7 C 24141 BLOCK ASSEMBLY - cylinder; short (Includes crankshaft, piston
assembly, ring set, crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor gear
assembly and cross shaft) (also includes gasketset) ... ... ... . . 1
9 KO 230170 . INSERT -exhaustvalve. . . ..., ... . e . 1
10 KO 235007-S GUIDE -valve ... ... ... ... . ... ... ... .. ..o 2
11 KO 2351255 SHAFT - stub,governar .. ......... .. ... .. 0. .o 1
12 V. 34418 BEARING - needle, governorshaft .. .. ... ... ... ... .. . . 1
13 41- -, 18 PLUG -expansion. . . ... ..oveei e 1 a
14 113 209 BOLT - 3/8" x 1-1/2" NC hex plated (pack of 50) ............... . 4 )
15 - 92. 6 LOCKWASHER - 3/8" plated-, . .. .. ..o 17
16 KGC 235025 GASKET - camshaftcover . .. ... .. .. ... ... .. e et 1
17 KO 236026 COVER -camshaftgear. .. ..... ... . .. ... ... . . ..~ 1
18 192- 19 LOCKWASHER - 1/4" plafed . . ... ... ..., ... .. . . ... . 4
19 113 T BOLT - 1/4" x 12" NCplated . . . . ... ... ... . . 4
20 - KO 235353 ©OGASKET -oilpan. . ..o 1
T C 27279+ FLYWHEEL ASSEMBLY. .. ... ... e 1
22 NSS RING GEAR . ... 1
23 C 22699 BASE -oilpan, .. ... ..o oL, 1
24 193- - 99 LOCKWASHER - internal tooth. . ........................ " 4 !
. 25 182- 541 SCREW -stator. ......... ... 4
26 C 14399 | PLUG -oildramm . .0 o 1
27 R - 16287, OIL SEAL -crankshaftrear .. ... .. .. .. .. ... . .. ... ... 1
28 . 40035 BEARING -crankshaft ball .. ... ... ... .. . . . .. . ... .. 2
29 ' KO 235757 GASKET - beaningplate ... [T, ... .. .. ... L © 6
LV .29 KB 235070 GASKET - shim, .020" .. ... e L UAR
’ 30 205- 27 PLUG - button, timing hole . .. . . . e 1
x| C 24290 PLATE -bearing " . ... ... o e 1 )
32 Y 34427 STATOR . 1 *
C 25338 CONNECTOR -stator ........ . . o . 1
33 113 107 BOLT - 3/8" x 1" NC plated {pack of 100). . ..... .... ... """ 4
34 c 18097 OIL SEAL - crankshaft front . . . . . e e e 1
36 C 26421 WASHER -special, plated . . ... . ... ... 1
37 131- 580 NUT -special, Marsden .. .. ... ... ... . ... .. ... 1
38 C 14953 DIPSTICK ASSEMBLY . . .. ... i 1
39 A 27365 "OURING -dipstick . . L. 1
. 42 KO 235748 STRAP-lifting ... ........ ... . ... ... oo 1
43 C 18814 NIPPLE -oll drasnextension. . ... ... .. ... 1
44 C 14906 GASKET - plug, el drlain. . .. ... . 1
45 221- 1412 ELBOW -street . /... .. L 1
46 129 143 NUT - 3/8" NChex, jam . ... ... ... .. .. .. e ... 6
<47 128 103 NUT-3/8"NChex ........ ... ... ... ... 6
48 . 92 B LOCKWASHER - 3/8" .. .. . 9
49 ‘KO 237277 STUD “cylinderhead . .. ... .. . 7
\
Il
P . ’ : R Printed in U.S.A. April 1984
4 .




?

Printed in U.5. A,

CASE 220, 222, 224 AND 444 COMPACT TRACTORS=

‘ -

L

224 AND444 ENGINE BLOCK AND ATTACHING PARTS

PART NO.
¢ 724490
Kd 270158
KO 270889
T KO ‘237670
KO 237658
KO 237064
C 24143
KO 230170
KO 235007-S °
c 24495
C 21814
41. - 18
113- 209
92- 6
KO 235025
193- 99
192 19
113
KO 235353
173 96
193 99
C 226899
C 27279
NSS ,
C 14309
- R 16287
- 40035
KO 235757
KO 235070
205. 27
C 24290
v 34427
c 25338
113 207
C 18097
1182 541
C 26421
131- 580
C 24491
KO 235748
C 18814
C 14906
221 1412
129 143
129 103
KO 237277
F 62075

-OIL SEAL - crankshaft front

* To Order Complete Engine See Page 1
DESCRIPTION

WASHER - cylinder head bolt
HEAD - cylinder . . .
GASKET - head

BLOCK ASSEMBLY - cylinder, short {Includes i:rankshaft“;naéals,

21

P . i
ring set, piston assembly, rod assembly, camshaft assembly, valves,

bearing, ptate and plate gasket, governgr gear assembly and cross
shaftk {also includes gasket sgt} '
INSERT - exhaust valve
GUIDE -valve . . .o o e e
COVER .. .. o
SPACER - cylinder head

BOLT - 3/8" x 1-1/2" NC hex plated (pack of 50)
LOCKWASHER - 3/8" plated. . . .. .. . oo i,
GASKET - camshaftcover, oil fill tube ., ... ........... ..
LOCKWASHER .. ... oo

LOCKWASHER - 1/4 " plated, . . . . ... .. oo,
BOLT - 1/4" x 2" NCoplated . ... .. ... . i .
GASKET -cil pan . . ... .... e 4.
SCREW - #10 x 7/16" round head machine
LOCKWASHER - #10 internal tooth

...........................

GASKET - bearing plate

“GASKET - shim, .01G" !

PLUG - bution, timlﬁg hole . . ... ... ... B e e
PLATE - bearing

-STATOR : SRR

BOLT - 3/8" x 1" NC piated {pack of 100} . . . ... ...........

SCREW - stator

WASHER - special, plated 21/32" 1D x 1-3/8" 0D x 1/4"
NUT - special Marsden 5/87
DIPSTICK ASSEMBLY
STRAP-UFUNG . ..
NIPPLE™ o1l drain extension -
GASKET - plug, oil drain
ELBOW -street . ... ..... . .............
NUT - 3/8" NC hex, jJam
NUT -3/8" NChex . ... e e e,
STUD - ¢cylinder head

O-RING‘- dipstick . o e e Lo

[ T N N A N - U O e N . QY

T R =

<

E i I ]

April 1984

- ] (T ) b omd




22

. . . ‘ ‘ n
CASE 220, 222 224 AND 444 COMPACT TRACTORS . 23. .
. . 1
i [ ,
. ENGINE GASKET AND SEAL KIT

REF. PART NOQ. DESCRIPTION REQ'D

1 C 23858 KIT - engine gasket {10 thru 14 hpengines) . .................... 1.

2 KO 231032 SEAL -breather (T4 hpengine) ... % ....o.vur e uns. 1

3 KO 235025 GASKET - camshaftcover . . .. ... .......... e e e 1

4 * KO 235353 GASKET -ailpan ... ... ... . . 1

5 KO 235757 GASKET -bearingplate . ... .ovvvve e ine e e, B

5 KO 235070 GASKET - shim (0107} . .. ou ool UAR '

B KO 237064 GASKET - oil filt tube (usedon 14 hp) . ... ... . ... .. .. ... 1

7 C. 26518 GASKET -breaker cover. .. .. ... i et 1

a Cc 23860 GASKET - carburetor flange. . . . ... oo vt v e 1

9 c 24887 GASKET - fuel pump flange. . . . oo o oo oo e e e e 1
10 KO 275341 GASKET - carburetorairhorn - . .. ... ... . . i 1
11 KO. 235048 GASKET - breather plate. . . ..... e e e e, 1 .
12 KO 275144 GASKET -valve cover. . . ..o oo 1
13 C 10372 GASKET -exhaust ,........c..00v... e e e e 1
14 KO 235057 GASKET -pan{notused) ................ e 1
15 . KO 237658 GASKET - cylinder head. . ... ...l i - .

e o
E] N ) —

Printed in U.S.A.

T

‘April 1984 . R




T
m
-

CONDUVTL BWN—

CO~NDTHWR = =

PART NO. -

c 26985
192 19
113 1
KO 237520
KG 237677
KO 2358652
c.' 24879
113- 2
192. 19
KO. 236676

-
C 24408
C 23049
c 23860
c 7 10g78
214 252
C 18274
192. 20
113- 103
C 24851

C71- 412
193 28
KO 275341
c 23527
C 24887
C . 10657
A 62079
c 18274
NSS
C 11529
NSS
c 14690

T217. 202

. Prir;tg/q,;hju.s.A.

1

’ ‘ - . - S
CASE 220, 222, 224 AND 444 COMPACT TRACTORS | ©25

BAFFLES AND SHROUDS

DESCRIPTION

DEFLECTOR - engine air « v« ¢« vt et et e et oo e,
LOCKWASHER - 1/4" zincplated . ... .o vt e e e i,
BOLT - 1/4” x 1/2" NC hex, zinc plated
BAFFLE - cylinder head (10 hpengine) - . . . .. ... ... .. ... .. ...
BAFFLE - cylinder head (12 - 14 hp engine)
BAFFLE - carburetor side afr
HOUSING -blower. . . ..., ... . . . . . ... . . . . . . ..
BOLT - 1/4" x 3/4" NC hex, zincplated .. ... ........ A
LOCKWASHER - 1/4" zinc plated i

BAFFLE - cylinder

s
m
Q
)

.......................

................................

FUEL SYSTEM

CARBURETOR ASSEMBLY - 444 & 224 (Reépairs page 27)
CARBURETOR ASSEMBLY - 220 & 222 (Repairs page 27} ... .......
GASKET -carburetorflange . .................... e e e e
ELBOW - fuel pump and carburetor
CLAMP - hose 1/2" . . ...
HOSE - carburetor 5-1/4"

.............................

LOCKWASHER 5/16” (pack of 100). . . . .. o vttt o e e ee s
BOLT :8/16" x 1" NChex . ............. e e .
PUMP - fuel, all models {includes gasket & washers) ... ... ..........
SCREW - 1/4" x 3/4" NCHillisterhead. . . ... .. o0 vne e,
LOCKWASHER -1/4" . .. ... .. ......... e e
GASKET -airhorn . ... . e
LINER -fuel tank . .o e e e
GASKET - fuel pump mounting, al! models. . , . . e e e e

- ELBOW ASSEMBLY -fueltank ... ...... ... ....... P IPE
CLIP - fuel line - ..o s e e e e e e
HOSE - fuel line . . o e,
TANK - fuel{use C26697) .. %. .. ........... e e
. CAP - tuel tank (Includes ingert) . .. . .......... e :
INSERT-fuelcap . .................. e e
CUSHION - fuel tank , . ..., .., b e e T e e
ELBOW-hose 90° . ... ... .. ... . ... e

g ! 1

Aptil 1984

P R = e 2R 3 s S PO = AR = P R S e

N




L
/]
L

U
CASE 220, 222, 224 AND 444 COMPACT TRACTORS 27 ey

. CARBURETOR

- -

REF

3

PART NO

C 23049
C 24408
KO 200380
A 72077
C 24652
KO 200383

DESCRIPTION T

CARBURETOR ASSEMBLY - 220, 222
CARBURETOR ASSEMBLY -224 8 444

5
m
e
Q

SPRING - tension, idie adjust

NEEDLE - main fue! adjust, 220, 222

NEEDLE - main fuel adjust, 224 & 444

SPRING - main fuel adjust

................................

A 72049
KO 275231
c =+ 27276
KO 235448
C 26422
C 27278
NS5

NEEDLE
NEEDLE

...........................

BOWL - cal’bure L

SCREW AND GASKET'ASSEMBLY - carburetor bowl .
KIT -carburetorrepair . .. .. .. ... ... . .. ., e e

LN

NSS
NSS
NSS

INLET NEEDLE AND SEAT ASSEMBLY

GASKET - bowl ring

....................................

GASKET - bowl haffle
GASKET - bowl screw

P N
PN PAON=QOHO OO LWL

F 19892 PIN - flpat

[ T N U Rt W AN ST O i g T 'Y

.
3

s

" ) . - Printed in U.5.A . . © April 1984

3 - T

»
N -
B
1
~ >
'
[
L
a
by
b
!
.
1
- ~-
=
\
=
'
]




28

[
OO NdMA BN —

—_ e ) ik e ek
SO W -

18
19
20
122
23
24

25

26
27
28

29

30
31
32
34
35
36

WO~ U BN —

v

REF.

.
4

PART NO.
C 25603

C 12224
C 25605
C 145086
111- 5 .
192- 18
129 17
KOA 237653
13- 17 .
195.  .518
126 101
KO 235496
192- 19
C 18098
KO 275690
H 43034
KO 235086
KO 235085
KO 235084
129 37
C 25020
KO 235277

49485

KO 235476
c 23126
V 34418

.C 27274
KO 235125.5
C 18099
V - 34416

KOA 237559

"KOA 236919

v
£ -

e NN e Ne]

151-
113-
192-

193-

164-

Printed in U.S.A.

1

34421
78369

17717 .
17718
18793
22983
544
219
21

50

‘PN - governor stop

CASE 220, 222, 224 AND 444 COMPACT TRAGTORS . .. 2

CHOKE, THROTTLE AND GOVERNOR

DESCRIPTION ' REQ'D
CONTROL - thrattle !

HANDLE - throttle control, black
CONTROL -choke. . ... .,
HANDLE - choke control, white. ... ................ 0 .. .. ..
BOLT - 10-24 x 5/8" round head, square nec
LOCKWASHER - #10 Std. plated . . . .. _. .
NUT - #10-24 plated . . . _ . ... e e e e e e
LEVER -governor . .. .. ..o

BOLT - 1/4" x 1-1/4"" NC hex

WASHER - 1/4" plated

NUT - 1/4” hex
SPRING -gavernor. . .. ... .. ... .. e,
LOCKWASHER - 1/4" plated
WASHER -thrust. . . . . ..o
WASHER - wavy -

CLAMP - swivel, wire

...................................

NUT - #10-32 hex
JOINT - ball
ROD - throttle

.......................................

...............................

BUSHING -governor crossshaft . . .. ... ... . . ... .. ... .. .. ..
SHAFT - governor cross . ... ....... 2l T
BEARING - needle, governor shaft .. .. .., . ... e e e
GEAR ASSEMBLY -governor .. ... .0 = ... 0 .
SHAFT -governorstub . . ... 0. ... %
WASHER -governorstoppin . . .. ... o

o ek 3 I ok o o3 3 ek b ek b 3 ot kS BIND a2 B NI RY — m  —

ENGINE MOUNT PLATES

PLATE - engine mount L.H. ... ... AT
PLATE - engine mount R.H.
MOUNT -engine . . .. ..o
WASHER -snubbing. . .. ..o
RIVET - 3/16" S "
BOLT -3/8" x 2" NChex . oo . et e e e e
LOCKWASHER - 3/8"

.....................................

RN R N N o I

Aptil 1984




sl

USE S/N TO S/N:

220 — 9749122 TO 14005097
222 — 9750797 TO 14008533
224 — 9752320 TO 14007681
444 — 9753666 TO 14009128

I

USED PRIOR TO S/N:
97497122 — 220
9760797 — 222
9762320 — 224
9753666 — 444

]

REF. PART NO.
1 A 37247
2 NSS
3 C- - 24872*
3 C 24792
4 353 462
§ . C 20093
6 138 96
7 C 20036
- 8 A 39519
9 132- 91
10 132. 310
11 C 14906
12 C 19867
13 C 26266
14 C 20041
15 C. 19767
16 131- 1181
17 195 104
18 195 137
19 113 207
20 C 20053
21 195- 2069
22 C 25013
23 195. 533
24 C 2825
25 c 26264
26 € 26266
27 138 63
.28 ~ H ' 202325

Printed in"U.S.A.

PIN - roll - 3/16" x 1"

. WASHER - 5/8"

CASE 220, 222, 224 AND 444 COMPACT TRACTORS  « ' 3

PTO CLUTCH LINKAGE

DESCRIPTION ) RE&'D

CKNOB - lever, PTO . . oL, AN 1

LEVER - PTO engaging {order item 22and 23) . ... ... . e 1
ARM ASSEMBLY - PTO . .. e oo e 1

ARM ASSEMBLY -"PTO {used prior 10 220 - §/N 9734921, 222 - N
S/N 9737066, 224 - S/N 9738351 and™44 - S/N 9739749)

BUSHING - lever, dash tower . . . . . g

BUSHING - fliplock

iy

SPRING - lever, PTO. . ... . L
WASHER -nylon. . ... ... . ..
PIN - cotter 316 x 1"

PIN - cotter 1/8 x 1"

BUSHING - heyco
ROD - clutch !

WASHER - spacer (used on models without hyd. [ift)
BOLT -3/8x 1" nc hex .. ... e
BUSHING - nylon

LEVER.-PTOENGagINg . . ..ottt e e e
WASHER - 1/2"". ..., ..

=

_\_"—l_l_{_‘.L'_\_ANMNMM-J.:.‘_IMM~M.4ﬂ—I_|-J—h-}_l

BUSHING - flange, nylon. .. ..cooo oot e
PIN -roll 1/8" x 1-1/4" ... q ........

WASHER - spring : :

*use S/N to S/N: .
220 — 9734921 to 14005097 ] L
222 — 9737066 to 14006533 - " ' *
224 — 9738351 to 14007681

444 — 9739749 to 14009128

April 1984




32

! Use before S/N:

| 220‘{- 14017905

, : 222 — 14020609

| 224 - 14022473
444 — 14023967

NOTE: s ,
‘Early production use {2} item 24
to replace (1) 200" or {3) .050"
spacers.

A

REF. PART
NSS
1 c
2 c
3 C
4 164-
5 193-
6 C
7. C
8" C
9 c .
0, .. C
11 C
12 C
13 - C
14 C
15 0
6 + C
17 129-
18 C
19 c -
20 NSS
21 NSS
22 113
23 192-
24- - ¢

Printed in U.S.A.

CASE 220, 222,224 AND 444 COMPACT TRACTORS

33
CLUTCH ASSEMBLY (PTO)
NO.- ’ DESCRIPTION - S REQ'D
CLUTCH AND FAN ASSEMBLY (use C27150) . ... .. ..o, 1
16616 FAN - cooling. ... e e e e 1
23677 HUB -cluteh .. o e e i
15718 PLATE -clutch . . o e e e 1
40 BOLT - 5187 - 18X 374 . o e 2
76 LOCKWASHER - 5/16" countersunk external tooth . .. ... ........... 2
15515 . WASHER - 8pFING & o v e e e e e e e e 6
26363 KIT - pulley and disc assembly {includes item 24). .. ................ 1
23740 KIT - frictiondise. . ... oo 0., e 1
23245 BEARING - ball- . ... o 3
15557 WASHER -spacer DBD ..o vu e e e g 3
23033 CAM -clutch. . ... 2
16786 SPRING - clutch load .. ........ e 2
23630 SPACER-hub. ..o 1.
23625 NOT -adjust ... .. ... .. e 1
2815N . WASHER -fan 17/32 ... ... 1
24743 BOLT -1/2"-20 x 5172 NF ..o 1
1256 NUT - 1727 - 20 NF. .. e e . R 1
23627 GUIDE - adjusting nUT ... ... i e 1
23624 WASHER -spacer . .............c..... e e e -1
. ARM - engaging’{use C2Z6166) .. ... .. ... ... ............... N 1
SCREEN - grass (use (2) CZB758) ... ... i 1
207 BOLT-3/8"-16x 1" NC.. .. ... . ... 4
21 LOCKWASHER - 3/87. . 4
26346~ SPACER - washer .100” (see note an opposite page for early production) . . 2
*Use S/N and after: . s
220 — 14017905 : . °
222 — 14020602
224 — 14022473 ‘
444 — 14023967 L4
On some late production, iten 24 is replaced by
{2} .050” spacers. Use item 24 for service.
v
&
. B
April 1984



CASE 220, 222, 224 AND 444 COMPACT TRACTORS ' 35

HOOD, FRAME AND GRILLE

]
220 — USE BEFORE S$/N 9762275
2227 - USE BEFORE S/MN 9763700
224 — USE BEFORE S/M 9765195
444 — USE BEFQORE S/N 9766840
REF PART NOD. ' DESCRIPTION o REQD
1 R 25307 FRAME - main {220, 222 and 224) {also order C24872 arm prior to '
. ’ 220 - 5/N 9734921, 222 - S/N 9737066, 224 - §/N 9738351 Hshown) . .. 1
1 Cc 24771 " "FRAME - main {444) (also order C24872 arm prior o S/N 87397409) . .. .. 1
2 C 22775 HOOD AND GRILLE ASSEMBLY (includesitem 27} .. ... ......... 1
3 C 23527 LINER -hood ... L 1
4 C 22023 HINGE - frame’ . .. . ... 2
5 e 18733 | PIN-attachment . . . . . . B et i, . 2
G 131- 1318, NUT-lock 1/2" NFjam ...« .0 . o . .. . .. .. 2
7 353- 406 PLUG - hole {madels without hydrauhic bty - . . .. . ... ... .. ..., 1
B C 18153 CHANNEL - instrument panel . .. . ... ... ... 1
9 C 16362 ROD -hoodhinge ... .. o . 1
10 132 46 PIN - cotter 1/8" x 3/4" . .. .. .. ... . e e 1
11 o 16373 PIN-latch ... ... O 2
12 C 24137 SPRING lateh ... Lo 2
13 138 319 PIN -roll' 3716 x 1-1/4" . 2
14 C 18890 PAD -footrest, LLH, _ o L. 1
14 C 18150 PAD -footrest, RRH ... .. ... .. .. ... 1
15 113 113 BOLT -5/16" x /8" BLC. heX . o . .« o .- 2
16 192- 20 LOCKWASHER - 5/18™. . ... .. . . " 2
17 Cc 14729 * SPACER - frame, rear (444). . . .. .. e 2
17 - C 14730 SPACER - frame, rear (220,222 and 224)... ... .. .. .. L ...... 2 .
18 192- 23 LOCKWASHER - 1/2" . ... ..... .| o e
19 113 424 BOLT -1/2" % 1" N.C.ohex . .... _.... .. ... 4
20 c 24821 SHIELD ~heat. .. ..o 1
21 C 24820 CLIP - hattery holddown ... ... .. .. 1
22 “113- 1 BOLT - /4" -20x W12 ..o o 9
23 192 19 LOCKWASHER - 1/4™. ... . 5
24 7 129 101 NUT - 1/4" 200000000 oo 5
25 C - 24822 LOVER -access. ..o Lo 1
26 193 - K7 LOCKWASHER. . e e i 4
27 C 18361 HENG -hoorl oo o e i
Pririted 1n U S.A. ; : T o : April 1984

@




- CASE 220, 222, 224 AND 444 COMPACT TRACTORS

REF. PART NO. ’
1 C., 26938t
" C 26940t
2- ce 22775
3 C 23527
4 C . 22023
g C 18733
6 131 1318
7 353- 406
3 C 18153
9 C 16362
10 o132 46
11 C 16373
12 c 24137
13 138. 319
14 C 25317
14 C 25318
15 113 113
16 192- 20
17 C 14729
17 C 14730
18 192. .23
19” 113 424
20 C 24821
21 C 24820
22 - ° - 13- 1
23 . 192- 19
24 ¢ 129- 101
25 C 24822*
2 . C 265067 "
26 193- 57 -
27 C - 16361

T4lso use C26266, C26265, C26264, 1 95-533,
138-63 and 132-310 before S/N; :

220 —- 14005097
222 — 14006533
224 — 14007681
444 — 14009128

Printed in U.5.A.

HOOD, FRAME AND GRILLE

220 — USE $/N 9762275 AND AFTER
222 — USE 8/N 9763700 AND AFTER -
224 — USE 8/N 9765195 AND AFTER
444 — USE $/N 9766840 AND AFTER

DESCRIPTION

FRAME - main (220, 222 and 224){shown)
FRAME - main (444} .. . . .
HOOD AND GRILLE ASSENIBLY hncludes itern 27)
LINER -hood . .. . ... ... )
HINGE -frame .. . ... ... .. .. ... . . ...
PIN attachment . .. ... e L
NUT - lock 1/2° NF
PLUG - hole {models without hycirauhc pfty oL
_CHANNEL - instrurment panpl
ROD “hood hinge . . . .
PIN - cotter 1/8" x 3/4".
PIN“latch . ... o e,
SPRING - latch ~, . .
PIN - roll 3/16" x 1- 1/4 ........
PAD -footrest, LH. . .....................n...
PAD - footrest, RH ... A
BOLT -5/M18" x 7/8" N C. hex ......
LOCKWASHER 5/16 ..
SPACER - frame, rear (444)
SPACER - frame, rear {220, 222 and 224} .....
LOCKWASHER - 1/2" .
BOLT -1/2" x 1" NC hex .......
SHIELD - heat .......
CCLIP - battery holddown .. ... ..o . L
BOLT -1/4"-20x1/2 ...,
LOCKWASHER - 1/4”. . ... .. ... . ... ...
NUT-1/4"-20.......
COVER - access
COVER -access . ......... ..
"LOCKWASHER. . .

HING - hood .

“use 220 - before §/N 9779774
222 -‘before S/N 9781310
224 - before S/N 9782979
444 - before S/N 9784373

" fuse220 - S/N 9779774 -and after
222 - 5/N 9781310%nd after
224 . S/N 9782979 and after
' 44;4 - 8/N 9784373 and after

April 1984

S Ra O N@O = 2 BB NRNS B SN - S RN o

37




REF.  PART NO,
1 ¢ 26066
2 .. NSS
3 113 441
3 3 N3 4
T, a4 113 424 .
4 13 118
5 192 20
5 192 23
6 ¢ 1em7*
7 C - 15429
8 C 26214
8 C 26215
9 D 59705
10 195. 2175
5 13 122
12 C 14534
13 121- 106
- 14 ¢ 17152
15 C 16444
15 C 16445
15 C 25303
- 15 C. 25304
16 c 25207
16 c 25208
16 C 16446 -
16 ¢ C 16447
17 . € 16393
18 195 525
19° c 17216
20 C 17066
T 21 - 131 1181
= 22 C 14728
' 23 C  26028*"
} 24 C 26029
I "
| s
= |
| |
t
i
; "
|
! L
| s —
- - ®//'
R .
) L fiﬁ, Printed in U.S.A.
Y
M .

CASE 220, 222, 224 AND 444 COMPACT TRACTORS

SEAT, FENDERS AND TOOL TRAY

. DESCRIPTION . REQD
SUPPORT -seat, front . . .. ..o o 1
SUPPORT - seat, rear (use C26685) , .. ... ... . .. ... ... ...... 1
BOLT - 1/2x2-1/4" NChex {444) .. . ... ... ... T 2
BOLT - 1/2 x 3-1/4"" NC hex {220, 222 and 224V 2
BOLT - 1/2x 1" NChex ..o in 2.
BOLT - BB % B8 ..o e 1
LOCKWASHER - B/16™. ... ... et 1
LOCKWASHER - 1/2" .. .. ... ... .. L . 4
TRAY - 100l . . e e e 1
PIN -seat hinge . . . . .. .0 ot 1
SEAT - {220, 222 and 224). e e e e e 1
SEAT - (444) . ... .. ... e e e e e e e e e 1
CCUSHION -rubber. - . . r . 8
WASHER - 5/16 x 1-1/4" 0D, zinc plated... ... .. LR 4
BOLT -5/16 % 1-1/2" . . T e .4
BUMPER -seat . .. .. ... . . . 2
BOLT - 5/16 x 1/2" flange whizlock . . o ... ... .. ... . ... 10
HINGE ASSEMBLY -seat....... . :.. S - 1
FENDER - L.H. {444} use before §/N 9766840 ................... 1
FENDER - R.H. {444) use before S/N 9766840 - . . ... ... .. .. u..... 1
FENDER - L.H. (444} use S/N 9766840 and after. . ... ......... .. .... 1
FENDER - R.H. (444} use S/N 9766840 and after. . ... ............... 1
FENDER - L.H. (use 220 — $/N 9762275, ,

222 — 5/N 9763700, 224 — S/N 9765195 and after) .......... PP 1
"FENDER - R.H. {Ose 220 — S/N 9762275, 222 —S/N 9763700,
224 —S/N 9765196 and after) .. . . ... 1
FENDER - L.H. (use before 220 — S/N 9762275, 222 — S/N 9763700, 2,
224 —SIN OT65195). .. ..ot 1
FENDER - R.H. (use before 220 — S/N 9762275, 222 — S/N 9763700 ' ;
L 224 —S/NOTBBI9B). L. 1
SLEVER -shift . . e e 1
WASHER - 7/16 x 1-1/4" 0D, . L oo o e e 1
SPRING -shuftlever . .. .o o e e e 1
yJW'ASHER SeUPREU . L e e 1
NUT -lock 3/B" NChex . .. ................ e 1
GRIP - shaftlever . . . ., .. ... R 1
TRAY-tool . ... e e i e e 1
HINGE-seat...’.J ......... Fe e e N
*use hefore S/N: **use S/N and after: )
220 - 9780394 220 - 9780394 .
222-9782118 . 222-9782118
224 . 9783605 224 - 9783606
444 - 9785020 444 - 9785020 N
~, -
2
- . April 1984
e 1




CASE 2?0, 222, 224 AND 444 COMPACT TRACTORS
¢ . . :

220, 222 AND 224 FRONT AXLE "

, REF PART NO. . DESCRIPTION ' . REQD
1 C 18812 AXLE-front ... ... oo o e 1
2. C 18777 SPINDLE.-lefthand .. ..., ... . . e, 1
3 C  .18779 SPINDLE -righthand. . . ... ..., ... .. ... . .- oo 1

‘ 4 138 - 99 PIN-rolt .. 2
5 C 11906 WASHER - thrust. -.. .. ... ... . ... . ... P PRN 4
B 219- 404 FITFING -lube - . .. .. ... ... . ...... [ R 1
7. c 13106 COVER -lubefitung. . . ... ... .. ... .. .. . . . . . ... 3
8 132- 311 o PIN - cotter B/32 x 1174 . L L 2
9 C 12975 WASHER -wheel spindie ... ... ... .. ... .. . . ... .t .. ... 2

10 A 30881 WASHER - wheel spacer . . . ... ..... e e 5]
11 187- 1910 BOLT - 3/8” NCindented hex head. . .. ... .. ... ........ YT L]
2 G 22378 PIN - retairing, axle pivat .. ... ... e, - 1
13 C 22992* KIT-draglinkrod . ... ... ... ... . : . .. ... . . .. . 1
14 192- 23 LOCKWASHER - 1/2" sincplated. . . ... ... ... ... ... .. . 3
N 15 129- 165 NUT -jam 1/2° N hex RH thread ..., ..., ... ... _ . ... 6
16 Cc 21827 BALLJOINT 142" L H.thread . . .. . ... ... .. ...+ ... . 2
177 " 128 376 NUT -jam 1/2" N.F. hex L.H.thread ... .. ...« .. ... .. ... .. .. 2
18 c - 21526" BALLJOINT - RH. thread ... ... .. ... ... .. ... . . . .. ... . 2
19 S C . 22668 TUBE -axlepivot . . .. 1
20 219- 17 FITTING - lube . oo 0 e 2
21 C 21530  TEEROD “......... ... iL e 1
22 C 12102** BALLJOINT-R.H.thread..........-..,.‘.......,........ ......... 2
23 G 13605* " BALLJOINT - L.H. thread .. ... e e 2
24 C 2B856" 7T T TIEROD ..ottt e 1,
25 c 25857 ROD -draglink. ... ..o o e e, 1
*use before S/N: **use S/M and after: ' :
. 220 - 9780558 220- 9780558
222.9782235 222 - 9782235
224 . 9783760 224 - 9783760 , o
444 FRONT AXLE
A
1 c 18813 AXLE -front ... .. .. ... ... P e e e 1
2 C 26205 SSPINGLE -rnighthand . .. . 1
3 - C 26206 SPINDLE -defthand. . .. .. .. .. . . . . . 1
4 138 99 PIN-roll .o L 2
- B c 22278 PIN - retaiiing, axle pivot - .. ... o e e o 1
8 o 13716 WASHER - thrust. . .. ... ..., e ... 4
7 219 404 FITTING -lube . .. .. ... ..., ... e 1
8 “C .0 131086 COVER -lube fitting . ... ..o 0 o 3
- 9 132 31 CPIN, cotter 5/32x 1147 oL 2
10 C 12975 WASHER -wheelspindie. .. .. .. ... . 2
m, A 30881 WASHER - wheel spacer’. ..\ .. . 4 .
12 ¢ 187- 1910 BOLT - 3/8" NC Indented hex-head . . ... ... ... ... ... .. .. .. 1
13 C 22992 KIT - drag link rod {use before S/N 9785170) .. . ... ... . ... .. ... -1
14 192 .23 LOCKWASHER - 1/2" zincplated . . ... ... ... . .. . .. 3
15 128- 165 NUT -jam 1/2" N.F.hex RH. thread . . ... . . . n 6
16 129- 376 - NUT-jam 172" NF.hex LH thread .. .. ... ... ... ... ... .. . 2
17 c 21527 BALL JOINT - L.H. thread (use“before S/NG7ERI70N . ... ... ... ... 27
i8 c 21526 BALL JOINT - R.H. thread {use hefore /N 9785170 . . - . . . .. .. .. ... 2
19. c 22568 TUBE -axle pivot ... ... 1
20 219 17 FITTING - lube . . .. 2
21 C 21529 TIE ROD - {use before S/N 97851700 ... .. ......... ... .. . ..., 1
22 c 12102 BALL JOINT - R.H. thread (use after S/N 9785170}, ... .. ... ... ...... 2
23 C. 13605 BALL JOINT - L.H. threacf(us_e after S/IN Q7851700 .. ................. 2
24 C 25855 TIE ROD - {use after S/N 97851700, .. ... ....... .. e 1
25. C 25857 ROD - drag link {use after S/N 978517Q) . .. ......... e . i
. 13 -
Printed in U.S.A. , ’ April 1984

W
O
o Fe

5



a2 _ : . - ‘ CASE 220, 222, 224 AND 444 COMPACT TRACTORS 43
. Q o, - STEERING GEAR
Ol U ON . - , | . |
~ - 8 : : ° REF PART NO. ' . DESCRIPTION : REQ'D
@_-———-@ 1 c 16945 CAP steeringwhenl .. o000 1
- —— 2 C "180148* WHEEL -steering. ... ... ........... .. L. s e t
@f 2 C  26325™  WHEEL-Steering..................... . .oooooioe 1
’ , 3 131, 1113 NUT -lock 5/8" Gripeo. . ... ... ... . ... .. .. 7 1
; 4 c 162Q0* SHAFT -steering . . ... oo o 1
Use befare 5/N: 4 C 26326% " SHAFT -steering ... .. ..o e 1°
e Nanonza 5 NSS ) SURPORT ' steering gear (use items 14, 22, 23, 24, 25, 26 and 27) . . . . . 1
"224‘14007511 6 C 14200 PIN -pivol . .Lou oo 1
444 . 14009250 7 C 14201 VU:ASH ER Shlm ....................................... 4 )
8 120- 148 NUT - Jam 3/8% . 1
v 9 185- 2021 WASHER . . .. 1.
10 . 192- 20 LOCKWASHER - 516" zinc plated. . . . ... ... ... .. ... ... "
11 113 102 BOLT -5/16" x 3/4" NChex . .. ....... ... ... ... .. .. . 1
T2 C 18711 GEAR -steering. ... ... ... .. 1
e 13 113 206 BOLT -3/8"x3/4" NChex. ... ........... .. ... . ... .... . 4
14 192 21 LOCKWASHER - 3/8° . .. ... . 5
1% 195 2069 WASHER 5/8" aincplated. .. ... ... ... . ..... ... .. 2
16 C 15096 BUSHING - flanged nylon oL 1
17 126 16 KEY - Woorlruff 3/16" » 3/4” {early production) . . .. ..., ... .. ... .. o1
18 -C 24098 TUBE steering.........._....._ ... .. ... ... .. ... 1
19 219 404 FITTING -Jube 45 ..o oo 2
20 C 12975 WASHER -5/87. . e 2
21 C 18017 cLIP. UNNRIMan . L 2
22 C 25788 SUPPORT steeringgear ... . ...l t
23 C 25787 PIN-BIVOL oo 1
24 195- 2029 WASHER - 16" x 1. 25 ..... N 2
25 113- 241 BOLT-3/8"-16x3"hex  .......... T 1
26 128- 103 NUT - 3/B" - 16 hex ...\ 1
27 105- 137 WASHER -1-1/8" O.D. ... ... .. . . . . . [ 1
28 . 138- 143 PIN - roll 1/4" % 2-1!'4”‘ ........................... f e 1
: 29 195 541 WASHER -5/8". ... . ..... . DD D . " UAR
’ C 13106 COVER lubefitting ... ... . ... .. ... . 2
*use before S/N: **use S/N and after:
220 — 14005231 220 — 14005231
222 — 14006712 222 — 14006712
224 — 14007811 224 — 14007811
444 — 14009250 444 — 14009250
%
) 2
Lse before S/N:
220 - 14004820 -
222 - 14006200 -
224 - 14007472
. ¥ 444 - 14008850
. : Printed in U.S.A. ' ’ ‘ April 1984




CASE 220, 222, 224 AND 444 COMPACT TRACTORS 45
BRAKE ASSEMBLY
’ REF, PART NO. DESCRIPTION : : REQ'D
1 c 21872 PEDAL -brake actuating. .................. ... ... ... . . . 1.
3 c 26381  ARM-brakepedal . ............ ... ... . ... . ... ... " 1
3 138- 2073 PIN--spirol 3/168" x 1-1/4% .. ..o i 1
4 C 25022 SPRING -return. .. ... .o oL e e 1
5 131 1308 “NUT - centerlock, jam. .. ......o o ooonn. . . 2
6 G 16164 TAB-lift......... .. e, e e 1
7 C 18147 LEVER - brake lock. . . . .. PR e 1
8 C 27755 SPRING -brakelock ........... ... ... ... .. . .. .. ... .. 1
9 c 21857 SPACER -brakepedal . .............. ... ... .0 1
10 C 23909 BAND -brake. . .......ceeiiiiii T 1
11 C . 23910 PIN-elevis. ... SRR 1
12 13- 2262 . BOLT-3/8"- 16X 1-1/2"heX .o v e 1
13 120 143 NUT-3/8"-16jam............ ... 1
14 € ¥23809 - "ARM-brake................... i 1
15 C 24761 ARM - brake {includes adjustmentnut) . .. ............... G 1
16 c 23883 GUIDE - brake actuation , .......... A, 1
17 195. - 533 WASHER-.B311D. ... . o 4
18 132. 310 PIN-cotter 1/8" x 17 ..o e 3
19 213 41 CLEVIS . i
20 141- 54 PIN-clevis. . ............. .. .. ... ... . D e e e e s 1
21 132- 321 PIN-cotter .....oouuurno oo, . e e 1
22 C 24796 - ROD - brake {use before 220 — $/N 8762275, 222 —S/N 9763700, ‘
\ 224 —S/NQ7E5195). .. ... 1
22 C 24795 ROD - brake {444) use before S/N 8766840 . ... ... ... 1
22 ‘C 25305 ROD - brake {use 220 — S/N.9762275, 222 — $/N 9763700, _
224 — S/N 9765195 and after) . ... ... .......... D ' 1
22 C 25306 ROD - brake (444} use S/N 9766840 and after ... ... ............. 1
'
FRONT AND REAR WHEELS
' : 220
222 ‘
224 444
1 C 24435 ° WHEEL-rear, Sboltdwhite)h . ... ... .. 2
2 C 10314 BOLT -rearwheel . .. ... ....... e e 10
-3 c 24433 WHEEL - front {white} {includes items 5 and 6) ... ... ... ... 2 2
4 219- 403 EITTING - lube . .. .. .. P e 2 2
5 ¢ -~ 12110 BEARING -wheel, mnner. .. .. ...° . ... ... ... ... .. . 4 4
7 C 26021 CAP - plastic, frolt. .. ... ... .. ... .. ... e L2 2
8 A 70185 CAP - hub, rear (o}mionau .......................... 2
9 c 24438 WHEEL - rear, 6 bolt (white) ... ... ... ... .. ... . .. 2
10 A 30064 BOLT -rearwheel . ... .... .. . .............. s J2
11 A 70062 CAP - hub front \.L’heel' loptional), . . .. ... ... e e e 2 2
: C 13106 COVER - lube fitting . .. ;.. ... . P 2 2°
L
"
P !
T
’ ‘ Printed in U.S.A, April 1984




REF,
. 1 C
2 219-
. 3 - C
q C
5 164-
6 C
7 Cc
(2] 113-
9 “131-
10 138-
. 11 c
) 12 . 195.
13 . ¢
14 Cc
15 131-
: c
LY
. C
2 192.
3 13
)
| ~
|
|
I
-
]
v :
\:: L] t
] . \
1 f "‘.: l\\
N ‘
Fl ‘\\ N
* " 1

MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS.

<

~

Printed in U.S.A.

PART NQ.

}18809
404
17281
18811
42
17249
17250
207
1181

. 2054
15564
521
17067
14525
911
13106

13360

. 424

~n

"ROD - lift lever push
.BUTTON - release

" CASE 220, 222, 224 AND 444 COMPACT TRACTORS

IMPLEMENT LIFT

DESCRIPTION

LEVER ASSEMBLY - implement lift ......... 4.
FITTING - lube-45°

SPACER -latch. .............. .. . ... .. .. .
LATCH - |lever . _ ¢ .

BRACKET -mountingtop. .. .. ... . .. ........
BRACKET - mounting bottam
BOLT - 3/8 x 1" NC hex
NUT - lock 3/8"

WASHER -3/8x 11/167 0D . . . . ", . . ... o

COVER - lube fitting /

DRAWBAR AND TOW HITCH

...............

....... v e e e

© 47

REQD

May 1981




-

48 ‘; CASE 220, 222, 224 AND 444 COMPACT TRACTORS 49
r :
TRANSMISSION AND FINAL DRIVE
220 - USED PRIOR TO S/N 9748634
~¢ 222 - USED PRIOR TO §/N 9750308
- 224 - USED PRIOR TO S/N 9751888
444 - USED PRIOR TO $/N 9753175
-
- - N [
REF. PART NO. DESCRIPTION ‘L REQ'D
- NSS - CASE - transmission (tse C24843and C24802) . . . ... ............. 1
) C 12713 BEARING -flange . . o vvocev v ooeeennn e e 2
3 C 16744 .  BEARING -flanged .. . .70 our e e 2
.4 (] 31945 SEA L -a)le .t ot e e e e e e e 3
B C 13241 BEARING -sleeve , . ... ........ e e e e e e e e e 1
§] c 13385 TBEARING -SIEBVE & . v i e e e e e e e e 1
7 221- ' 844 PLUG -fillerand drain 1/2". . . ... ... ......... e 2
8 C 13266 SEAL -shift rod . & .o oo e e e 1
i 9 C 13211 BEARING - roller, inputshaft =. ... v ve oo 1
10 ¢ 12723 CAP - Shift IO o o . ittt et e 1
11 C 16699 . SHAFT - axle, short R.H. (220,222 and 224) . . ... ... ... . ... «.... 1
. . 12 C 22638 ¥ SHAFT - axle, short RH. (444), .., ... .. .. e e 1
13 C 16700 SHAFT - axle, long L.H. (220, 222and 224} . . ... ... ... ... . .. .. 1
14 C 22637 SHAFT -axte, fong L.H. {444) . . ... ... ... . .. ... 1
15 B ‘52144 RING - retainer, @18 . . v vttt it e s et e e e e e e e 2
- 16 C 13196 GASKET - transmission COVET. . . . v vt i s it e e e n b s oo e oo e 1
17 C 13197 Y COVER - transmission & . . v it e e e e e e e e e e e e e e 1
18 - A - 50096 BREATHER - transmission. - . .. . .o viuu e ei et 1
19 192- 19 LOCKWASHER - 174" . i e e 6
20 13- - 1 BOLT - 1/4 X 1/2" NCREX. « v o o e e e et e e e e e i 6
21 c 12725 FORK - st ottt e e e e 1
22 C. 16339 - ROD -gearshift. . . .. ... . i i e et c el 1
23 C 14168 RING - retaining . . .o o v et e o e e e e e e e 2
24 C 14644 GEAR -clusterinput . .. .. .. .. ... .... e e e 1
25 C 12551 GEAR -highdltooth .. ... .. uvureo .. e <. 1
26 C 12552 GEAR - 10W BB 100Th « « oot v v vt e e e e !
27 NSS . KIT- diff. case {includes Ref. 3dand 35) . . ... . ... . .l .. o1
29 - NSS GEAR - differential pinion ... .. .. .. e 2
30 NSS o GEAR - differential, . . ... vyt PRPI 2
‘ = 31 NSS ' CWASHER - pimion thrust . o o e e s i e e 2
‘ ,ﬁ{(a‘;\\\ e 32 NSS - PIN - differential €ross . .%o oL oo 1
L DN W i "33 NSS PIN - chifferential gross [ock . ..o oo e 1
i 1 .34 28 680 - SCREW-3/Bx 5" NFhexcap ... «oooooom .
,ﬂ%\l\ﬁ}\l b . 35 13- 1133 . NUT-lock 3/8" NFhex .............. e e 4
ol e - - 36 cC - 12718 WASHER - differential . .. .. . ... ... e e e 2
| AN ' 37 c 14223 WASHER - SPaCET, « o - o oo UA
; aadl - . 38 C 25254 GEAR - brake idler {alsouse C25288B) .. .. . ... ... . 1
! .39 C 14222 RING - retainer, brakeidler . . ... ... oo oo 1
; 40 c 25258 BRAKE DRUM - (alsb use C252B4) . . . ... .. ........c..nouoon.. 1
! p s 41 126- 128 KEY -Waadruff, brake 1ler. . . . i e e 1
42 138- 319 PIN - FOllB/16 X 1-1/4" . o e e e e e e e e et 1
43 113 424 BOLT - 1727 - 13 X 17 HEX o 0% et e e e e e e 5 -
-~ 43 166- - 86 BOLT-1/2"- 13 x 1-1/8" flanged . . .. . ...\ it ieiiin e s 1
S~ 44 192 23 LOCKWASHER - 1/2 || s i 4
| 45 - C 25177 DIFFERENTIAL ASSEMBLY ..\ttt iaee i 1
b Printed irf U.S.A, : . . April 1984




|
L
i
|

50

CASE 220, 222, 224 AND 444 COMPACT TRACTORS - 51

Y

TRANSMISSION AND FINAL DRIVE

220 - USED $/N 9748634 AND AFTER
222 - USED $/N 9750308 AND AFTER
224 - USED S/N 9751888 AND AFTER
444 - USED S/N 9753175 AND AFTER

REF, PART NO. " DESCRIPTION ' .

REQ'D
c 24843 CASE ASSEMBLY - transmission . ... ... oov oo oo, 1
1 "NSS : ' CASE - TansSMHSSION. . ... .. e e, 1
2 C 12713 BEARING -flange. ........ .. 2
3 C 24804 BEARING -flange. . ..... ... ... i 2
4 C 24803 ' SEAL -shaft v .o 3
5 C 13241 . BEARING -sleeve ... ... oo o e 1
5 C 13385 BEARING -sleeve .. ... ..o 1
7 C - 13266 ’ SEAL - shiftrod. . ... o 1
8 F 7232 BEARING -roller ... .., e e 1
9. Cc 25177 DIFFERENTIAL ASSEMBLY ... . e 1
10 221. 844 PLUG - 1/2" fillerand drain. . ... .. ... . ... ... . ... ... . 2
10 221- 1843 PLUG-3/8" filleranddrain. . ................. .. ... 3
11 C 16699 SHAFT - axle, short R.H {220,222and 224) . .. ... ..o . 1
12 C 22638 SHAFT - axle, short R.H. {444), . ... .. e e e oo }
13 - C 16700 SHAFT - axle, long L H. {220, 222 and 224) . . .. ... e e e 1
14 C 22637 SHAFT - axle, long L H. {444) . . ... .. e T T
15 B 52144 RING -retainer, axle ... ... ... ... .. o 2
16 C 13196 GASKET - transmiussion COVEr. . ..o v v e e e e 1
17 C 13197 COVER - transrmussion . ... .. e e e 1
18 A 50096 BREATHER - transmission. ., . .. ... .. ... ... . . ... 1
19 192- 19 © LOCKWASHER - 1/4” {early production) .. . ...+ ....... .. .. . 6
20 121- 21 « BOLT-1/4x 1/2“ NClock ... ... e e e e 6
21 - C © 12725 FORK -shaft . .. ... ... .. e e e e e H 1~
22 . C - 24802 ROD -gearshafe. .. .. ... ... .. P 1
23 C 14168 RING -retaning ... ..o o 2
24 C . 14844 GEAR -cluster input. .. .. ... L 1
25 c 12551 | GEAR -higndttooth . ... .. 1
26~ AT 12552 GEAR - low 55 100th . . . . ..o 1
27 NSS S KAT - diff kase {includes Ref. 34 and 35) . . .. . .. ... ... . .. . .. .. 1
29 NSS GEAR - differenuial pinon o 2
30 * NSS ~ GEAR -differential ... . 2
31 NS5 . - WASHER - mrson thrust ..o oo 2.
32 NSS PIN - differential cross . .. ... .. ... ... e e 1
AT 33 NSS PIN - differential crosstock . .. .. ... ... . .. ... — 1
T oty Ty S g— 34 28- 680 - SCREW-3/8x5"NFhexcap .. ................. ... ... 3
lgﬁ\]\m\ ;:L w;ﬂr gg i (1:31- ;;33 LI\\qug - ‘Iioclf 3/?f" NFhex ..o o o e, "4
willhicgion ! ' . ’ . 12718 ASHER -differentsal ..o -2
N : 37 C 14223 WASHER - spacer. . ... ... ...l lllinrernreres UAR
- . 38 C 25254*%* GEAR -brakedler, ... ... ... B m e e . 1
39 C 14222 RING -retainer, brakedler . .. ... L 1
40 C 26258" BRAKEDRUM ., .. ... . t
) 41 . 126- 128 REY “Woodroff, brake iller. .. 1
. d © 4z 138 319 PIN-roll 3/16x 1-1/87. .0 T
43 113- -424 BOLT - 9/2" - 13 U hex ..o, e 4
' 44 192- 23 LOCKWASHER -1/2™ 4
.9 () : 5
* Also use C25254 gear before S/N:
S ’ ‘ ' . " Also use C25258 drum hefore S/N:
) . 320- 9779894 :
B 222-9781605.-
L 224- 9783155
- T : 444 - 9784545
Printed in U.S.A, - ) ' ‘ April 1984




- -

| CASE 220, 222, 224AND 444 COMPACT TRACTORS - B3

HYDRAULIC SYSTEM
. a = N - . -
REF. PART NO. DESCRIPTION S “ REQD
1 Cc 15335 SUPPORT - pUMPD MOMREING .« 0% ot i e e e s e e e e o m st e e s 1
2 13 206 BOLT - 3/8" x 374" .NC hex. SUPPOrtMounting . .. .. ..o .. 4
3 62 616 BOLT - 3/8” x 1" NF hex soc. hd., pump mounting - - ..o =0 o 2
4 192 21 LOCKWASHER - 2/87 Zincplated .« .« vt vt ia e e . 8
5 H 26492 KEY sqguare 1/4" x 3/4" lengine shaft). . .. ... ... .. 0o 1
6 C 25207 COUPLING - pump, 9/16" shaft (220, 222})(See page 550r 57) . . . . . . . 1
6 C 25208 COUPLING - pump, 9/18" shaft (224, 444) (See page 35 0r 57) . . . .. ... 1
& C 15726 COUPLING - pump, 1/2' shaft (220, 222} repairs page B7B. . . .. fe e 1
6 C 17298 COUPLING - pump, 1/2" shaft (224, 444) repairspage 57B. ... ... ... ... 1
7 C 26278 PUMP - hydraulic, 1/2' shaft {repairs page 57B)  ........ S I 1
7 NSS PUMP - hyd. /16" shaft (repairs page 85 6r57) . ... ... .. oo ]
2 218- 5065 FATTING - hyd, 3/4" x 7/8" POTRING L. e e e 1
a . 218- . 6007 O RING - 5/8" (for C172683 fntting) ... . . - - .. M T i
10 “C 16794 TUBE - valve to lower motor port (220, 222and 224) 7. .. oL o o 1
11 C 16793 TUBE - valve to upper motor port (220,222 and 224). ... .. .. ... ... 1
12 C 22769 EXCHANGER -heat .. .- .. .. .....2 e e e 1
13 214- 254 CLAMP - ROSE . . . e e e e e e 4
14 D 55911 HOSE - rubber, tank to heat exchanger. . . .. oo oo . 1
18 C 24818 RESERVOIR - hydraulical .. .. . S I 1
16 cC 25237 CAP reservorr Gmcludes msert) o oL L e e 1
17 NSS INSERT - reservon cap ... oo . . . S, ST 1
18 L 76746 TIE heseclamp . .. e o e e e 2
19 C 23376 e CLAMP  ROSE e e e e 2
20 C 24827 HOSE - SUCTION & vt o ttr ot bt et v e et e et e e e e e 1
21 ‘C - 18797 HOSE hydraulic, pump tovalve. . 0 _ Lo L o 1
22 218 5006 SO RING - 1427 o C18797) L e e e e 1
23 C 26182 TUBE valve toheat exchanger .. .. . o it e e e w 1
24 C =16687 TUBE valve to lewer motor port {444) {use beforg S/N'8766840) .. .. .. 1
24 C 25333 TUBE - valve to lower motor port {444) (use’S/Ng:l'SBBﬂrO andafter). ... .. 1
25 C 25334 ~TURBE - valve to,upper motor port {444) (use' S/N 9766840 and after) .. ... 1
25 C 17898 TUBE valve to uppur motor port (444){use before S/N 9766840) . . . . .. 1
» 26 218 5107 FITTING maotor port, 90°% elhow, 0" Ring.... ...... 2
27 218 5007 "0 RING -5/8" (for 2185107 fittsng) . - . . . . . .. e C 2
28 NSS VALVE hydraulic control, single spaol (220, 222) (repairs page 59} .. . 1
29 NSS VALVE hytleauhic contral, twa spool (all models with hydraulic -
hit) (repairs page 59) {use C27217} . ..., . .. ... .. R 1
il 3 30 182- 246 SCREW S5A167 x 1 144" NC. ... ..., ... oy 2
N7 Yy O 31 131 351 NUT 1ock B/16" NC hex . o0 . .t oo i 2
= 32 218-. b062 FITTING hydiauhc valve 5/8" x 7/8" "0 Ry .. .. . ... .o 3
33 218- - 5007 "OURING B/87 .. 3
O E 0,‘ 34 A 30095 SEAL, mator 1o lransmssian . .. ... .. e e e e e 1
Ny, O ! 35 C 16697 MOTOR  hydreuhe (220, 222 and 224) {repairspage 61} . ... .. .. .. .. 1
: T = 35 C 14655 MOTOR - hydraulic {444) {repairspage B1) . .. ... ... . .. oo 1
B A N, ’};j’ 36 166- 86 SCREW 1/27x 11/4" NC flanged 12 pt ... . o0 0 oot 4
! & o if] 1 37 NSS HOSE - rubber, 4" (use C22902 cut todenath}. . .. .. .. ... ....... ) 1
. N ‘
N
. ‘.'/ !
O | )
> \ |
E - 2
| -
| -
\ ; |
. - Printed'in U.S.A. ¢ April 1984

’

=Y




L3
CASE 220, 222, 224 AND 444 COMPACT TRACTORS 55 A
f T . N
HYDRAULIC PUMP AND COUPLING (PARKER-HANNIFIN)
use before S/N: 220 - S/N 14005348 (FOR 220 S/N 9748821 TO 9749036 SEE PAGE 57)
- : 222- S/N 14006848 {FOR 222 S/N 9750516 TO 9750723 SEE PAGE 57)
| 224 - S/N 14007911 : . .
444 - §/N 14009356 -
) .o "
) » REF. PART NO. DESCRIPTION ' . REQD
N NSS* PUMP - hyd. 9716 shaft . " " .o e 1
‘k . 2 F _53109 PIN - dowel . .t oo e o e e 2
SN 3 C 24861 COVER -rear ... c. . e 1
4 C 1573 GEAR ASSEMBLY -driven ... ........ieeeireenneninnnn.. L 1
5 C 15732 O RING - COVET - . o oottt 2
6 C 165733 BO DY - pUMD . et 1
7 C 15734 COVER - fIONt . ... o o e e e 1
: 8 C 15735 " SEAL-shaft,....... T S 1 .
9 - “nss GEAR ASSEMBLY - drive (9/16” shaft} . .. .. e 1
C 24862 ~ SHAFT -drive (9/16" shaft). .. .. .. ....... ... ... ...t..... 1
C . 24863 GEAR - drive (9/16" shaft). 1
P c 24864 . KEY - dear (9/16" shaft) ...... .. .. ....., 1
: C 24365 . RING - retaining {9/16" shaft) 2
10 C 15737 PLATE -wear . ........... S 1
11 C 15738 " SHIELD -heat. . ............ 1
12 c 15738 GASKET. . 1 ,
13° C 15740 o OSEAL ... L P N 1.
14 113 111 BOLT ........ . N 4
‘15 A 21075 KEY - 3/16" square {for 8/16".shaftl .. . ... ... ... . . ... . ... . ...z, 9
16 A 50773 WASHER e 4 )
17 C 25207 COUPLING - pump (220 and 222) Tfor 9/16"shaft) 5. ............... 1
17 o 25208 COUPLING - pump {224 and 444) {for 9/16" shaft) ...... ... ........ 1
18 NSS . HUB - (arder item 17). . .. . 1
) 19 NSS HUB - (order item T7). . ... oo e e e e 1
, 20 83 56 SCREW - set 5/16" x 5/16" NC socket head. ... .......oooooeeen... 2
21 A 70112 SPIDER - (for C25207 coupling) ........ J R 1
21 C 15036 SPIDER - (for €25208 coupling) ... covvve v et e 1 @
"use C26278 and C17300 on 224 and 444
use C26278 and C15724 on 220 and 222 ’ ' -
HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS T T4
. . . . “ /
) i { . i
1 C 22894 . SUPPORT heat exchanger . . .o .00 L L e 1
.2 113 118 BOLT 5/16" x5/8" ... .. .. 4
3 C 26008 SHIELD heat, muffler © 000 0 o0 T
4 13 1- BOLT 1/4" x 1/2" hex 7. e e e 2
5 C 22903 | PAD - msuliLon .. .0 . e oo oon s 1
| 5 C 22874 ° RETAINER - msulatsons . . ... ... o oL 1
i 7 192. 19 LOCKWASHER - 1/4" .. ... ..., T 2
8 . C 25556 WASHER - heat exchanger bracket .. .. ....... .. ... ....... .o T2
9 187-, 1252 SCREW - i/4” x 1-1/2°N.C flathel. Phabhps. . . . 0 oo e ool 3 -
’ " ' T
N Printed in U.S.A. : ) o April 1984
by [ ’ % :




) CASE 220, 222, 224 AND 444 COMPACT TRACTORS X 57
. HYDRAULIC PUMP AND COUPLING-
: (BORG-WARNER)
{USED 220 S/N 9748821 TO 9749036)
{USED 222 §/N 9750516 TO 9750723) '
) REF. PART NO. . DESCRIPTION REQ'D
1 NSS PUMP - hyd, 9/16" shaft (use CZ6278and C15724) , . . .. .. ... ... .. 1
2 C 20456 SBODY -pump . L D 1
. 3 NSS ' " COVER ASSEMBLY - pump{use C26278 and C15724}. . . ... ... _ .. 1
4 C 20460 GEAR -drive, pump...... T T I e 1
5 C 20461 GEAR-driven, pump - .. ... e H
3] o) 20462 PLATE -wear ... ... .......... S . -
7 C 24070 SEAL-wearplate ... ... .. .. .. . 1
7 C 24071 - SPACER -seal . ... . e |
8 A 35690 - RING -tetaining .. ... .. ... ... ... . ... . ..... 1
9 D 58196 SEAL - "0’ Ring - 1
- 10 221- 849 PLUG - pipe . .. e 1
11 D 58188 PIN - dowel ... .. E 2
12 C 20464 SEAL-shaft ........ ... .. .o L e PR .. 1
13 13- 5 BOLT-1/4" x 1-1/2" NChex, grade 5. . .. .o oo 4
14 D 58189 COWASHER 1A L 4
15 C 204556 KEY - square 3/16” x 13/16. . . e e e e 1
16 C 26207 7 COUPLING - 220,222 ... ..o 1
17 NSS i HUE - coupling (orderitem 16). .. . ... ... ... ... .. ....... 1
18 NSS ’ . HUB - coupling {order item i6). . ... . e 1
19 A 70112 ) SPIDER - COUBING . . oo e e 1
20 83 55 SETSCREW - 5/1B" x 546" N.C'soc. hd, .o ovv .. ..o e 2
.m -rﬂr‘ ’
o L.
® HYDRAULIC PUMP (CESSNA)
B I
use befare S/N: 220 - §/N.14005348
. ‘ S 222 - S/N 14006848
: 224 - S/N 14007911 -
444 - /N 14009356
REF, PART NO. . DESCRIPTION _ . REQ'D
NSS* © PUMP - hyd. (9/1687)............... P 1
1 F 0883 SPRING.................. L e e 2
2 H 39524 DIAPHRAGM - wearplate. . ... ... .. .. . ... ... . 1
3 NSS* ’ . COVER-front ... ... .. e, [P 1
4 MSS* - COVER - rear oo 1
5 H 89540, SEAL -shaft. .. ... N
6 NSS® ‘ BODY -pump . .... B AP 1
7 H 218347 SEAL - diaphragm . . ... B g e i 1
8 H 218362 | GASKET -BaCK UD. . oo o oe e s 1
9 A 21075 © KEY -3/168"square & B0, . ... q
10 H 218354 GASKET - protector .. ... vt e, 1
' 11 NSS* . GEAR ASSEMBLY - drive. ..ottt
12 NSS* . GEAR ASSEMBLY -driven .......... .0 . . .iieiiiinenaann 1
13 . 211- 306 BALL - steel 77327 . 2.
14 H 755413 PIN - dowel 1/4" x 1-1/4" . 2
R 166- 32 BOLT - 85/16" - 18x 2-1/2" 12 pt.flange. .. oo v oo e e 4
*use C26278 and C15724 on 220 and 222 ' . - .
use C26278 and C17300 on224 and 444
Printed in U.S.A. _ - T April 1984




MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - s

HYDRAULIC PUMP AND COUPLING {PARKER-HANNIFIN)

use: 220-S/N 14005348 and after N
222-5/N 14006848 and after
224-5/N 14007911 and after
244-S/N 14009356 and aftet

r~REF. PART NO., DESCRIPTION ) REQ'D
i C 26278 PUMP - hydraulic 1/2"" shaft .. ... .. .. e, e o 1 )
2 F 53108 FIN -dowel....... ... .. e oL e e paeaer 2
3 Cc 24861 COVER-rear .................. ..... FE - 1
4 c 16731 GEARASSEMBLY -driven ...............0vueu 1
5 Cc 16732 TO"RING-cover ... et . 2
6 C 15733 BODY - pump .. ... e e P 1
7 C 16734 COVER-frant '........ ... ... I D 1
8 C 15735 ’ SEAL-shaft. ......... [ e e 1
-9 NSS3 ' GEAR ASSEMSBLY - drive (1/2" shaft) (use C26278) .. - . ... .. 1
"0 C 15737 PLATE - wear.. ... e e e 1
~. M c 15738 . SHIELD-heat ..._.:...................._.. S S . 1
12 c 15739 GASKET ....................... e 1
13 C 15740 SEAL. ... Voo 1
14 13- 11 BOLT ... e U 4
15 C 19207 KEY-1/8"squarex3/4"long...... ................ ... P 1
16 A 50773 CWASHER .. RO 4.
17 C 17298 | COUPLING - pump {224, 444) . ... . ... . ... . .. . ... e 1
17 C 15724 COUPLING - pump {220, 222) ............. 0o, 1
18 C 15724 HUB - pump drive (220, 222) .- ... ... ... ... ... ... ... .. . 1
18 C 17300 HUB -bumpdrive (224,444) ... . .. . ... ... ... .. .. .. .1
19 NSS HUB -forderitem 17) ....... .. ... ... .. ... ... . : b
20 83- b5 - SCREW - set 5/16" x 5/16” NC socket head .. .. . . e 2
21 C 15036 . SPIDER - (224, 444) . . . .. . O 1
21 - A 70112 SPIDER-(220,222]'..‘.........._ ................... e 1
"HYDRAULIC PUMP (CESSNA]
use: z20-5/N 14005348 and atter
222-S/N 14006848 and after
’ 224-3/N 14007911 and after
, 244-S/N 14009356 and after
REF. PART NO. * ' DESCRIPTION . 7 REQ'D
NSS " PUMP -hyd. 1/2" shaft {use C26278}........ ... ... e 1
1 F 9883 CUSPRING ..o SR Lo 2
2 H 89524 DIAPHRAGM -wearplate ... ... ... ... ... . .. ... ... .. 2
3 NSS . COVER - front (use£26278).. .. ......... e 1
4 NSS COVER -tear (use C26278). ... .......... ........... A 1
5 H 89540 SEAL-shaft. ... ... e I T I o
6 NSS BODY - pump (use C26278) .. ....... PR 1
7 H 218347 SEAL-diaphragm . ... ... o 1
8 H 218362 GASKET -backup ........ .. .. ... ... .. . . 1
g C 19207 " KEY-1/2"squarex3/4"long..... ...\l e 1
10 H 218354 “GASKET -protector ... ................... ... ... T 1
11 NSS- . GEAR ASSEMBLY -drive luse C26278) .. ... ....... ... ... . SO |
12 NSS ) GEAR ASSEMBLY - driven {use C26278). ... .. el » 1
13 211- 308 - BALL -steel 7/32" .. ... . ... .. 2
14 ° - H 758413 PIN - dowel 1/4" x-3-1/4" ... ... .. ..... 2
' 156 166- 32 -~ BOLT-5/16"-18x2-1/2" 12 pointflange .................. 4
jﬁé_ﬁ . . Printed in U.S.A, ) ’ April 1984

By,
;



Fs
L ) ’ : T . ¢
Icd N . .
58 CASE MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 59.
) EARLY - s i R -
PRODUCTION . " HYDRAULIC CONTROL VALVE
‘ RELIEF GROUP — use befare S/N: 220 - 9780390 ' -
(20) () . 222 - 9782106
, 224 - 9783598 ,
§ . 444 - 9785020
K - | : -
@ < . REF. . PART NO. DESCRIPTION _ - REQ'D
'S NSS . ~VALVE - control, single spool (use C27271 and 2 (218-5154) _ .. ...« ... .. 1
o @ NSS "~ VALVE- control, two spoal fuse C27217)* .. ......., ... e 1
§ Lo 1 A 60273 RING - retaining .............. e P 1
k %?;Q% 2 NS& SPOOL - motor {order C27217V* .. .. ....................... " 1
S \ @ 3 NSS SPOQOL - lift (order C27217)* ... ....... .. e 1
(36) N SEAL -SPOOL .. ........ ..o 4
@ % 5 NSS BODY -valve {order C27217)% .. ... . ... . . 1
. ’ 6 211 9 BALL -stéel 5/16"{7.94mm) .. ............. e 1
OOV “ 7, C 21507 SPRING-relief ........0.................... ST L2
8 C. 17433 . SCREW - reliefadjust. ... ........... O 1
(® 9 C 1743 GASKET - relief adjust cap ................................... 1
10 128-* B31 CAP -adjustscrew..... ................. e e 2
11 C 26668 DETENT -spool ........ e NP SUUUR B
12 D 86559 " SPACER-deent .. .......cou'ii L 1
13 D- 86558 SPRING -detentreturn . ... ... .......... TR 1
14 D 86557 WASHER--return .. ... oo e 1
“ 15 C 21505 . SPRING -relief .. ... R 1
16 211- 7 BALL -steel 1/47 (6.35mm} ..., P . 3
17 C 17438 COVER -detent ........ DU P, S 1
18 D 86560 SCREW -detent ........oc.''ooiunnn.... IR L 2
< 19 C 17444 ~ SPRING-detent..... . ... ... .. o, 2
TWO SPOOL VALVE . ‘ 1 20 169- ° 114 . SCREW -cover..._ ... ........ e e e e 4
(tractors with hydraulic Kfg) . . L g 21 . 221- 841 CPLUG -pipe . . 1
: : 2 22 c 27506 RETAINER -ballseat'.. . ... .. ... ... .. ..o b 1
23 C 21509 ' SCREW -adjust, relief . ... . ... .. ... 1
SIRIGLE SPOOL VALVE EARLY PRODUGTION , 24 C 21508 GASKET -adjustcap .. .....:...... e 1
st it Ml L e B C oo SEaToetean
27 129- 166 NUT:lock ......oooon oo, e 1
28 C 26665 SCREW -adjust, relief ... ... ... ... ... 1
29 C 26664 GASKET -adjust cap .. ..o« ... e 2
30 C 26666 "CAP -adjustserew .. ... ... 1
C = 21504 KIT - refief (includes items 6,7, 22, 23, 24and 25) .. . ...... ... . ] SO "
c 21511, KIT - relief {includesitems 8,9, 10, 15-and 16) . . ... ot 1
C 18851 KIT - detent (includes items 11, 12, 13,714, 16, 17, 18, 19and 20). .. .. .. .. 1
{ *also use (2) 218-5154 when replacing single spool valve
; o ' o - ' Printed in U.S.A., A April 1984
- . . . . ot
o ’ -




e o S S S S - o L —'—_“
r . : N R
& con , - . . , _ " 'CASE MODEL 220, 222, 224 AND 444 COMPACT TRACTORS . 598
&) HYDRAULIC CONTROL VALVE
& @ /? use S/N and after: 220 - S/N 9780390 -
§ @@ : 222 SIN 3782106 -
o 224 - S/N 9783598 ‘ :
3 & A @?®/ @% 444 - S/N 9785020
@ @y (0 REF. PART NO. DESCRIPTION » : REQ'D
" & o ~ @ NSS L VALVE - control, single spool {use C27271 and (2) 218-5154) . ... ,.... ... 1
I @/v\c% @ NSS - VALVE - control, two spool (use C27217)* ... ....... ... . .. ... .. 1
S : (@ 1A 60273 RING - retaining ...............c....................... 1
, : (35) @ - @—» . 7 2 NSS SPOOL -motor {order C27297)* . ... . .. ........... .. ... ..., 1
| @Q,q Oty 3 NSS SPOOL - lift (order C27217)% .. .. ... .. ... 1
- % 4 A - 7982 SEAL-spool ... ... 4
. 0 b / % -~ 5 NSS BODY -valvelorder C272171* ... ... . ciuue 1
O, o 6§ 211 9 BALL - steel 5/16" (7.94mm) .._... ___....._.............. , 1
o - 7 C 21507 SPRING -relief ........................ PR 2
8 C 17433 . SCREW -reliefadjust. .. ......... ... .0 ... . e 1
. @ Cc 17435 - GASKET -reliefadjustcap ................... ... .. ... ... 1
’ 1 129- 531 CAP-adjustscrew ... ... i 2
. 1 C 26668 DETENT -Spool ..o 1
, ’ | -D 86559 SPACER -detent ..... ... .. ... . .. . 1
3 133 D 86558 SPRING -detentreturn ... ... ... ... .. ... ... .. ... .. . . . ... ... 1
’ 14 D 86557 WASHER -return . ... . PR 1.
%" C 21505 SPRING-relief ... .. ... . . . . e 1
16 211- 7 . BALL-steel /47 (6.35mmi.. ... ... .0 ... . ... ... ... . 3
) <17 C 17438 COVER - detent ........ . U 1
. 18 D 86560 SCREW -detent ... ... .. ... 0. .. 2
’ ma?:tifsogthvﬁtg;ulic Lift} - ‘ ' 19 c 17444 SPRING -detent....................... ... .............. .. 2
20 169- 114 SCREW -cover. ... ... 4
) 21 221-° 841 - PLUG-pipe .. e ]
- SINGLE SPOQL VALVE -~ 22 C 21506 CRETAINER -ballseat . ... ..o 1
) : (Tractors with Manual Lift) ‘ 26 C - 26663 SEAT -reliefball ... ... . .. S
N % . : 27 129- 166 NUT-lock ... ..... e e e 1
. . " 28 Cc 26665 SCREW -adjust, relief ... ... .. ... ... ... ... .. ... .. .. 1
' 29 . C 26664 GASKET - adjustcap ........... i Sl 2
36 C 26666 CAP-adjust SCTEW ... ..ot o e 1
31 195- h21 WASHER -return, travel ... ..o .. 1
32 . cC 26382 SPRING -return, travel ... ........ ... .. .. .. . ... . . ... IV . 1
33 C 26667 SPACER -return, travel . . .. ... . ... . . . -1
: 34 193- 524 SCREW -returnspacer, travel ......... . ... ... .. . ... - .... 1
= 35 C 18847 COVER -return, travel s ..o e e ]
36 211- 5 BALL -steel 3/18" ... T, 2
' C 21804 KIT - relief (includes items 6,7, 22, 23, 24 and 25) . .. ... .. e . 1
| C 21511 KIT - relief {(includes items 8,9, 10, 15and 16) .......... ... ... ... T 1
; C 18851 KIT - detent (includes items 11, 12, 13, 14, 16, 17, 18, 19 and 20} . e 1
i N ' *also use {2) 218-5154 when replacing single spool valve
' NOTE: C27271 Travel control detent kit is available to change this valve
- over to the current travel detent style. See page 59D.

Printed in U.S.A. April 1984




e e
MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - 59D
HYDRAULIC CONTROE VALVE . .
(Service Valve} ‘ .
REF. PART NO. DESCRIPTON .o " REQD :
c 2217 VALVE - contral, twospool ....... . e 1
1 A 60273 RING-retaining. ............ 0 i e 2
2 - NSS SPOOL-motor lorder C27217) . ... ..o 1.
3 ‘NSS . ) SPOOL-Iiftlorder C27217) . ... oo, P 1
4 A 7982 SEAL-spool ....... .. ... .. R 4
5 NSS ‘ BODY - valve {order C27217} .............: e e 1
6 211- 9 BALL -steel 5/16”(7.94mm) ..............c0oiiiieia... 1
7 C 21507 SPRING-relief ... ... 2
‘8 C -~ 17433 SCREW -refiefadjust -~ ...........o.......0 .. .. ... ..., 1
9 c 17435 - GASKET -reliefadjusteap. . ... ... ... ... ... ... ... .. .. 1
10 . 129- 531 CAP -adjust SCIBW .1 .t i T e ' 2
11 C 26668 DETENT -spool .. ............... e 1
12 o 86559 SPACER-detent................ e R R 1
13 D 86558 - SPRING - detentreturn ......................... R .
14 D . .B6557 - WASHER -return . ... ....... D 1
15 C . 21505 : SPRING-relief ... 1
1% 211 5 BALL-steel 3/18" (4.76mm). .. ... ... .o 3
17T C - 17438 COVER -detent ... ... ... i : 1
18 D 86560 SCREW -detent ................ S 2
19 . C 17444 SPRING-detent ... ... . . 2
20 169- . 114 ©. SCREW-gover...................... R 4
21 o 221- 841 ' PLUG-pipe ................ e 1
22 c 21508 RETAINER-ballseat ............... ... ... ... .......... . 1
23 c 26665 SCREW - adjust, relief -.............. ..., e 1
24 - C 26664 ‘ GASKET -adjustcap . ... .. . ... 1
25 - C 26666 CAP-adjustscrew ................. ... ... civvon.. T 1
26 c 26663 SEAT -reliefball ... ... .; e e 1
.27 T 129- 166 NUT-lock ©.. oo 1
- 28 - 195- 521 WASHER ... o 2
29 - C 27219 DETENT -spool .. ... .. e i, 1
30 . 211 .1 BALL - steel 1/47 {6.35 mm]) ... .. S . 2
31 C 17443 SCREW -detent .. ...................... e e 2
€27271 TRAVEL CONTROL DETENT KIT
17 c 17438 COVER -detent .......... e e e . 1
19 C 17444 SPRING-detent..........ccoviiiiiiiiiiiiinn., e 2
.20 169- 114 SCREW -cover., ............ B e e e e 2
28 - 195 521 WASHER -detent ............... e e e 2
29 cC 27219 DETENT -spool ... oo o1
3  2n- 7 BALL -steef 1/4" (6.36mm) . ... .............. e 2
N C 17443 SCREW -detent ... .. ... i e e 2,
) c 27215 SWITCH - neutra|start .......... PN 1
§
f °
|
¥ ; . & ' . . .
Printed in U.S.A. - ) : - April 19\84
N ! R . . .
&
—7 ) ' ’ i !




CASE 220,-222, 224 AND 444 COMPACT TRACTORS _— 61
SPEED CONTROL

REF. PART NO. DESCRIPTION REQ'D
1 A 37247 KNOB “speed control ... o oo i e e e e 1
2 C 12093 BUSHING -lever . .. .. .. . .. .. . A 1
3 NSS LEVER - speed control {use C27213and C27215) . . . .. ... ... .. ... 1
4 C 25595 SPRING - compression . .. . .. ... . e 1
5 c 21518 WASHER -nylon. . . e 1
6 C 18742 ROD - CONTIOl .« « oottt oo 1

7 129- 122 NUT - 5/16" NF hex, zincplated , ... ... ... . ... . ... .. ... ... 1
8 C . 19025 JOINT -ball ..o e e 1
.9 195. 521 WASHER - 5/16". . . ... .. ... e 1
10 132- 26 PIN - cotter 3/32" x 3/8" - . . e e, 1
11 138 2072 PIN -roll 178" x 1-3/4% . . . e e 1

1Y
" HYDRAULLC DRIVE MOTOR
C 16697 MOTOR - hydraulic, 220,222 and 224. . . . . . . . i it e 1
. C . 14655 MOTOR - hydraulic, 444 o e e e 1
1 c 16516 RING -retaiming ., .. ..o o Fe e RN 1
2 C . 19040 SPACER - Lo r e e e e e e e 1
3 C 26048 - SEAL-ob e 1
4 C 14827 HOUSING ASSEMBLY.. . ... i i i ee -1
5 Cc 14837 END CAP e e 1
6 C 18382 SEAL - e 2
7 c 14828 SHAFT -coupling . .. ... ... ...... et e e e e e e 1
8 D 72853 DRIVE LINK - 220,222 and 224 .. ... ..., .. e e e e 1
8 cC 14829 DRIVE LINK - 444 | .. .. .. e 1
9 C 14830 PLATE - wear . . . e T 1
10 C 18110 ROTOR ASSEMBLY -220,222and 224 . ... ... ... ... ... .. ~ 4
10 C 14831 ROTOR ASSEMBLY - 444 . . e i £
* NSS . © KIT - manifold (also use itern 8 before code B6-758) ... ... ... e 1
11 D 71234 PLATE - manifold. ... ............... e 1
12 D 71235 MANIFOLD it e e e e e 1
13 D 60857 . COMMUTATOR AND RING SET .. ... .. i i 1
14 C 19041 " RING - sealing e e e e e e 1
15 C 18092 SLEEVE.-220,222and 224 | . ... 1
15 c 14836 SLEEVE - 444 . 1
-16 28- 662 BOLT -3/8" x 3-7/8" NF hex, 220,222 and 224 . ... .. _.._...... 7
16 C 14838 BOLT - 3/8" x 4-3/B" NF-hex, 444 ' _ . .. . . ... ... ... . .. ..... 7
17 ¢ 19212 WASHER - back up, ,010” . T ch
. . o . April 1984
L




)
m
-n

OO~ DO bW -

[N

PART NG

c
vV
Vv
Vv
NSS
v
NS5
NSS

ZLN <200
7] 7]
w N

DWw=0
w
2

. 24889
34381
34392
34384

34383

i

34382
24890
24891
34386
34387

34338
24892
34391

24888
21
1834
24880

. . Printed in U.5.A

CASE 220, 222, 224 AND 444 COMPACT TRACTORS 63 -

a

STARTER

DESGRIPTION )
STARTER ASSEMBLY =

.........................................

BOLT -thru................. PP e
CAP - end

o)
m
R
o

. KIT brushholder.C . ... o T

........................................

NUT -88ar s10D. .. ..ot i e e e e e e e
COVER - dust N

BODY starter P e,
BOLT - shoulder 3/8"
LOGKWASHEH 7
DECAL - alternator electrical system...... e .
DECAL - "DQ NOT STRIKE"




ST;\R'I: @

@Fj L‘lGI—;TS-

IGNITION

BATTERY

{-

IGNITION SWITCH TERMINALS

- e
' I o oL L 2 ‘ |
I ¢ . -
CASE 220, 222, 224 AND 444 COMPACT TRACTORS . 65 Y
- . i - . N o
) - . ELECTRICAL SYSTEM . -
. . ®¢  220- use before S/N 9779977 \ P e
- » 222 - use before S/N 9781649
i 224 - use before 5/N 9783251 .
. 444 - use before 5/N 9':"84625n ) °
" . REF. PART NO. CDESCRIPTION - - . ‘ REQD

i c © 24898 HARMNESS - wWire . ... i e 1

2 -C 24815, HARNESS - wire . .. . .. o f e 1 -

3 Cc 24816 CABLE - solenaoid tostarter {black). .. ................ P )

4 c 14565 CABLE - solencid to battery positive {red} ... ... .. .. ... ... ... 1

5 C 4814 CABLE - battery negative to ground (black) . ... . . [:,{ ................. A

6 C 24813 GONNECTdR - td stator (included in C24815 harness) . ............... 1

7 o 19378 CONNECTOR -rectifier (early production} ......................... 1

B C 14537 CONMNECTOR - Hights ot it e e i e e e e e e e 1

9 . c 18389, AMMETER - 30 amps, 12v . .. it e e e 1 «
10 NSS " RECTIFIER - voltage, 12v {early production) {use C27509}. .. ........ a1
11 C  -23002 SWITCH - neutral start (includes wirg). . ... .. e 1 ‘
12 Cc 21989 INSULATOR - locator. . .. oo v e ce e aenens L 1 .
13 C 18197 BATTERY -12v ... ... ... .. ... ... .. T 1 .
14 C 18113 CAP - battery ....... e e 6
15 , c 23010 SWITCH ASSEMBLY - ignition {includes key and lockwasher) .. ... .. ... 1
16 A 24509 KEY - ignithon, . .. oce et e i e e e e b e e 1
17 C 14553 SO LEMNOI D - start 12V, . o ot e et e e e e e e 1
18 C 22571 HEADLAMP ASSEMBLY - 12v {repairspage 89 ) ... ................ 2
19 +« C 24889 STARTER - bendix drive {repairspage 63) ... ... ... ... .............. T
20 . \% 34427 "STATOR ... . P 1
21 . C 24800 SWITCH - neutral start, PTO .. oot N

i 22 KG 231281 COIL - ignition, 12v (includes bracket) . ..... ... . ... ... un... 1 ;
23 Y 34435 . - BRACKET - coil mOUnting . . ... ..ovu i e 1
24 c 243M SPARK PLUG - (includes gasket). . . ... ... .. nue .. 1
’ 25 A 27251 GASKET -spark plug ... ............... [ 1
26 Y 34433 KIT - high tensionecable. . ... .. ... o 0 i oo 1
27 KO 230722 'CONDENSER . . . .. e O T
28 223 20 FUSE - 20 amp ({inctuded in harness) R 1
29 NSS BREAKER CONTACT ASSEMRBLY - ignition {repairs page 71) .. ........ 1
30 C 24896 WIRE - solenoid to micro switch . . ..t e e e e e 1 .
Ky C "27509 - RECTIFIER - voltage, 12v (late production). .. ... .. ............. PR 1
32 C 25486 CONNECTOR - rectifier (late production}. - ... ... .. e eeraiaaaaaa 1
33 c 25338 CONNECTOR - from stator -« ........... el U 1
A + )
.3 -
o "
s , . .oB :
. " ' Printed in U.S.A, April 1984 - .

Y




66 ‘ CASE 220, 222, 224 AND 444 COMPACT TRACTORS © 87
e . } ' e -~
. > . ] )
- : . . ELECTRICAL SYSTEM I
N L | : o - : - . . 220 - use S/N 9779977 and after 7 L
\QE)»< ' S : : \ Cy 222 - use S/N 9781649 and after y
R e LIGHTS - ’ 224 - use $/N 9783251 and after
3 - %/y o - e ‘444 use S/N-9784625 afid after . :
IGNITION - ’ : . - .
IGNITION SWITCH TERMINALS REF. -PART NO. ] DESCRIPTION . REQD
1 C 25564 HARNESS - wWire . .. i 1
2 C 24815 HARMESS - Wite . ... e i e e 1
. &3 C 24818 CABLE - solenowd to starter (black). ... 0. ... .. e 1
4 - - C 14565 _ CABLE - solenoid to battery positive [red) . , ... .............. .. 1
5 o 24314 CABLE - battery negative toground {black) . ..... .. ... ... ... .. .. |
: 6 C 24813 CONNECTOR - to stator (included in C24815 harness) .. ............ 1
7 C 25486 CONNECTOR -rectifier ... ..o i i . e . 1
8 c 14537 CONNECTOR - lights ... ...oooinn. ... e M
9 C 18389 AMMETER - 30amps, 12V ..o tvi ittt ee et e 1
10 c . 27509 RECTIFIER - voltage, T2v. ..o v oo i 1
11 C 23002 SWITCH - neugral start lincludes wire). ... ......... F P 1
12 C 21989 O INSULATOR - docator. . .o oo e e e e e v e et e e e e e 1
13 C 18197 - _BATTERY-12v ... ... P T
14 C 18113 CAP-battery .. .. ... e e e 5]
15 C 23010 SWITCH ASSEMBLY - ignition {includes key and lockwasher) . . . . ‘1
18 “A 24509 KEY - ignition. ...~ . ....... . e T
17 NSS " SOLENOID -start 12v{use C26525) . ... ... ... ... v ) 1
18 " C . 22B71 HEADLAMP ASSEMBLY - T2v (repairspage 69} ... . ... ... .. ... 2
19 - C 24889 STARTER - bendix drive (repairspage B3} . . ... .. . o e, 1
20 v 34427 STATOR...... .. e e L 1
21 C 24800 SWITCH - neutrat start, PTO . ... L. o i i e 1
22 KO 231281 COIL - gnition, 12v {includes bracket) .. ............ B S 1
23 Y 34435 BRACKET -coit mounting . ... ... .. e 1
24 fo 24301 SPARK PLUG - (includes gasket). .t ... ...oooin ot e 1
) 25 A - 27251 GASKET -spark plug .. ., ..o ocin ot e 7
26 v 34433 . KIT- high tension cable, .. ... . S S S 1
27 - KO 230722 CONDENSER ... ..., I e s e [ . 1
28 223 20 . FUSE - 20 amp (included in harness) - .. . et 1
29 - NSS BREAKER CONTACT ASSEMBLY - ignition (repairs page 71) .. ........ 1
30 C 25563 WIRE - solenoid ta microswitch . . ... ... | ... e 1
. 3 c 26338 , CONNECTOR - from stator ......... fre e e AR S
o * :

April 1984

. B e
- »

_ : ’ o . ) ’ ] [




¢

-
~ +'°';
. q."i*i:’.
- o L
o ORI
J-c T :'II::=.‘.-
- -
1 i N ff..l’ l.r‘*‘
BRI Y
S FE L AN
7 4 R b
L NS et
. RS
N o ik
N i , t
\
P
@,
,ng
Y
()
\\gﬂ
&
\
N
‘W\\
*
N -
‘3\- P -
LS 'S
= L
Ry k]
RS (3-8 =
T LR -
[} » Wy
™"
“ UL 4
. - e t - ¢
\-/ .
- - -
.
L}
a
P

3\_\\\\\\

AL

i

REF.~

WK -

DWwWo-~Imem

12°.

13
14
15
16
17
18
19
20
21
29
23
24
25
26
27
28
29

" 30

PART NO.
c 23330
c 23012
131-. @29
187- 1334
C - 22571
NSS '
A 41264
C 14304
C 22573
113 1
193 57
129- 161
111- 139
©192- 19
129 162
129- 37
193- - 99
S 111 202
111- 108
129- 102
182: 10
- 129- -13
192- 7 13 .
c 24069
187- 1844
22- . 538
S 113- 3
193- 29
13-~ 17
C 10836
187- . 1908
T 18521

-LOCKWASHER - 1/4" external tooth. . .. ................. P

CASE 220, 222, 274 AND 444 COMPACT TRACTORS 69,

ELECTRICAL SYSTEM HARDWARE . . -

2
mr
2
d

DESCRIPTION - ’ :
NUT - switch mounting ., .

........................................

RECEPTACLE - headiamp forder C22571). .. ..\ oo oo,
BULB - headlamp -

LENS -headlamp ........._............ L
BOLT-1/4"-20x% 1/2" hex

NUT - 1/ ”-20hex.?..............‘..‘.: ..... N
BOLT - 1/4" .20 x 1" rd. head sg. neck .%.......... e e
LOCKWASHER - 114"
NUT -B/16" NFhex......00covvnn... T

NUT - #10 N.F. hek. . . . . e e e L.
LOCKWASHER ; #10 .. .....c....... ... U e '
BOLT - 5/16" x 3/4” N.C. rd. head sq. neck . _.._...... [
BOLT - 1/4*" x 3/4" N.C.rd. head sq. neck - . - . ..o,
NUT - B/16" " NG hex .. ...
SCREW - #4 - 40 x 7/8" N.C. pan head
NUT-#4-40hex ..., ~
LOCKWASHER - #4
COVER - termifal . . ...\t e
SCREW -#10x 1-1/2" NF.self tap ... .. .. -
BOLT -5/16x 172 N.C. hex,'self tap. . .. .. ..o
BOLT - 1/4"-20x3/4" hex.. ... ..... B
LOCK WASHER - B/18" . .. .. . .. e, P e
BOLT - 1/4"-20x 1-1/4" hex ... .... T
NUT -speedtype. ..... 5 .. ... . .. - '

~

~

-

T E E 4 L e e e e e e e e s s e e a e ey e s

q

S NN RNRNRN S AN = 2= NN NWOTRN SR = h b

n

April 1884

W



) S . . C : ' . CASE 220,222, 224 AND 444 COMPACT TRACTORS 7 :
. . - ' ' a . D70115 FLOOD AND TAIL LAMP (OPTIONAL) 5
) . . : , Co ’ ~—
—_— ' . ) . " ' = .n ¥
- . . y ‘ ) - REF.  PARTNO. DESCRIPTION, N REQD
- v ' . B - .
"1 D . 70115 ® LIGHT ASSEMBLY -floodand tail ... 0. .00 e 1 '
, 2 A 25213 RETAINER -sealed begm ... ... et iece e e 1
; 3 A 40855 LAMP - sealed beam #4400X . . ... ... . i e e 1
» 4 - 33686 BULB - tail #1141 ... . ... e e e et e 1
5 NSS BODY - light {order D70115 lightassembly) .........0vrrnrnnns. T
- - "6 . 193- 543 . SCREW AND LOCKWASHER - #8-32x3/8"N.C.................. 1
, 7 TA 34046 BRACKET - mMoOUNEING . oot e e  , 1
- 8 113.. 209 BOLT-3/8"x 1-1/2"N.C.hex-. . .......... o 1
. 9 . 192- | 21 LK WASHER - 3/B" . .t e e 1
* 10 126- 103 NUT - 3/8" NG heX ..o i e e e e e e 1
11 ' 10923 +  WASHER-bearing.............. (P 1
. 12 192- 23 LOCKWASHER - 1/2 . .. 1
' . 13 . 1280 105 NUT - 1/27 N.CLREX. - eee oot 1
* . - S L:] .
o oo . " - BREAKER CONTACTS -
) ' 1 «NSS o A LEAD.-- firéaker contact (qa;der'from local supplier] .. .:, . ... ....... 1 }
- , e 2. = NS§ " BRACKET -breaker CONtacts. . . .3\ vv v vnemt wee e oo, 1 -
, 3 V- 3442 SCREW - #10 x 3/8" iound head, zinc.plated . ... ................ a - p
4 KO 275182 SRETAINER - wire © .. oo, -1
. o~ * 5 VT 35060 COVER -breaker ¢contact . .-. .. ... : S S . 1 R
5] C 26518 CGASKET - COVEr Lt 1
| 7 187- 408 . SCREW - #6 x 3/8" self-tapping . . .. ... ... .. ., 1°
ll ’ 8. 173 224 SCREW - #8 x 1/4” N.C. roupd-head. . ... ... B e e e 1
9 193- a0 LOCKWASHER - #8 internal tooth. . . .. 0t e e e e e e e e e 1
. 10 cC 24135 - PQINT SET - breaker contlct assembly. ... . ... ... .. ... e i
. = s 11 C 27440 ROD - breaker contact push. . . . . .. R e . -1 v
. ~ s ! i : : -
) P . ' : b ~
1 . - . ch '
. - . — ’ § , 4
o~ & . [ ; [ - - ~ - '
| : .- , . ¢
| . -
l - ‘' ' -
| N . )
v - - : . M
~ - @ ' A 3 »
s _ IS . i
: A ’ _ . , ,
s ' ' : ' o Printed in U.S.A. ‘ | : - April 1984 ',
A " . ) _ ’ - . T
L 4 ' )




72

»

KELP ALL SHWLDE W MAGE

REAOAT ETARTING [HQMNL DEMRGAGE LTTACHMINE DANVE ARG
PLACE TRAVIL CONTROL LOWEN STl MELTRAL.

O PAM TRACTOR FLACE TAAYEL LIVER WTO WELTRAL 3ET

AcauTtion] A

aFe = . ARE AEMOVE IGNITION LAY
LIaHTs —'Oé WHIN DPERATIIG OFF BICLINE PLAGE FILAKIMISE4 sy LOW RANGE
K10+ {nGITL AND WAT RN ALL MOVIMENT T STONRERONT
—_— (DEEMCUN TS0 FAACTOM SLAOAL BERVICING O MLKMC. ApJURT
MNITION—"Z NPT 10 TRACTON AMDOE ATTACHMENTE

xur
sTAnT — B FEOPLE 44O PETH & KAFE DWITANCE ATAT FROM THE MiCrast

ATTACHMENT TRAVEL CONTRAOL
DRIVE

b 17"

ﬁAIMETEl

SROKE THROZILE

o[-

CLUTCH
BRAKE

PARKING BRAKE

vV__ [

L

REF. PART NO.
1 321- 2677
2 321- 18
3 321. A767
4 321- 3585
5 .. ° 321- 1788
6 7 NSS
+7 NSS .
8 321- 4162
] 321- 4163
10 321- 4164
11 321- 4165
12 321- 4186
13 321 4156
14 321-- 4147
15 321- 4150
16 321- 4151
17 . 321- 4152
2 37 4728
'3y 321- 4764
4 '321- 4734
5 321 46903
6 321- 4897
7 T~331- 6324
‘T @2

_Printed in US.A.

o«
CASE 220, 222, 224 AND 444 COMPACT TRACTORS -

DECALS . ,
USED PRI dn:iai?‘/mz .

9749188 — 720
9750875 — 222
9752340 — 224
9753695 — 444

(English)

DESCRIPTION .
DECAL - "CASE", fender

73

DECAL - gasoline )

DECAL - hydraulic reservoir . - '

DECAL - instrumentpanel. .. ... 0. . ... .. .

DECAL?-* shift range

DECAL - clutch, brake |
DECAL - haod top, 220
DECAL - hood top, 222
DECAL - hood top, 224

DECAL - fender, "222"
DECAL -"fender, 224"

use 3218227 ... ... ... ... e P

- ..... / ..................... o a

. (French and English)
DECAL - gasoline . .......... b g U [
DECAL.- hydraulic reservair. . . . . AU e 1
DECAL - instrument panel .. .......... ... L. e R 1
DECAL -shiffrange .. ... o, "1
DECAL -parking brake. . ... oottt i 1
DECAL -clutch, brake . . ... ... .. .. . . 1
- .
. o
2 3
'I/\ @e -
. ¢ May 1881



Er
- . orrt .
f Eumﬂi ——Og
a . :l‘.mn’n'._'—zz_-
ATART e (S
* . ) © w .
0 TRAVEL CONTRGL
ORIV Tr—
attany
s ‘
¢
: CLUTCH
[T BRAKE
- v n
, -
[ -
!
P .
|
| ’ . ¢
- : - = [hydceliv
-, . .
- 1
b -

B {g} o,
- | g4 Boe gz

: _\E’—-‘r.':j}}-‘-:."ﬂ P
I .0 %1

WEEF ALL SHIELDS (o LAY

BEFCRE STARTING EWQWal OWINGAGL ATTACHMLNY Ditby | AMD:
PLACK TRAVEL CGNTADY LEVER 10 NEUTRAL

TQ FaARK TRACTOR PLACE TRAWAL CEVER w10 WauTaa 2y1
PARKMG BRARE OEAMGAGE ATTACHMENT DAIE EHUT OFF EMOINL
AND ANMOVE WGNITION MEY

WHIN OFERATING ON INELWE FLACT ENANSMARION N (O AARGL
BTOP RNGINE AND WAIT FOR AL MOVEMENT TO FTOF sarORT
OrimOUNTE TAACTOR EEFORE BLRWIC MG 8 W ARG AGIUST
WENTI TO TRACTDN ANGIGR AFTACHMENTE

KELPF PECFLE AND FITE & $A51 DATARCE AWAT FROM THI MACHINE

LITYL

<O

ATTALHMENT
ey

8.~

— " '
W NDOU R WN =

E CC

hivd iy

REF.

o
EEJN TS BN B

—
QOGO Omba W =

PR
Pl py —

Printed in U.5.A.

L

PART NO.
321- 5097
321- 18
© 321 4767
321 + 3585
321- 1788
NSS
NSS
321-  5103°
321- 5104
321- 5105
321- 5106
321- 5100
321~ 5101
321- 5040
" NSS
. 321- 4728
321- 4764
321- 4734
321- 4693
NSS
321 6324
NSS
NSS
NSS .
NSS
NSS
NSS
NSS

" “DECALS:

‘ USE S/N AND AFTER
9749188 — 220
9750875 — 222
9752340 — 224
9753695 — 444

T

{ English)

e . DESCRIPTION

DECAL - “Case’ seat back ... ... .
DECAL -gasoline. .. ..............
DECAL - hydrauljc reservoir . .......
D.ECAL' -instrument panel ........
DECAL -shiftrange...............

DECAL - parking brake (use C27481)

" 'DECAL - clutch, brake {use C27481)

..............................

DECAL - hood top, 222
DECAL - hood top, 224
DECAL - hood top, 444

.........................................

..........................................

DECAL.- hood R. H. (shown) ...... PR

DECAL -hood L. H. ..

MEDALLION.- "CASE” .. ... .. .. ... .. e

{Fren

bl

DECAL - “Case" seat back
* DECAL -gasoline. . ... .

v

ch} , - ’ : I \

DECAL - hydraulic reservoir .. ..o .. .. e e e

DECAL - instrument panel

DECAL - shift range. . -

DEGAL - parking brake (use 32146324} ......... el e e

'DECAL - ciutch, brake.
DECAL - hood tap, 220
DECAL - hood top, 222
DECAL - hood top, 224
DECAL - hood top, 444

---------- R I L L T R e I L L I B R )

.......... R T I T I R RN

..........................................

DECAL-hood R.H. (shown} ... ... .. .. i i,

DECAL - haod L. H. ..
MEDALLI®ON - “Case”

¥

)
m
Q_
]

S T S i S T e §

— ot b el ek Dl ek 3 ok —b = 2 ok

April 1984



B
o~

‘ , . LY
= . ‘ . 1 . -
. . N - - e o - s PR AT L A )
- =
. i . .
N . .
- - -\
7 D R ry ./ = . -
. ~ f Nwom N o ® : o
W ) 3
R -
- r '
- ‘ . . . - -
a . . 4 : . .v\\ M v N .,. lUu .
- ol - : : S .
- L + . . . 1
. . . .\ Ay . - - - .\
’ - . q'- v . . . .
. - ” L ! L, e N
. . ' . . -
< Coo Do i § : L
- ﬂ . . . [ T e * '
wn + . . T . . .
o _— . M _— . e . ¢ = F
. O m E . . E . .. -
[ Z g . g ... .
Q. = . . = ...
< - > . < - s .
& ol E . - . 3 el . L
= ™~ c - - c v v . )
- No® e D N -
[&] o ooy 1%} m oy
< o = 8 o = - -8
£ o g . 1E Q g ¢ ' .
o - = O g N = B ! _
o L ¢ . . L ... -
‘ < (@] - Q- 2 17, o - e
ot . @ E -
< = o L% £ = e T2 - ‘ .
o C 238 .45 L a8 . -
=2 ._ 2 o, 'E o oy, &
4 (%5] i o g . ~ H.o?re .. ¢ . .
: . = o 3£~ . zL: : .
N T 0N ) W L LN ok
o~ hN.r..”r _ hN.rrrr ]
o = 25T R o =L
o : 1N Tt ..
N _W._ _W.Wm.l % TDHH ) . :
-t E ' T - '
=) v I .
A = 955 -2 MT%H ‘ . v
w wo Lo o w><Lo
. 9 — z2zza - =ZZZa ” ’ -
. b4 I b4 : - .
o = : -
» m . -
> oy D — ™D LD " h 3
- M o .
o Q .Olu_b_b m%n—w ¢ ,
N. - - .
, E g Y - 3
51.5..” e 1y — *
g zZoac ~ Loo - .

Printed in U.S.A.




oo e e
CASE 220, 222, 224 AND 444 COMPACT TRACTORS 79
- ‘ MODEL J30 HYDRAULIC LIFT
. REF PART NO. - DESCRIPTION ' ' REQ'D
. 1 c 19661 ROCKSHAFT ASSEMBLY - (444),. .......... R 1
1 C 18808 ROCKSHAFT ASSEMBLY - (220, 222 and 228) shown . . . ... ... ... 1
. 2 219. 409 FITTING -ube . ;... .. .. U 1
3 C 18297 PIN-cylinder to lever. . . . . ..o i e e e e e e e e i, 1
4 132- 310 PIN - cotter 178" x 1. . . o e e 3
5 . 132- 361 PIN - cotter 1/8” x 2-1/2” (early production) e e e e e e e e 1
5 1322 - 310 PIN - cotter 3787 X 1. L i it e e e 1
6 C 17249 . BRACKET - mMOouUNting, 10D ., o v et e et e e e e et 2
i c . 17250 BRACKET - mounting, bottom. . . .. . ... .. .. ... ... . ... 2
8 113- 207 BOLT-3/8 x 1"NChex ......... s 4
9 131- 1181 NUT-3/8"NChex ............. f e e Pl
10 c 16163- LEVER. - liftcontrot, . . ... tu..... e e e e ™M
- em A 37247 KNOB - controf lever, . . . .. ... .. e e R 1
12 C 12093 BUSHING - liftlever./ ............ e e 1
13 - 132 T 28 PIN - cotter 3/32" % B/4" . .. . e 1
14 195. B33 T TWASHER - 12 e e 1
15 c ‘21518 WASHER - nyIon . . . o et e e e e e e e 1
. 16 C 25585 SPRING -control Iever . . ... . . e e o e e 1
‘ 17 195. - 521 WASHER “5/16". . . .. [ e B |
18 - C 18742 ROD -contral ., .. . . 1
19 129- 122 NUT-G/16NFhex .. .......... Pttt m e r e e, 1
V20 c 19025 BALLJOINT . /.o ... N 1
21 13- 207 BOLT - 3/8" x 1""NChex .. ... o e AN
22 131- 1181 LOCKNUT -3/8 " NCHheX - . . oo e e e e L 2
23 195- 104 . WASHER -3/8" x 1-1/8" 0D . .. .. i e 2
249 C 26185* SBRACKET -eylinder & . ..ot T 1
25 Cc 26188 PIN -cylinder foot .. ... ... . i e e 1
26 C 27217 - VALVE.-hydraulic, Zspool -~ . ... ... ... .. ...... L. v !
27 218 5056 FITTING - vaive (includes 2185004 "0 ring). « o v v v e oo e e e eeaens 2
28 c 17224 HOSE -short oo oo - CLL L. A P 1
29 C 17734 HOSE - long. - -+« v ooeveeeen e A 1
30 ‘NSS CYLINDER - lift (order C19475 and D63720 pin) - - - -« - oo oo v v nn oo 1
3 c - 16133 BODY - cylindet. . . . - -« ... e P 1
32 C 19104 ! ROD AND PISTON ASSEMBLY. . .. .ot iii e 1
33 " C 17732 - . FOOT -oylinder. « . o ot oo s e e N R 1
- 34 c 14970 SEAL...... e e e i
) 35 A 7623 Y@ RING .. ... ... e e e e 1
36 A 30071 YO RING « o e J 2
c 13106 COVER «lube fitting . . - - .- -« v oovneonn ., e . 1
'0‘ - - “
- . K §
B &
*also requires D63720 pin before S/N: - . .
220 — 14005176 S ' -
222 — 14006635 | ' ' .
. 224 — 14007760 : -
444 — 14009197 ) ‘ . o
e
- Printed in U.S.A. “ " April 1984




\ TUT T T e e e e - - T e s - - "“—""“*"“"-;““:-“""‘:” -
CASE 220, 222, 224 AND 444 COMPACT TRACTORS  ° ) R R
H26 AND J26 THREE POINT HITCH - .
FRAME, LIFT RODS AND ARMS . .
REF. - PART NO. ‘ . DESCRIPTION : ' REQ'D :
1 C ' 18740 HITCH PLATE ASSEMBLY. .. .. .. e e e -1 :
2 219 405 FITTING -lube . - .. ...t e
c 24447 ROD ASSEMBLY - Hft R.H. . ..ooui e i 1 :
3 C 14722 NUT-liftred, . ... ... [ I s, 1 ;
4. C 14724 = RODASSEMBLY -RH. lift .. .. .....5.... ... o 0w 1 )
5 138 308 PIN-rol1/4x 3" ........., [ 1 .
6 132- 1 PIN-cotter 3/16x 1. ... ... ... .. 0 . . . .. ... . ..., S 6 .t
7 195 541 WASHER - plain 5/8" . . .. .. ... e -4 :
8 C 14715 ARM-Hift ..o e P 2 i
. g . Cc 14981 | CHAIN- stay 190inks . . . ..o v on v, R oo
<. 10 113- 118 BOLT -5/16 x 5/8" hex, zincplated . .. ... .....ouununnnoonn .. -2 :
r 11 131 176, NUT - loék 5/16” NC hex .. . .. e e e .2
12 - B 52118 PIN - Kk . o 2 :
13 A 30338 PIN - Kklik ........ SR 3 :
.14 C 14725 . - ROD-HftLH. ... 1 :
15 .C 14717 7 PIN - clevis . . ... e e 1 i
c 14712 S LINKASSEMBLY . . ..ot e 1 HE
% ° C 14703 CENTER TUBEASSEMBLY .. .. ... oot 1 ;;
£ 17 C 14709 BALL END ASSEMBLY RH. THREAD ..o 1 .- .
18 c 14710 BALL END ASSEMBLY LH. THREAD ... ...0vvvennnn . 1 - g’
19 138- L%:] +PIN - roll 1/8'x 7/8" (earty production] ... .........%uuo'.. ... 2 . :
20 c 16128 PIN - clevis 5/8x 3" . . . .. e e e 1 !
: q ;
- . - 1 - {
. _ co. :
, Co H26 AND 26 THREE POINT HITCH 5 - L
‘ - CYLINDER AND DRAWBAR MOUNTING . T T &y :
1 C 19740 HITCHPLATE ASSEMBLY . .........0. oo 1 :
2 Cc 19481 PIN - lower cyTinder mounting . . ... .ouiinn e, 1 .
3 C 14976 PIN - upper cylinder mounting . P e e ettt ma e 1 i
4 132 310 PIN-cotter 1/8x V"L .. ... . s e - 3 RE
5 113 41_\7 BOLT - 1/2 x 1-1/4" NC,hex, zinc plated. . . . oo oo oo .. 2 oy
. . ‘ _ ) i
i o “I . - l:; "
| \ 1
! | i
; o !
- | . - . g .
: ‘ 1
I "‘}‘ . ;
\ o 1
!
R f RCEN /@> ‘ ’ i
o T , ¥ ok 3
; J i L A f
; ' ) - - 3 v |
| ! 9 I / N - 4 - i '
: ' f"‘_"}y {5‘
| i . ! i
s j ' ; : : - |
-t L ¢ ~ . - T !
=3 I L \ £
b i & : 3 .; N
i ' . il
~Aor 1984




*——7_ N . - \ . B I e ey 1 ) ——— - - . . R
~~ -
- L CASE 220, 222, 224 AND 444 COMPACT TRACTORS R < 1 5 T '"§
! MODEL H26 AND J26 THREE POINT HITCH AND .
HYDRAULIC CONNECTIONS AND COMPONENTS
g " T [
. {
. REF. . PART NO. o DESCRIPTION - REQ'D
= o -221- 1139 NIPPLE - 1/4 X 3” ottt e st e e e e e anea e e 1
2 221- 1375 | ELBOW-900 . . ... ., 1
3 c 25369 HOSE - hydraulicshort . . ... .............. e e 1 :
a c 25368 HOSE - hydraulic 1ong’ . .. .ottt it e e e e e 1 :
5 218 5291 FITTING - tee (includes 218-5004 “Q'* rmg)(early production) . 2
6 NSS CYLINDER ASSEMBLY - (order (1) C19480 cylinder and (1} S10817 pin} 1, :
7 c 19476 BODY - cylinder (alsouse S10817pin} .. .................. .. 1 ;
8 C- - 19469 ROD AND PISTON ASSEMBLY. . . ......... A o 3
9 C 14692 FOOT - eylinder .. ... . it et it e e e eaee e aaan 1 ;
10 c 14970 SEAL -WiPer ... vvtvier s e e 1 H
11 A 7623 - "O"RING ...l A 1
12 A 30971 “OFRING oo vt 2 s
13 218 5479 FITTING - tee, swivel {late production} ............ e reae b, 2 b :
A MODEL F-27 HITCH ADAPTER ﬂ c
1 e 14872 BRAéKET-hitchadapter........-........--..'T‘.ﬁ.) ........ 1 P
2 C 14568 PIN -drawbar . . . ... ... .. e 1 j
3 s 13- 425 BOLT - 1/2 x 3" NC hex, zineplated . . . . . 5. ovvor e 4 ﬁ
§ ' [
: SR
. Do A
r ' J i' }
: : . : Lo
= :
£ ~ ] = {’ s *
* S : ’;' T,
R P . - ' S o Printed in US:A. April 1984
i g .; e ‘ ’ ' ) ' ' . ‘ ‘ ;o {
= e - - - \ . E\ ~ : .




o 6: =
CASE 220, 222, 224 AND 444 COMPACT TRACTORS - 85 0
LY o N ) . . e
MODEL J22, J24, K22 AND K24 SLEEVE HITCH -
REF.. ' PARTNO. - DESCRIPTION , REQ'D
1 c 22218 HITCH FRAME ASSEMBLY (444)(J24, K24). . ... ... ovvvrmnnees B
2 C 14457 ARM-1ift (J22,024) . L i i 1
to2 c 25371 N T o . ) F e L LR R A
3 195 541 WASHER - plain 21/32" . ... i 2
4 c 410898 PIN - SEETY L » « « v e e e e s m e e e e 2
5 C 14459 BRACKET - hitch mounting R-H.shown ... ... ooy 1
B C - 25789 BRACKET -hitchmounting L.H.  : . ... v cranas 1 ¢
6 113+ 410 BOLT-1/2x1-1/2" NChex,zincplated . . ... .o v vor o 4
7 192- - 23 LOCKWASHER - 1/2” zincplated .. .. ..o e i B
8 C 25382 PLATE -lftlever. . oo v e clnenmaanscosnn e 1
9 13- 417 BOLT-1/2x 1-1/4" NChex, zincplated . . . ... ..o i 2 |
-10 129 105 NUT-1/2"NChex, zincplated . . o, .o v ivovanova oo 4 3
11 195- ~ 545 WASHER - plain 3/4""-zinc plated . . ... ... r e i 2 ;
12- . 132 306 PIN -cotter 3/16 % 1-3/8" o ot ie e e ti s e 2
13 22. ‘844 BOLT - 1/2 x 2-3/4" NChex, zin¢plated . ..o v vunenenonnennuns 2.
14 C 14568 PIN-Grawhar « v v o o v ot amaea s aa i vwmsa s ammn s sm st s e 1
15 C 23707 HITCH FRAME ASSEMBLY (220, 222 and 224){J22, K22y Jov i s 1
L] ©
' L3
%
’ l s e T -
-E ’ .3
| . :
[ v '
S r
[} .
' ,
|
{ a - R
| .
| ' . ,
f oo .
1
! ' -
B { ‘ '
j §
[ - " .
1 ‘ l
1 )
- i 3 .J -
| . ‘ \/
5 ~
. i ] Yo ) \ - !
| p r ;
| Printed in U.5.A, a : April 1984




[t
W

- 86 .
i
] ?
i
o
A
.
v
' [
3
'
v
i
[
| ¥
) :
=
ur
- e
e L. - ’ *
- . [ -
i
. 5
, ; %,

REF.

OB N =

DO~ OA W=

PART NO.
c 16581
C 17161
c 17162
© 13- 417
195- 533
25. 108
£ 192- 23"
C 7859
c 17863
C 17860
C 17636
111- 371
13 207
129- 103
192- 21
195- 525
v
L

r

CASE 220, 222, 224 AND 444 COMPAGT TRACTORS . g7

MODEL H18 FRONT END WEIGHT BRACKETS

DESCRIPTION _ o REQ'D

BRACKET -mountingg. - .. .......c..oan. I, . 1

C BRACE-rear . .....cevennnn e e m e e e el o1
BRACKET -weightmounting. .. ... ..o, SRS I

BOLT-1/2x1-1/4" NChex, zincplated . . .. . .... ... vl ont, B

WASHER - 1/2%zincplated. . . .. ... ..t virnnnnn e B

8

B

NUT - 1/2*" NC hex, zinc plated . ' -

................................

LOCKWASHER -1/2"" ..

]

3

MODEL H13 WEIGHT BOX : _ ‘ .

FRAME - WeIGht BOX .« « « v v v v ie e eemee e eeea D ean e ianannnes
BOX -weight .. ........ e e e e
SUPPORT -weight hoxX . v . . oL . e i i i e e e .
PLATE ~MIt0h . - o\ e e et e et e e et e e e e .
BOLT -3/8"x 1" roundhead, squareneck. ... ... . ... i v
BOLT-3/8" x1"NChex........ e et et e e
NUT-3/8"NChex .. ...0. ... . it it
LOCKWASHER -3/8" ... ....... et e e e
WASHER - 3/8" .. ... e e e

-..J-.J-q.p.w_n_l‘_;_\

- £l

t : N

e

P

cpat g R TaTT

P

ST U




REF.

WO mANN DW=

oo .
.+"4%  Printed’in US.A.

PART NO.

c - 18281
218 457
218. 494
218 - 927
C 23337
113- 206
192- 21
C_ 23888
C 25343
C 25344
C 23962
218. 5232
13- -103
195 521
192. 20.,.
NSS

1
4 -

CASE 220, 222, 224 AND 44§9MPACT TRAGTORS

2"
L "

J17, K17 AND L17 HYDRAl}LIC PTO KIT

DESCRIPTION
aVALVE PTO control (W17, L17) .. .. . o i v e e R S ]
"FITTING --straight 3/4" NPT x 5/8" tube. - . . . . . O S
CFITTING - elbow 90° 3/4 NPT x 5/8” tube - .o« .. ..... SR -
FITTING - elbow 90° 1/2 NPT x 1/2" female NPSM swivel . .. .. .. .. .

BRACKET -valve'mounting. . .. ... .o povurennnnruas

BOLT - 3/8” hex NC x'3/4"

LOCKWASHER - 3/8"

......................................

TUBE - PTO valve to travel control valve {J17 K17}

...............

TUBE PTO valve to travel contral valve (L1 7)

......................

TUBE-pumpta PTOvalve (L17) ... ... . i icanan e aten

TUBE - pumnp to PTO valve (J17, K17) i
FITTING - 90° swivel elbow 37% x'37V flare 3/4" NPT x 5/8" tube

BOLT -5/16" x, 1" NChex ...... e e a e a e e i taaae e
WASHER - B/18" o .\ v ettt e e
LOCKWASHER - 5/16" ..ttt it e et e e e e
VALVE -control (K17} {use C18281) ... oo vrineen e .,
w
L Y
1l
v . - May 1981
P ’ A " 4
. N -,

Fo by et n

¥

b Tt sl ey s R R




Nl e Rt e €

aflafaal FA T s

o
.

o R S A AHREI o M 1
-

. - ’
CASE 220, 222, 224 AND 444 COMPACT TRACTORS . o ~9-1,
’ N o]
LY
' © 417 AND L17 HYDRAULIC PTO VALVE
J17, K17 AND L17 LEVER ASSEMBLY )
REF. PART NO. ‘ DESCRIPTION e ' REQD .
1 C 18281 - VALVE -controls . @ .+7. 9 .., ..., e, 1
2 C 11891 - SEAL-U-cup’....... PRI S 2
3 132- 5 PIN -cotter 1/16"" x 172" . ... iuer e P 1
4 36627 PIN-handle . . ... ... .. e, o 1
5 , C 19422 BRACKET - handle, . . .. .. et e 1.
6 - 71- 410 " SCREWg /4" x 5/8” NCfillister head. . . .. ... ... ..0c.'vun... 2
7 . 36628 LOCKWASHER - 1/4” .. . ... v e, 3
8 NSS © BODY AND SPOOL ASSEMBLY (use C18281 valve} .. ........... N_
9 C - 11895 ADAPTER -5p00l ... .0 o e e N
10 . 195 102 T WASHER-plain 1/4” . . ... ..o, el e 1
it 75- 48 SCREW - 1/4” x 1/2" rd. hd. machine . .. ..... e 1
12 C 11893 BONNET -detent ....7. ... .. ... ... ..... oo, ... 1-
13 C 11901 PIN - detent . ... . A 1
14- C 11892 SPRING -detent ..o vvn ittt ie e e e e e e 1
15 C 11886 WASHER -determt spring . ... ... ..ottt vt 1
16 c 11887 cg-detene. ....................................... -1
17 . 169 88 SCREW - bonnet #8-32 x 2" fillister head ., .. ... .. ... ... 4
18 C - 19423 LEVER -valve. .. ... ... .. ........ [ 1
19 221- 1842 " PLUG : relief 3/8" NPT. .. . . S S 1.
20 D 39712 SHIM - 010" thick. . ..ottt it e UAR
21 T 40189 SPRING -relief . . ........... et e 1
22 A 55894 SHIM - 020" thick. ... ......... e e ;. UAR
23 211- 1 BALL -relief 3/8" . . .. .. i
24 c 18417 SEAT -relief. .. ... . i 1
25 A 27891 YO RING -reliefseat. . .. oo ue v i el e e 1.
e 268 A 37247 KNOB - hand throttle. .. 0. ... .. ... . ... ........... . 1
227 C 26266 BUSHING -nylon [ ..o et L Al
- - - . ‘5 U
o - 5
. . ‘_K-17 HYDRAULIC PTO VALVE
1 NSS VALVE - control (use C18281 valve) - - .....oiironeeeinniiine,.,. 1
2 NSS ‘ BODY - valve (order C18281T valve) - ... ... ............. e 1
3 NSS -7, - SPOOL - valve {arder C18281 valve} - .« .o veen. ... Teiiarenaas ¢
4 - 195- 633 . WASHER-spool................ EER DR . 2
5 H  {202416 RETAINER - spgol . ........... e, e 1
6 173 38 BOREW -S8T ..ottt e e e 1
"7 NSS '('J(.',)\J’EI'-I-cleteljatan':zlrelief.................‘...._.”,W.w ............. 1
8 NSS SPRING - detent .. ......... e, e s T
9 211- 7 BALL - detent, 1/4" steel .............. T 1
10 13 3 BOLT-1/4"-20x 3/4" hex........ s e 4
1. 192 19 LOCKWASHER - 1/4" ............... PO e 4
12 H 35692 SEAT -relief ...\ e 1
13 NSS- SHIM - pressure adjust ... oL e 1
14 NSS TPING T e 1
15 211- 103 BALL - relief, 5/16" steel .. ... ... i it 1
16 * NSS ;. © SPRING - relief ... ivieiiiiine il Ty 1
. 17 NSS V-PACKING ... ........... P 5 S ot
18 . NSS . WASHER - backup ... o...... P A A t
19 L 32176 “O"RING ..ol e e e 1.
20 A 165888 “O"RING . ......... ... O S e, i
) T ,
: ' é&- ) ? ' ' A ) -1’ = - T I a r - - " = ‘ -
| .. ’ . _ CoLT ‘ A : -, PrintedinUSA. - L . . April 1984
] "% - L4 i . -
4 --;_: . » i - ' . ! - T o *

. .
Rtk SRR AR RTINS PRE S, ST




-

COMPACT TRACTORS
220-S/N-9734870 TO 14035005
222-S/N 9736998 TO 14036630
224-S/N 9738335 TO 14038300

¢ 444-S/N 9739739 TO 14039740

Parts Catalog B1375

" 5-84,RP-1500-150

" NOTE: This catalog replaces catalo_g
~A1375 and all revigions. -

INGERSOLL

Ingersoll Equipment Co., Inc.

— Tachnical Publications©
119 South First Streat
Winneconne, Wi 54986-9576

i

* contained on microfiche 256

ALPHABETICAL INDEX
ENGINE SECTION
PAGE GRID
AirCleaner.................. 5 AB Flywheel ...................
Battery...........cocvuean.. 65 F2 FuelPump ..................
Breaker Contacts ....... P 4 " F8 Fuel Strainer ................
Breather, Crankcase......... » 7-8 AB-A10 - FuelSystem ................
‘Camshaft.................. o 79 AB-A10 GasketKits .................
Carburetor.................. © 2627 B12-B14 Governor ...........vvunnn.
ConnectingRed ............. 1115 - A12-B2 Muffler.....................
Crankshaft............ e 11-16 A12-82 Shields ...................
CylinderBlock:.............. 17-21 B4-B8 QilPan .......oiviie
CylinderHead ............... 17-21 B4-B8 Piston......................
Electrical System ........ PO 65-71 F2-F8 PTOClutch .................
Engine Block & Attaching Parts 17-21 B4-B8 Spark Plug.....: e
Exchanger, Heat............. B3 Di2- - Starter ......... e
Exhaust System ............. B A6 | Tank, Fuel ..:..............
Fam........coooiiinias, 33 : Ccé Throttle Linkage .............
Filter, Breather .............. 79 A8-A10" Valves ..0........cooveunl.
' BASIC TRACTOR SECTION .
. ' 3
PAGE GRID
Axle, Front ................. 41 . Ci4 119 and M19 Flow Control
Axle, Rear .. ... Famsasanannns . 48-51 D8-D10 ValveKit ...............
Baffles & Shrouds"........... 25 B12 L2ZBPTO....... o
Brakes ..................... 45 D4 M3 Holding Valve .............
Control - Speed.............. 61 - E12 Models K8 & K10 Wheel
Decals ..............contt 73-75 F10-F12 Weights ................
Electrical System ............ 65-71 F2-F8 Models H26 & J26 Three Point
Fenders .................... 39 C12 Hitch ..................
Frame..............coovvnnn 35-37 Cc8-C10 Model F27 Three Point Hitch
Grille............c.......00 8 3537 C8-C10 Adapter ................
Hitch ..................... 47 D6 Model J22, J24, K22 and K24
Hood .......0............... 36-37 C8-C10 Sleeve Hitch ............
Hydraulics .................. 53 Di2 . Mode! H13 Weight Box .......
Coupling, Pump Drive . ..... - B3-57B D12-E4 Mode!l H18 Counterweight
Hoses, Lines & Fittings ..... 53 - D12 Brackets................
Motor, Hydraulic Drive ..... 53-61 ° D{2-E12 Model J30 Hydraulic Lift ... ...
PUump .......oiiiii i 53-57B - D12-E4 Mounts, Engine .............
Valve, Control............. 53-59D D12-E10 Mounts, Heat Exchanger......
Valve, Control Linkage. .. ... 61 E12 PTOClutch .................
Implement Lift Lever ........ 5 47 D8 Seat, Operator's .............
Instruments................. 65 F2 Steering Wheel & Gear .......
J17, K17 and L17 . Tailbamp...................
. Hydraulic PTO........".. 89-91. G12-G14 TOolBOX ....ovvieennvenn.,
L7 HoldingValve............. g5 AB*. Transmission................
"L9HoldingValve............. 95 AG* Wheels, Front & Rear ........
L11 CounterweightKit ........ 95 Ag*

F14
G4-G6

m

-—

i ]
.R‘}‘%

+




————

3

. - Lo T
CASE 220, 222, 224 AND 434 GOMPACT TRACTORS ~ o3 i
: i _ ‘ i
MODEL L19 AND M19 FLOW CONTROL VALVE KIT 'i
i
d |
REF. _ PARTNO. DESCRIPTION _ » : REQD ; |
1 C 23618 VALVE - flow control ... .. [ e, o - |
A 27365 “Q" RING - shaft 3/4" x 15/16". . ... A e e y 2
. F 62023 RING - retaining - shaft . Do s Tl S 2
2 Cc 18720 LEVER - vaIVE- « « v v i vt st e et e m e sttt s am it et 1 .
3 A 61683 KN OB - 1OV, v o et ettt ettt te et et e R |
4 13- 12 BOLT - 1/4" x 2-1/2 " NChex {L19) . . . oottt e e eeeenanens 2
4 113- 16 BOLT-1/4"-20x 2-1/4”" NChex (M18L. /. .....ouvevnnn... e 2
5 131- 1180 - NUT -lock 1/4 " NChex . ........ S 4
6 218- 485 EITTING - elbow 90° 1/2" NPT . ... ... .. ....... e 25
7 218- 445 FITTING - straight 1/2" NPT, ... ............. e 5
8 ¢ 25390 TUBE - flowcontrol valve totube . . . ... ... ... ... ttnnnonnn 1
g- C 23407 - TUBE-bypasstoreturn line | . ... ... ittt it et e eenrnnr 1
10 cC 23600 TUBE -valvetotractor valve . .. . ... i et et et e e e 1
11 C 26181 TUBE -heat exchanger .. ...... ... e e e e e 1
12 c 187 HOSE - retUrn o o o e e e e e e e e 1
13 ° 214- 254 CLAMP-hase . ........ S 2
14 C 25392 TUBE -PTOvalveto tube (M19} .. ... .. ocinae ... T 1
14 C 23879 TUBE-PTOvalvetotube (L19) ... .................. L 1
15 C 21592 SPACER-{L19) ... ... ittt Lo 2
16 C 25391 © BRACKET -mounting {M19) ... .ttt iieiie e aenns 1~
17 113 - 2 BOLT - 1/4"-20x 5/8" NChex (M19). «...ovrrirrneienrnnnnns 2
C 18719 DECAL - valve, “'slow - fast” {English} . . . .. ... ... .. ... ... ...... 1
321- 4699 ¢ DECAL - valve, “slow-fast” (French) ......... ..o v nn. e 1
4
: |
4_/ o

Printed in U.S.A. April 1984




84

85 £
OB TN
a3y i
Lip~ =t
+ N | 1 Y
= '*x‘ ,E‘R
>
Pt d;: gg})
r NI L EeR ‘zf
[ TS P
. 235 ( Mg '
[N 1IN (i
RN RN
j T TRe
s ]
4

9
/

G

/
——t

‘ i - . . L et
| CASE 220, 222, 224-AND 444 COMPACT TRACTORS 95 B
, L7 HOLDING E (220, 222 AND 224 ALL) : ;
’ L9 HOLDING VALVE (444 BEFORE S/N 9766840) ‘ . o .
M9-HOLDING VALVE (444 S/N 9766840 AND AFTER) :
+ v l‘ I‘ " ‘ @ - :
REF. PART NO. DESCRIPTION : REQ'D ' |
1) C | 24995 - VALVE - holding {includes 0" ring). . .. ...o.ovieriienenns o 1 |
Z Cc 24990 TUBE -valve tovalve {L-7) ... oot e e 1 )
2 € 24902 TUBE . valve to valve {L-9) ...... Gt e e 1
2 C 25341 TUBE - valve tovalve IMO) . .. it in e e e e e 1
3 , C 256342 TUBE -valvetovalve (MO}, . ... ... 1
3 ¢ ' 24991 TUBE -valvertovalve {L-7) oo v s e e e 1
3 " C 24993 - TUBE -valve tovalve {L-9) . ... ..ot e raanennns, 1 ) : |
4 c 24994 TUBE-valvetomotor. . .....oovvennnunnn... e i e .1 i f .
5 218- 5082 CONNECTOR - straight, male™ /L. ... . e 3 .
N: 218- 5007 MO RING L e e 1
7 218- 5066 CONNECTOR -straight, male ............o. it iiiinnnn.n 2
8 218- 5008 MO RING Lt 1 ‘ )
0 218- 5117 ELBOW - adjustable . . .o .ovu et ittt e et eeeenee e 1
10 218- 5006 O RING L e e 1
11 218- 5404 CONNECTOR - straight, male ....... Ein e e e e 1
12 218- 5008 “O"RING ......... e 1,
13 218- 5251 CONNECTOR - straight, male/female swivel .........oovueervnnn. ... 1
14 218- 5007 MO RING L 1
15 A 7623 “O" RING-endcaps  .\............. .?gf‘f% ................... 2
, L11 WEIGHT KIT :
1 Cc 25572 BRACKET - modnting.‘front ...................................... 1
2 C 25574 WEIGHT - 401b. {(18ka) ... ... K P 4
3 C 25791 BRACKET - mounting, rear, upper. .. ... ......... e e 1
4 -G 25792 BRACKET - mounting, rear, lawer. .. . ..., . i e e, 1
5 113- 417 BOLT-1/2"-13X1-1/4"hex. ................. [RETTEREERP S 2 ‘
\ |
’ _ ) ~—l‘g~——’*—4
__'_#_A‘(——-—_"’#— "
T bt |
Printed in U.S.A. May 1981°




" f ¥
i - -

.

. ] v -/’ .
CASE 220, 222, 224 AND 444 COMPACT TRACTORS - a7

!

L.29 PTO MOUNTING FRAME, SHIELD, IDLERS AND GEAR COVER / [

REF. PART NO. : DESCRIPTION ' / , REQD™
1 ~C 25800 FRAME - mounting. . .. ... e . e i
2 c’ 25815 COVER -gear.......... P, e 1
3 221- 844 PLUG-ail 172 . i PR 1.
'3 221- 7 843 % PLUG-0ll3/8". ... ..c0coii, e f e 2
4 113- 3 BOLT-1/4"-20x3/4"hex. ... ....viinnnn e, e g
5 195 521 WASHER -B/16". ... e ] S g
6 131- 1180 NUT - 1872 200eX. .. oo aini e ] AU g -
7 C 25817 SHIELD - PTO.. ., .... S S o1
8 121- 106 BOLT - 5/16"- 18 x 1/2", special .. ................ e \ 3
9 ke 25370 PULLEY - V" Oroove. .. ....ouveenonn. ... P 1
10 13- 206 BOLT-3/8"-16x3/4" .. ..................... e 1
11 193- 68 LOCK WASHER - special. ... ....oouoi el o, i
12 195 103 WASHER - 3/8". e oo PR e e 1
13 / C . 25822 ARM -idler .. ..o Lo, e, 1
14 ; R 30880 "~ BUSHING -sleeve ... ... e S S 2
15, C 26090 PULLEY -flatidler .. ... e e 1
o 113 412 BOLT - 1/2" - 13 X 1-3/4" heX ..ot s i e 1
17/ 131 165 NUT - 1/2* lock, hex. . .. .... o 1
18 195. 541 WASHER - B/8" . . 1
19 132 318 PIN - cotter B/32" x 1. ... e 1
20 c 16870 SPRING --tension. . ......... e ] U [ 1
. [}
‘; .z ! . v
L29 SPINDLES, DECALS AND BELT
I C 25806 HOUSING - PTOshaft. . ..................... Tl A core 1
;2 o 25807 WASHER - thrust. . ... ..ot e, e 2
3 196- - 2131 WASHER - spacer. .. ...... e e e 1
So4 C ' 25808 SHAFT -spline. =, ..ooviiiao e, DT 1
5 A . 7409 RING -retainer. . .......... e e e e 1
6 c 25828 BEARING -roller. .. .....0......co0ueuo.... e 2
7 c 25814 - GEAR - driven . ...ttt 1
8 83- 68 SET SCREW - 3/8 . i e e 2
9 B . 18323 = KEY-5/16"x2"....... e e 1"
10 13- 206 BOLT-3/8"-16x3/4"hex ..\ ... . e 8
1 - 192. 21 LOCKWASHER-3/B" ... ... ... .0 ieiiiiiiiiiiiinieeennn, 8
12, c 17666 ~  HOUSING -spindle . ... . . e e 1
13 A 70280 ;  BEARING ..... e EO [ S L 2
14 B 16515 / RING -retaining. .. ..o i e fee 2
15 c 10810 SPACER -bearing. .. ... e e 1.
16 c 25541 WASHER -spacer. . . ... e 2
17 C 25810 SPINDLE -input ... oeuverinnnn., .. e 1
18 o 25813 PULLEY -spindle.................. e e SR 1
19 H 51168 KEY -3/16" square x 7/B". . ... s 1
@ 20 131- 1331 NUT -3/8" - 16 10ck, heX. ..ottt e 1
oae st moer ™ 21 321- . 6379 DECAL - “Ca8e” . . L.t s 1
e STALLATION | 22 321-.° 3710 DECAL - “Warning” (English) ............... e 1
pRMERATES 22 321~ 6647 DECAL- "“Warning” (French) .. ... ottt e 1
23 321- 4745 DECAL - drive belt {French) ............ S e 1
: sirt 23 C' 17462 DECAL -drive bett{(English} , . ........................coivenn. 1
, - e C 23539 BELT -drive (444,446, 448) . ... ..., . ...oitinirenannnanannnnnn. -1
o ' ' . E - ive {210, 220,222,228} . ... ....... Fuotaasoanaenonionoeas o
J (@) A WARNING L C 23538 BELT - drive (210, 220, 222, 224) _ 1
U TO
eCENEET o clouie

Printed in U.S.A, April 1984




08 : * NUMERICAL INDEX % , ' : o
S A : ; - NUMERICAL INDEX o | 99 :
PART ' PAGE REF.  PART PAGE  REF. PART PAGE  REF. . | '
NO. NO. NO. NO. NO. NO. NO. . NO. No. | PART PAGE  REF. . PART . . PAGE REF.  PART PAGE  REF.
. . R NO. . NO. NO. NO. ! NO. " NO. NO. NQ.. NO.
10923 71 11 A 70112 5B . 21 C 13211 49 2] q . ! .
33686 7 4 A 70112 57 19 C 13241 49 5 C 14830 61 "9 C 16429 39 7 c 17732 79 33
26627 91 a A 70112 578 2 c 13241 51 5 C 14831 61 1044 C 16444 39 15 C 17734 79 29
36628 91 7 A . 70185 45 8 c 13266 49 g C , 14836 61 15 o 16445 39 15 C 17859 87 1
40035 1 2 A [ 70280 g7 13 c 13265 51 7 € 14837 61 b C 16446 39 16 c 17860 - 87 3
40035 13 /90 A/ 72077 27 3 C 13360 47 1. C 14838 61 16 C 16447 39" 16 C 17863 87 2
40035 15 " 50 A/ 72099 27 5 C 13385 49 6 C 14872 83 1 C 16516 61 1 C 17898 53 25
40036 - 17 g B 18323 97 9 C 13385 51 6 C 14906 17 44 C 16516 97 ¢ 14 C 18014 43 2
40035 19 28 B 52118 81 12 C 13605 41 23 C 14906 19 4 C 16581 87 1 C 18017 43 21
40035 21 8 8 52144 49 15 c 13605 41 23 € 14906 21 44 c 16616 33 1 c 18092 61 15
49485 29 04 |7 B 52144 51 15 C . 13716 41 6 C 14906 31 11 c 16687 53 24 c 18007 11 24
A 7408 a7 5 C 10314 45 2 C 14168 49 23 C 14953 17 38 C 16697 53 35 c 18007 13 24
A 7623 79 a5 C 10372 5 8 | C 14168 51 23 C 14953 19 38 C 16697 61" - C 18097 15 24
A 7623 83 11 C 10372 23 13 C 14200 43 6 C 14970 79 34 C 16699 49 11 c 18097 17 34
A 7623 95 15 C 10657 25 14 |+c 14201 43 7 C 14370 83 10 C 16699 51 11 C 18097 19 34
A 7982 59 4 C 10678 25 3. ¢ 14222 49 3g C 14976 81 3 |- ¢ 16700 49 13 c 18097 21 34 -
A 7982 59B 4 C 10810 97 15 C 14222 51 39 C 14891 81 9 C 16700 - 51 13 c 18098 29 14 ~-
A 7982 59D 4 C 10836 69 29 C 14223 49 37 C 15036  + 55 21 C 16744 49 3 c 18099 29 30
A . 15888 91 20 c 10898 85 4 C 14223 51 37 C 15036 57B 21 c 16786 33 12 c 18101 11 18
A 21075 55 15 C 11529 25 18 C 14304 69 7 C 15096 43 16 C 16793 53 1 C 18110 61 10
A 21075 57 g C 11886 91 15 C 14399 17 26 C 15335 53 1 C 16794 53 10~ C 18113 65 14
A 24509 65 16 c 11887 91 16 c 14399 19 2 C 16515 33 6 C 16870 97 20 C 18113 7 14
A 24509 67 16 c 11891 91 2 c 14399 21 26 C 15057 33 10 C 16945 43 1 C 18147 45 7
A 25213 71 2 c 11892 g1 14 c 14457 85 -2 C 15564 47 11 C 17066 39 20 C 18150 35 14
A 27951 65 5 C 11893 91 12 C - 14459 ‘85 5 C 15718 33 3 C 17067 47 13 C 18153 35 8
A 27951 - &7 25 C 11895 g1 9 C 14506 29 4 C 15724 578 17 ol . 17152 39 14 C 18153 37 8
A 27365 17 39 C 11901 91 13 C 14525 47 14 € 15724 578 18 c 17181 87 2 ¢ - 18197 65 13
A 27365 19 39 C 11906 41 5 C 14534 39 12 C 15726 53 6 C 17162 87 3 C 18197 57 13
A 27365 a3 C 12093 61 2 C 14537 ~ 65 g C 15731 55 4 C 17216 39 19 c 18251 79 3
A 27801 a1 25 C 12093 79 12 C 14537 67 g C 15731 578 4 C 17224 -~ 79 28 C 18274 28 5
e 20064- ~ 45 10 C 12002 . 41 . 22 | C 14553 65 17 C 15732 55 5 C 17249 47 & c 18274 o5 16
A 30095 53 34" c 12102 41 221 € ., 14565 65 4 C 16732 .. 57B 5 c 17249 79 6 c 18281 89 1
A 30338 at 13 C 12110 45 . B C 14565 67 4 C 15733 55 6 C 17250 47 7 C 18281 91 1
A 20881 a1 10 C 12224 29 2 C 14568 83 2 C 15733 578 6 C 17250 79 7 C 18382 61 6
A 30881 a1 11 c 12551 49 75 C 14568 85 14, © 15734 - 55 7 C 17281 47 3 C 18389 65 9
A 20971 79 36 C 12651 51 75 c 14644 49 2¢ C 15734 578 7 C 17298 53 6 c 18389 67 9
N 30971 a3 12 C 12552 49 26 c 14644 51 24" € 15735 55 8 C 17298 57B 17 C 18417 91 24
A 24045 71 7 C 12552 51 26 C 14655 53 35 € 15735 578 8 C 17300 578 + 18 C 18711 43 12
A 25690 57 8 C 12713 49 2 c 14655 61 . C 15737 55 10 C 17433 59 "8 c 18719 a3
A 37947 31 1 C 12713 51 2 | C 14690 25 20 € 15737 578 10 o 17433 598 8 c 18720 a3 2 o
A 37947 61 1 C 12718 49 36 c 14692 . 83 g C 16738 55 n C 17433 59D 8 C 18721 93 12 -
A 27247 79 11 C 12718 51 36 C 14703 81 16 C 15738 578 1 o 17435 59 9 C ' 18733 35 5
A 37947 91 26 C - 12723 49 10 C 14709 81 17 C 15739 55 12 C 17435 598 9 C 18733 37 5 :
A 39519 21 8 C 12725 49 21 C 14710 81 18 € 15739 578 12 C 17435 59D 9 ¢ 18742 . 61 6
A 40855 - 3 C 12725 51 21 C 14712 - 81 c 15740 55 13 C 17438 59 17 C 18742 79 18
A 41264 &9 5 C 12975 a1 g -C 14715 81 g C 15740 578 13 C 17438 59R 17 C 18777 41 2
A 50096 49 18 C 12975 a1 10 C 14717 81 15 C 16128 81 20 C 17438 59D 17 C 18779 41 3
A 50096 51 18 C 12975 43 20 c 14722 81 3 C 16133 79 31 c . 17438 590 17 c - 18793 29 3
A 50773 55 16 C 13106 . 41 7 C 14724 81 4 C . 16163 79 10 C 17443 59D 31 C 18797 53 21
A 50773 578 16 C 13106 41 | 8 c 14725 81 14 C 16164 45 6 C 17443 53D 31 C 18808 79 1
A 55894 91 7 c 13106 43 c 14728 39 22 C 16200 43 4 c 17444 59 19 c 18809 47 ]
- e et 80273 59 1--1 € 13106 45 c 14729 35 17. C 16339 - 49 22 C 17444 598 19 C 18811 47 4
;A 60273 598 1 c 13106 47 c 14729 37 17, € 16361 357 27=1--¢C 17444 BAD  -19- c 18812 41 1
. A 60273 59D 1 c 13108 79 C 14730 35 17 € 16361 37 27 C 17444 590 19 c 18813 41 1
A 61683 93 3 C 13196 49 16 c 14730 a7 17 C 16362 35 -9 C 17462 97 23 c 18814 17 43
A 62079 25 15 C 13196 51 16 C 14827 61 4 C 16362 37 8 c 17636 87 4 C 18814 19 43
A 70062 45 1 C 13197 49 17 C 14828 61 7 C 16373 35 1 C 17666 97 12 C 18814 21 43
A 70090 5 7 C 13197 51 17 C 14829 81 g C 16373 37 1 C 17717 29 1 C- 18847 598 35
! C 16393 39 17 c 17718 -<- 29 2 C 18851. 59

/




NUMERICAL INDEX

REF,
NO. .

z
c

4

S

DD OO0 0N000000000000000000N00000000000000000000000000OAOA-O

18851
18890
19025
19025

19037 -

19039
19040
19041
19104
19207
19207
19212
19378
19417
19422
19423
19469
19476
19481
19521
19661
19740
19740
19767
19867
20036
20041
20053
20093
20455
20456
120460
20461
20462
20464
21504
21504
21505
21506
21505
21506

21506 .

- 21506
21507
21507
21507
21508
21509
215610
21511
2151
21518
21518
21526
21626
21827
21527
21529

r

OOO(‘)OC‘)OODDOOOOOOOOGOOOOOOOOOOOOOQOOOOOOC’)C"}OOOO(’).OOOOOOOOOOOO

21530 -

21692
21814
21814
21814
21857

21872

21989
21989

- 22023

22023
22218
22278

122278

22568
22568
22571

22571 °

22571
22573
22637
22637
22638
22638
22699
22699

22689

22747
22769
22775

. 22775

22819
22860

22874

22889
22894
22903
22992
22992
23002
23002
23010
23010
23012
23033
23049
23049
23126
23136
23135
23245
23326

. 23330

23337
23407
23527
23527
23527

21

15
1
1
12
g
1
12
12

4

(')(')('Jf‘)OOOOOOD(‘iD(’JOOO.ﬂQOOOC‘JOOOOOOOO(‘)OO{'J(')('JOOOOOOOOOOOGOOOOOGOOO-

23538
23539
23600
23618
23624
23625
23627
23630
23677
23707
23740
23858
23860
23860
23879
23883
23888
23899
23909

23910

23962
24069
24070
24071
24098
24136
24137
24137
24139
2441
24143
24290
24290
24290
24301
24301
24334
24408
24408
24433
24435
24438
24447
24430
24491
24495
24652
24731
24743
24761
247711
24792
24795
247396
24800
24800
24802
24803

NUMERICAL INDEX

101

- [ NN W - ) —3 [ —_ -3 T - 4‘)_1‘_1_.—_-
O =W - Ah D o NSNNRNROCONNWO oA RN TN WMO RO O

) =2 O —a

sRERRENwwGs

4
PAGE REF. REF.

NO. NO. NO. NO.
C 24804 3 C 25207 b5 17 c 25810 17
c . 24813 6 C 25207 b7 16 C 25813 18
c- 24813 B C 25208 53 G C 25814 7
C 24814 5 C 25208 b5 17 C 25815 2
C 24814 5 C 26237 b3 16 c . 25817 7
C 24815 2 C 26264 49 38 C 25822 13
C 24815 2 C 25254 51 38 C 26828 6
C 24816 3 C 25258 49 40 C 25855 24
C 24816 3 C 25258 81 40 C 26856 24
c 24818 C 25297 39 16 C 25857 25
C 24820 C 25298 39 16 C 25857 25
C 24820 C 25303 39 15 C 26021 7
c- 24821 C 25304 39 15 C - 26028 23
Cc 24821 C 25305 45 22 C 26029 24
C 24822 C 25306 45 22 C 26058 | 13
C 24822 C . 26307 35 1 C 26062 9
C 24827 C 25317 37 14 C 26063

c 24843 C 25318 - 37 14 C 26066 1
C 24851 C 25333 53 24 C 26090 15
Cc 24861 C 25334 53 25 c 26098 3
C 24861 C 25338 17 C 26181 11
C 24862 C 25338 19 C 26182 23
C 24863 C 25338 21 C 26185 24
C 24864 C 25338 65 33 C 26188 125
Cc 24865 C 25338 67’ i C 26190 15
C 24872 3 C 25341 95 2 c . 26205 2
C 24879 6. C 283432 95 3 C 26206 3
cC 24880 C /25343 89 8 C 26214 8
Cc 24884 21 C 25344 -89 9 C 26215 8
C 24884 44 C 25368 83 4 C 26264 25
C 24884 21 C 25369 83 <) C 26265 24
C 24886 19 Cc 25370 97 9 C 26266 13
Cc 24887 9 Cc 253711 g8h - 2 .C 26266 26
C 24887 13 C 25382 85" 8 C 26266 27
C 24889 1 c 25380 93 8 C 26278 7
C 24889 19 C 25391 a3 16 C 26278 1
C 24889 19 C 25392 93 14 C 26282 6
C 24890 10 Cc . 25486 65 32 C 26283 15
c 24891 11 C 25486 67 7 C 26284 1B
C 24892 16 C 25541 97 16 C 26285 . )
C 24896 30 C 25556 55 B C 26325 2
Cc 24398 1 C 25563 67 30 " C 26326 4
c 24990 2 C 25564 67 1 C 26346 24
C 24991 3 C 28572 95 1 C 26353 7
c 24992 2 C 25574 95 2 C 26361 15
c 24893 -3 C 25685 61 4 C 26381 2
C 24894 4 C 25635 - 79 16 C 26382 32
C 24995 1 C 25603 29 1 C 26421 25
C 25013 22 C 256056 - 29 3 C 26421 25
C 25020 22 C 25787 43 23 C 26421 25
C 265022 . 4 C 25788 43 22 c 26421 36
c 25043 25 C 25789 85 5 c 26421 36
Cc 25043 48 C 25791 95 3 C 26421 36
c 25043 25 C - 265792 95 4 C 26422 10
C 25054 22 C 25800 97 1 C 26506 25
C 25177 45 C 25806 97 1 C 26509 6
C 25177 9 C 25807 97 2 C- 26510 15
C 25207 B C 25808 97 . 4 cC 26511 15



NUMERICAL INDEX ; NUMERICAL INDEX ’ 103
PAGE REF. PART PAGE REF. PART PAGE REF.!PART: ' ' PAGE REF. PART. PAGE REF. PART ‘ PAGE REF.
NO. NO.  NO. NO. NO. -~ NO. NO. NO. {NO, =% NO. NO. NO. NO. NO. NO. : _NO:: ' NO.
4 . r
g C 26512 11 15 D 86557 59D 14 KO 231032 9 5 IKO 235353 17 20 KO 275067 9 27 v 34427 67 20
c 26513 N 15 9] 86558 59 . 13 KO 231032 23 2]KO 238353 19 20 KO 275143 7 4 v 34433 65 26
c 26514 13 6 D 86558 50B 13 KO. - 231281 65 22 (KO 2385353 " 21 .20 KO 275143 9 4 Vv 34433 67 "26 ¢
C 26515, 13 15 D 86558 59D 13 KO 231281 't 67 22 EKO 235353 23 4 KO 275144 7 11 v 34435 65 23"
c 26516 13 15 D 86559 59 12 KO 235003 11 11 {KO 235448 27 9 |* KO 275144 9 11 v 34435 67 ° 23’
c 26517 13 15 D 86559 598 12 KO 235003 13 11 [KO 235476 29 25 KO 275144 23 12 Y 35060 - 71- 5 -
c 26518 23 7 D 86559 59D 12 KO 235003 15 11 | iég 2354526 29 /M2 KO 275182 . 71 4 :
c 26518 71 8 D 86560 59 18 KO 235004 1M = 7 235582 9 15 KO 275220 7 3- '
c 26663 59 2% D 86560 598 18 | KO 235004 - 13 7 KO 235631 7 10 | KO 275220 9 3 HARDWARE CODE NUMBERS
c 26663 59R 26 D 86560 59D 18 KO 235004 15 7 KO 235631 9 10 KO 275231 27 5 ‘ S
C 26663 ' 59D 26 E 78369 29 36 KO  235007-S 7 17 KO 235652 25 5 KO 275341 5 6 2. 58 g9 25
C 26664 59 29 F 7232 51 g |-KO  238007-5 7 40 KO 235748 17 2 | KO 275341 23 10 22- " 844 85 . 13
C 26664 59B 29 £ 9833 57 1 KO ' 235007-S 9 17 KO 235748 19 42 KO 275341 25 11 25- 108 87.. , .6
C 26664 59D 24 |- F 9883 57B 1 KO 235007-S 17 10- KO 235748 21 42 KO 275690 29 15. 28- 662 6t ~ 16
C 26665 59 28 F. 19892 27 7 16 KO  235007-S 19 10 KO 235757 17 29 KOA. 235139 1t 10 28- 680 49 34
C 26665 598 28 F 53109 55 2 KO  235007-5 21 10 KO. 235757 18+ 29 KOA 236919 29 34 28- 680 51 34
o 26665 59D 23 F 53109 578 2 KO . 235008 7 15 KO 235757 21 29 KOA 237344 13 10 41- 18 17 13
' C 26666 59 30 F 62023 93 KO 235008 7 38 KO 235757 23 5 KOA 237344 . 15 . 10 41- 18 19 13
c 26666 598 30 F 62075 21 50 KO 235010 7 19 KO 235826 7 14 KOA 237559 = 29 32 41- 18 21 - 13
c 26666 59D 25 H 26492 11 21 KO 235010 7 42 KO 235826 7 37 |, KOA 237653 29 8 61- 512 5 7
C 26667 59B 33 H 26492 13 21 Ko 235011 7 18 KO 235889 13 . 2 KOB = 235949. ~ 13 22 62- 616 53 3
C 26668 59 11 H 26492 15 21 KO 235011 7 41 KO 235830 © "° 13 716 |"UKOB 236364 11 22 71- 410 91 . 6
C 26668 598 1 H 26492 53 - 5 KO 236011 9 18 KO- 235891 13 16 KOD 235327 7 22 71- 412 .25 o
C 26668 59D 11 H 38692 - 91 12 KO 235025 17 16 KO 235802 13 16 KOD 235327 .7 45’ 75- 48 91 1
fe 26703 5 5 H 43034~ 29 16 KO 235025 19 16.KO 236675 17 4 KOD 235327, 9 22 83 55 . 5B 20
C 26938 37 1 H - 89524 57 y) KO 235025 21 16 KO 236676 25 9 L 32176 91 19 83- 85§ &7 20
C 26340 37 1 |"H, 8924 578 2 KO 235025 23 3 KO 236763 1B 2 L 76746 53 18 83- 55 57B 20
C 26985, 25 1 H 89540 - 57 ‘B KO 235026 17 17 KO 236764 15 16 0 Z815N 33 15 83- 68 97 g
c 27215 59D H 89540 578 5 KO 235026 19 17 KO 236765 16 16 R 16287 11 19 | 92 6 1 12
c 27217 79 26 H 202325 31 28 | KO 235047 7, 9 KO 236766 15 16 R 16287 13 19 92- .6 13 . 952
c 27217 59D H 202416+ 91 5 | KO 235047 9 9 KO 237064 21 6 | R 16287 - 15 19 92- 6 1B 12
c 27219 53D 29 H 218347 57 7 KO 235048 7 6 KO 237064 23 6 R 16287 - 17 27 92- 8 17 15
c 27219 59D 29 H 218347 578 7 KO 235048 9 6 KO 237277 17 48 R 16287 19 27 | 92 6 19 15
C 27274 29 28 H 218354 57 10 KO 235048 23 11 KO 237277 19 49 = 16287 ° 51 27 . 92: 6 19 48
c 27976 27 8 H 218354 578 10 KO 235053 7 _ 27 KO 237277 21 19 R 30880 a7 14 92- 6 21 15
c 27278 27 11 H 218362 57 8 KO 235053 7 50 KO 237421 5 10 T 40189 9 21 11- 5 29 5
c 27279 17 21 H 218362 578 g | KO 235053 8. 28/K0 237423 o S Y 34346 7 128 111~ 108 89 18
c 27279 21 24 H 233346 1 23 | KO 235070 17 29.K0 237658 - 17 5 \ 34348 9 284 111 202 69 17
c . 97440 71 11 H 933346 15 23 KO 235070 . 19 29‘ KO 237658 19 & \Y; 34381 63 2 111- 266 5 4
: Cc 27508 65 33 H 233346 97 19 KO‘ 235070 21 ..?9j KO 237658 21 5 v 34382 63 9 111- 371 . 87 5
| c 27509 67 10 H 315176 5 15 | KO 235070 23 5 KO .237658 & 23 B | v 34383 63 . 6 111- 521 77 . 4
| C 27755 15 8 H 755413 57 14 KO 235084 29 ] 19 KO 237670 19 4 ] 34384 63 4 111- 595 77 4
j D 22988 29 4 H 755413 578 14 KO 235085 29 18 KO 237670 21 4 v 34386 63 12 113- 1 17 19
D 31945 49 & KO 200380 77 1 KO A 235086 29 17 KO 237672 . 8 14 \Y 34387 63 13 113- 1 19 19
D 39712 91 20 KO 200383 27 4 | KO = 285117 7 8 KO | 237677 25 4 1 v 34388 63 157 | 113 1 21 19
| D 55911 53 14 KO 230011 7 20 | KO 235117 3~ B8 KO  2378% 5 ! v 34391 63 . 17 13- 1 25 3
| D 58188 . 57 1 KO 230011 7 43 | KO 235118 7 7 KO 270158 17 2 | v 34392 63 3 13- 1. 35 2
, D 58189 - 57 14 KO 230020 g 20 KO 235118 9 7 KO 270158 19 - 2 v 34416 29 31 '”3,_ 1 37 22w
B} 58196 57 9 KO 230170 7 . '—16 KO 235125-S 17 11 KO 270158 c21 2 \Y 34418 17 12 113- 1 = 49 20"'
| D - 5970 29 9 KO 230170 7 39 KO  235125-S 19 11 KO 270889 17 3 Y, 34418 19 . 12 113- 1 55 4
3 D 60857 61 13 KO 230170 g 16 KO 235125-8 29, 28 KO 270889 19 3 v/ 34418 29 27' l‘|"|3. 1 69 =]
| D 70115 71 1 KO 230170 17 g | KO 235168 '3 19 KO 270889 21 3 v 34421 29 35 113- 2- 25 7
D 71234 51 11 KO 230170 19 g KO 235277 29 23 KO 275066 7 26 v 34421 ral 3 113- 2 93 17
D 71235 61 12 KO 230170 21 9 KO 235287 11 2 KO 275066 7 49 v 34427 17 32 113- 3 69 26
D 72853 61 8 KO 230722 65 27 | KO 235288 11 16 KO 275066 9 27 v 34427 - 19 32 113- 3 91 10
D 86557 59 14 KO 230722 67 27 KO 23528 11 16 KO 275067 -7 26 Y 34427 21 32 113- 3 97 4
D 86557 59B 14 KO 231032 7 ° 5 KO 235250 11 16 KO 275067 7 49 Vv 34427 65 20 113- 5 57 13




Iﬂ—-_-"—i"

104 : NUMERICAL INDEX . NUMERICAL iNDEX 105
PART PAGE REF. PART v ﬂ.‘{:"j‘:; PAGE REF. PART PAGE REFART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. © NO. NO. NO. it NO. NO. NO. NO. NONO. NO. ° NO. NO. . NO. NO. NO. NO. NQ.
@ 113- 12 a3 4 129- 17 29 7 131- 1181 79 g 182- 10 69 20 193- 28 25 10 211- 7 -~ B9B 16
13- 15 93.. 4 129- 37 29 20 131- 1181 79 22182 248 33 30 193- 29 63 27 211- 7 58D 30
113- 17. 29 9 128- 37 69 15 | 131- 1182 77 2182 541 17 25 193- 56 29 8 211- 7 58D 30
113- 17 .69 28 129- 101 29 1 131- M2 - 77. 2 182- b41 19 25 193- 57 35 26 211- 9 59 6
113- 102 43 1M | 129 101 35 Ek 131- 1308 45 5 182- 541 21 35 193- 57 37 26 211- 9 598 6
113- 103 25 7 129- 101 37 24 131- 1318, 35 6 187- 408 71 7 193- 57 69 10 211- 9 59D 6
13- 103 89 1 129- 101 69 M 31- 1318 37 6 187- 1252 55 9 193- - B8 97 11 221- M1 91 23
13- 7 107 1w "33 128- 7% 102 - 5 6 | A31- 1331 97 20 187- 1334 69 4 193- 7% - 33 5 211- 103 91 15
| 13- 111 55 14 129- 7 102 5 161" 132- - 5 91 3187- 1844 69 24 193- 90 7 9 211- 306 57 137
| 13- M 578 14 129- 102 60 19 132- 26 81 _10187- 1908 69 30 193- 99 17 24 211- 306 578 13
113- 113 35 15 129- 103 - 17 47 132- 26 79 13187- , 1910 41 " 193- 99 .19 24 213- 41 45 19
| 113- 113 37 45 129- 103 19 47 132- 46 3 . 10187 1910, 41 12 193- 99. 21 17 214- 252 26 4 *
113- 118 - 39 4 129- 103 21 47 132- 46 37 10 192- % 13 69 22 193- 99 21 22 214- 254 53 13
113- 118 55 29 | 1208 103 43 26 132- 91 31 g 192- 18 29 6 193- 99 69 16 214- 254 93 13
13- 118 81 ~=.100 | 129 103 71 10 132- 91 81 6 192- 9 . 7 2 193- 524 598 34 214- 272 5 11
113- 122 39¢ 1 129- 103 87 7 132- " 306 85 12 192- 19 .79 2 193- 543 71 6 217- 292 25 21
113- 206 43 13- | 128 105 71 13 | 132 310 3 10 192- 19 17 18 195- 103 97 . 12 218- 445 83 7
113- 206 53 2 123- - 105 85 10 132- 310 45 18 192- 19 19 18 195- 104 31 17 218- 457 89 2
13- 208 89 & 129- 122 61 o7 132- 310 79 4 192- 18 21 8 195- 104 79 23 218- 485 93 6 .
13- 206 97 10 129- 122 79 19 132- 310 79 5 192- 19 25, 2 195- 102 91 10 218- 484 89 3
i 13- 206 97 10 123- . 125 33 17 132- 310 81 -4 192- 18 25 8 195- 137 A 18 218- 927 89 4
13- 207 17 33 129- 143 17 " wms 46 132- 311 41 g 192- 19 29 13 195- 137 43 127 218- 5006 . 53 22
113- 207 21 - 33 129- 143 19 . 46 132- 311 41 9 192- 19 35 23 195- 518 29 10 | . 218 5006 35 8
13- 207 31 19 | 129- 143 21 7 46 132- 318 97 19 192- 19 37 23 195- 521 47 12 218- 5006 95 10
of i L3 207 33 22 129- 143 45 13 132- 321 45 21 192- 19 49 9| 195 521 61 9 218- 5006. 95 12
U 207 47 8 129- 148 43 gt} 132 361 79. 5 192- 19 51 19 195 521 - 79 17 218- 5007 - 53 9
o 113 207 79 8 120- 162 69 14 138- 59 g1~ 19192 19 55 7 195- - 521 89 12 218- 5007 . 53 27
P 2Rk 207 79 21 | .129- 165 41 15 138- 63 31 27 192- 19 69 13 196- 521~ 97 5 218- 5007 53 33
L al 13- 207 87 6 129- 165 41 15 138- 96 31 g 192- 19 91 11 195- 521 - .59B 31 218- 5007 95 &
- 13- 209 17 14 | 129- - 186 59 27 | 138 99 41- 4°192- 20. 5 5 195- 521 59D~ 28 | 218 5007 95 14
113- 209 19 14 129- 166 59B 27 138- 99 41 4 192- 20 25 6 195- 521 59D T~28 218- 5056 79 27
113- 209 21 14 120- 166 590 27 . | 138 143 43 2g 192- 20 35 16 195- 525 39 18~ 218 5062 53 32
13- 209 71 8 129- 376 a1 16 | 138 308 81 5 192- 20 37 16 195- 525 87 9 s 8062 95 g
113- 219 29 6 129- 376 41 17 138- 319 35 13 192- 20 39 5 "195- 533 31 23 218 5056 53 8
13- . 241 43 25 129- 409 7 1 138- 319 37 13 192- 20 43 10 195- 533 45 17 218- 5066 % 7
113- 410 85 6 129- 409 9 1 138- 319 49 42 192- 20 89 13 195- 533 77 3 218- S1a7 53 26
113- 412 97 © 16 120- 531 59 10 138- 319 51 - 42192- 278 7 195- 533 . 77 3 218- AN 9
113- 417 g1 5 129- 531 598 10 138- 2054 47 10 192- 21 /3 23 195- 533 79 14 218- 5232 89 10
. 113- 417 85 9 129- 531 59D 10 138- 2072 61 11 192- 217 48 . 14 195- 533 87 5 218- 5251 s 13
nE 417 87 4 131- 7 186 - -97_____ 17 138- 2073 45 3 192- 21 53 4 195- 5333 9 4 218- 5291 8 .5
- 13- 417 95 5 |- 131 176 81 Tr——14l_____ &4 45 20 192- 21 63 20 195- 541 43 29 | 218 5404 35 H
113- 424 35 19 131- 351 . 53 31 151- Sqf———29_ 5192~ 21 7 9 | 195 541 81 © 7 218- 5479 83 13
13- - 42 37 19 | 13- B8O 11 26 | 184- 4 33 41— 2 87 8 | 195 541 85 3 | 218 74 20
- 113- 424 39 4 131- 580 13 26 164- 42 47 5 192- 21 89 . 7 195- ' 541 97 . 18- -[--21% 17 41 20 ANE
113 424 a7 3 | 131 580 15 26 | 164- 50 29 9 192- 21 97 11 195- 545 85 11 218- 403 45 - 4 ~
13- 424 49 43 °|.131- * 580 17 37 | 166 32 57 15 192- 23 35 18 195- 2021 43 9 | A% 404 41 6
13- 424 51 4 | 13- . 580 19 37 | 166 32 578 15192 23 37 18 | 195 2029 43 24 | 2% 404 41 7 \
13- 425 8 . 3-| 13- 580 21 37 | 166 . 86 49 43 192- 23 39 5 195- 2069 31 21 215- 404 43 19 “
113- 427 | 3 3 | 131 629 69 3 | 166 86 53 36.192- 23 41 14 | 195 2069 - 43 15| 219 44 4 2
13- 441 39 3 131- 211 47 15 , | 169 88 - 91 17 192- 23 41 14 195- 2131 97 3 219- 40 JAd 2 '
13- 2262 45 . 12 | 13- 1113 43 3 | 169- 114 59 20 192- 23 47 2 195- 2176 39 10 | 219 405 81 2
121- 21 51 20 |. 131- 1133 49 35 169- 114 598 50 192- 23 49 44 205- 27 17 30 221- 841 59 21
121- 106 | 39 13 131- 1133 51 35 169- 114 590 20 192- 23 Bl a4 205- 27 19 30 221- 841 598 21
121- 106 97" 8 131- 1480, 93 5 169- 114 sap. o0 192- 0 2B 71 12 205- 7 G 30 221- 841 55D 2
126-, 16 43 17 13- 118 97 6 173- 38 a1 192 - 23 85 7 211- 5 598 36 221- 843 97 3
126- 128 49, 41 131- 1181 31 16 173- 96 21 91 192 723 87 7| m- 5 59D 16 221- 844 49 7
126- 128 81 41 | 131- 181 -39 21 173- 224 71 '8 192- 404 5 17 21- o 7 59 16 221- 844 51 10
129- 13 69 \ 21 131- 1181 47 9 177- 94 5° .8 193 - 6 5 9 21- 7 1 S 21 844 o7 3




L g
106 NUMERICAL INDEX
PART PAGE REF. PART I,’IAGET' REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. - NO. NO. , X
221- 849 57 10
221- 1139 83 1
221- 1375 83 2
221- 1412 17 45
21- 1412 19 45
221- 1412 21 45
221 1842 g1 19 .
221- 1843 51 10
223 20 85 28
223- 20 67 28 (
321- 18 73 2
321- 18 75 2 .
321- 1788 73 5 |
321- 1788 75 5 %
321- 1834 63
321 2677 73 1 )
321- 3585 73 4 ;
321- 3585 75 3 .
321 3710 97 22 i
321 4147 73 14
321 4150 73 15
321 4151 73 18
321 4152 73 17
321- 4156 73 12
321- 4156 73 13
321 4162 73 8
321 4163 73 9
321- 4164 73 10
321- 4165 73 11
321 4693 73 5
321 4693 75 5
321 4697 73 6
321 4699 93 ‘
321 4728 73 2
321- 4728 75 2 : )
321 4734 73 4
321 4734 75 4
321 4745 97 23 _
a1 4764 73 3
321 4764 75 . 3 U . £
321 4767 73 3 , '
321- 4767 75 3 ' . ‘
2B o Ingersoll Equipment Co., Inc
321 5097 75 1 -‘
321 5100 75 12 . ‘. . ¥ 4 e
321 5101 75 13 , .
321- 5103 75 8 !
321- 5104 75 9 - . -
321 5105 75 10
321 5106 75 11 -
321- 6324 73 7
321- 6324 75 7
321 6379 97 21 .
321 6647 97 2
353 406 35 7 : .
353- 406 37 7 :
353- 462 31 4 2 o




" INGERSOLL INGERSOLL

Ingersoll Equipment Co., Inc.  Ingersoll Equupment Co




o !
{\ 2' ’__//‘“ T
A P I
bt &91. ’ ‘

| |

 INGERSOLL INGERSOLL

Ingersoll Equipment Co . Ingersoll Equupment Co.,




IN GERSOLL INGERSOLL

Ingersoll Equipment Co., Inc. Ingersoll Equ:pment Co., Inc.




INGERSOLL INGERSOLL

Ingersoll Equipment Co., Inc. = Ingersoll Eqmpmentho Inc.




[

iNGERsou. INGERSOLL

Ingersoll Equupment Co., Inc.  Ingersoll Equipment Co.,




Lo . : ' N, .-~ COMPACT TRACTORS
- s ‘ . : 220 - S/N 14035005 and’ AFTER
222 -.S/N 14035630 and AFTER
R S ' . ’ 224 - S/N 14038300 .and AFTER

e : 444 - S/N 14039740 and AFTER
e . ' : - - Parts Catalog 8-2742 -
B . : NOTE This catalng replaces
. Catalog B-2741

2-62-RP-500-494

i




T . . - ' . o CoEy

-t : : - - . s . &
\ = " - L . ’ ' .
PAINT !\ND OIL MODEL 220, 222, 224 AND 444 COMPACT-TRACTORS ‘ . ’
. ; . . . . . " . . . - - . '
C ' ) PAINT - ) ‘ ‘ - - . . . .
REF. PART NO. - DESCRIPTION - : | o REQ'D - - - g ..~ PRODUCT IDENTIFICATION NUMBERS . ,
1 C 28849. BLAGK -semi - gloss, 12 oz spray (2 per carton) . .. ... ... .. & ... 1 : . ‘ ‘ o . . : o o .

y 2 C 28850  BLACK - semi - gloss, guart (2 per carton) .. .........c....... R 1, . L ‘ L - o - .
3 C 288581 BLACK - semi - gloss, heat resistant, 12 oz 'spray {2 per'cart9n) ceee 1 .
4 . C 28484- POWER RED - gloss, 12 oz spray (2 percarton) .......... e o
B C 28485 POWER RED - gloss, quart (2 percarton) ........ ... ... PO
6. C 30870 ' SILVER - gloss, 12/0z: spray {2 percarton). . ... ooonn 1 o
7 C 31643 ' POWER RED - gloss, 1 oz touch up, {1 doz. per carton} . .. ... ... ... 1 _ {‘g

' - ‘ o 5 S . . ]
1 C 32778 OIL - SAE 30,'SF, quart (12 per case), ......... 1
12 C 32777 OIL - SAE 5W20,.SF, quart (12 percase) .. ... ... ... ... .. ... c 1
-3 C 32778 OIL - SAE 20W40, SF, guart {12 per case) . ... .. .. R -
i . L ' [ER] _‘ . A\ ¥ <, % \ /-\\ .
, S I P SRR \Wa G000
| : TRACTOR MODEL AND - ENGINE MODEL, SERIAL AND
SERIAL NUMBER - . ' SPECIFICATION NUMBER
M . 3 S : - TRACTOR MODEL © ENGINE MODEL
| 920 Lo , C26982 .
: ST K-241-AS SPEC. PF46837
- c . cmee . - :
_ K—3Q1-AS SPEC. PF47803 .
- . - .- Co6984 ‘
. i 24-444 K-321-AS SPEC. PF 80410 °
|/ ]
NOTE: This catalog contains A-refe'ren'ces to serial
numbers. Use these serial numbers as a guide’
; to order the correct part.’ :
oy \ L)




~

INDEX

“There is an index at the front and rear'-of thls catal'og..

The front index is an alphabet:cal mdex of the major

" groups or assembhes

T

The rear index is a numerical index of the part
numbers’ and pages on which these numbers are
* shown.

' 7

) ILLUSTRATION

Each illustration.in this catalog shows a group of -

parts or components. These parts and components”

. are aligned approxlmately as the parts and com- .

ponernts on your. machlne Each part and component
in an illustration has a reference number. These’
reference numbers are in a list on.the page opposite
"of the illustration. Next to the reference number is

T the part number, description and required quantlty

of the part shown in the illustration,

H

‘UAR - “Use as requ1red“ lndlcates that the .part. .

. guantity |s variable.

NSS ""Not sold separately”’ mdmates that the part
1s only available as a component of an assembly or
the part must be purchased locally. If the part is an
assembly component, the descrintion will be in-
dented under the assembly descrlptlon in the parts
list.

O.’I_ - "Obtai‘n locally*

- “Footnotes’’ are added to a part number when

.more information is needed for identification. They_
only relate to the part numbers indicated.

INDENTED DESCRIPTIONS "

An assembly can have.many componeﬁts. The com-
ponents of an assembly are indicated by an‘indented
description: The guantity for an indented part is the

total needed for that complete assembly.. See the .

-32

example. .
REI. PART NO. DESCRIPTION REQ'D
C 55153 . CYLINDER ASSY . -rearsteering .. ..................0n" .. .. R
28 .C BB208 SOCKET ASSY -rear cylinder .. ........ VL W 1
29 C 55956 PLUG - adjusting, socket assy T R . 1
30 C 56957 JSEAT -socket ball .. ..~ 7770 L L 2
31 C’ 56210 SPRING SOCKBL . e i T
C 56209 . ——SEAT - 80CKEt SPING - . . - oo o oo 1
33 G 45175 . CLAMP ASSY - s0cket S8y . . ... .ot 1.
. 18- 836 BOLT - 172" x 2-1T/4'"N.F. hex . .. .. ... . ... ... . .. ... ... 1
34 132- 104 CPIN -cotter, 3/16°  x 3" . ., "
35 C 55889 . STUD - ball; socket & cylinder ;. . . . .. O C 2
36 . 13 410 ‘BOLT - 1/4" x 5/8” N.C.,hex. .. .. . ... . .. . .. .. . ... .4
LOCK WASHER - 1/4'" SAE- .................................. 4

37 ‘92- 4

1

1

GENERAL INFORMATION -

PARTS ORDERS

", All orders must inciude the following information:

1. Correct part number. .

2. Complete description of part or compon‘ent.'

3. Total quantity of each part or component.

4 IPrbcIuct .madbel number.

CATALOG REVISIONS

"~ in the operator's seat in the normal. operatmg

5. AN necessaI'y product identification numbers.
6 Method for sending the parts.
7. Complete and correct address. .

*

As the proauct changes, new pages will be available

. for your catalog. A notice will be‘issued.

v
Put all revisions into the catalog as
soon as possnble

IMPORTANT:

RIGHT HAND AND LEFT HAND
IDENTIFICATION

. 1

t

The words right hand (RH)‘and left hand (LH) as ust -

ed in this catalog indicate the direction 'while you are

position.-

[4

e ——

Air Cleaner
. Battery

Breaker Contacts. ... ... ... .

Camshaft ... ..... e e
Carburetor. . ............ S
Connecting-Rod . . . .. .. baad
Crankshaft : )

' Cylinder Blpck . . . .. U
Cylinder Head ‘

Electrical System. ... ... ..% ..

_Engine Block & Attaching Parts .

Electrical Systerﬁ ...... P
Fan ............. et e H

Axle, Front'............ .. ..
o Axle; Rear. . ... L. L.

Brakes ............. ... ...
Control, Speed
Decals ...................
Electrical System. . ... .......
Fenders...................

HMydraulies ': .. ... ..........
Coupling, Pump Drive ... . . . ..
Hoses, Lines & Fittings

" Motor, Hydraglic Drive . .. ...
Pump...................
Malve, Control
‘Linkage, Valve, _Control —-——

*———Implerient. Lift Lever ......... ‘

Instruments’. . ..............

. Page
5
69-75

. 27-29
11-15
s, 11-15

1721

17-21
69-79

~7-9

Page

43
51
25

47

. 85
81-87
69-79

41
37-39
37-39

49
37-39
53-63

57
53-55

63 "

7%
.79
7-9

17-21.
5
. 35"

Cuny
ALPHABETICAL INDEX
ENGINE sé"c,nén
Grid ' R Page -
A8 Flywhesl . . ... ... 17-21
F2-F8 Fuel Pump.<’..... . - 27
-F12  Fuel Strainer .. ... ... ...... 27
A10-A12 Fuel System . ... .. ......... 27
A10-A12 GasketKits . ............ ... . 23
C2-C4 Governor. .. ...........u... 31
A14-B4 Muffier .. ................. 5
A14B4 Shields .............. ... 25
B6-BTO OiiPan ................... 17-21
B6-B10 " Piston . ... ... ... ......... 11-15
F2-F12 Spark Plug .2 ............ 69-75
B6-B10 Starter .. .. .. ... .. .. ... .. 67
. AB Tank.Fuel.......... ...... 27
- C10  Throttle Control ............. 31
A10-A12 Valves .................... 7-9
BASIC TRACTOR SECTION -
Gride . E SR Page
- D4 N7 and L17 Hydraulic PTO.... 101-103
D12 L7 Holding Valve ... ..... e 109
B14 L29PTO.......... P 1%
D8 M9 Hoiding Valve .. .... ... .. 109
E12 M19 Flow Control Valve Kit .. . 107
F14-G6& _ Models K8 & K10 Wheel .
F2-F12 Weights . ............... .. - 89
© D2 Model J28 Three Point Hitch . . . 93-95
c12-C14 Model F27 Three Point Hitch |
C12-C14 Adapter . ................. a5
D10 Model H13 Weight Box .. ... .. 99
€12-C14 " ‘Model H18 Counterweight . '
D14-E10 Brackets .......... PR 39
E4 Model J30 Hydraulic Lift . ... .. 91
D14-E2 Model K22 and K24 ’
- E10  Sleeve Hitch . ......... .. . 97
E4 . Mounts, Engine . ... ......... s 3
_. E6-EB .Mounts, Heat Exchanger . ... .- --- 2b
E12 N9 Holding Valve . ........... 109
D107 N19 Flow Control Valve Krt 107
F2-F8 PTOClutch........... . ... 33-35
" . Reflector, rear . ....... ... .. 77
Seat; Operator’'s .. .......... 41
Steering Wheel & Gear , . ... . 45
ToolBox...........; e N &
Transmission .. ............. 51
Wheels, Front' & Rear ...... .. 47

Grid

© B6-B1Q,

- G2
Cc2

- B12
R o1 R—

ZAB
Bi4

B6-B10 .

A14-B4
F2-F8
E‘I4
C2

A10A12

Grid

‘AB-AB - .

A4
BZ
K14
A12

- GB

- G12-G14

. G14
A4

AL .

G10

A2
ce
B14

A4

A2
C8-C10
F10

D2 -

D6
D2
D12
o8

il




i
. A .!‘, , " . - " , l .. - . ) s
4 Iz * MODEL 220, 222, 224 AND 444 COMPACT TRACTORS S
J Aln CLEANER S
,»f {3 PART NO.- DESCRIPTION : S . REQ'D
1 - KO 237895 . AIR CLEANER ASSEMBLY.............c...... R 1
, / 2 . «NSs - COVER - air cleaner (order K0237895) ........................ 1
; 3 -NSS BASE - air cleaner (order KO237895). ... ....... .o, 1.
' / 4 KO 237423 GASKET - cover, air cleaner ... ... ST i . oA
5 C 26703 NUT-wing 174" N.C..ooo i, P
y 6 ,r KO 275341 GASKET -airhorn.......................... el e 1
7. - C 28883 "ELEMENT - aircleaner ......0..........0......0.. e 1
8 . 177- 0 94 SCREW - fillister head 10-32x5/16” .....................0...:.. ,3(.
/ 9- 193- 6 LOCKWASHER -ext. tooth #10..... . .....0 ... ... ... ... ... © /3
/ 10 KO 237421 PRE-CLEANER .. ..., e L e /1 y
j / y
o i [l
‘;}"e' Faw ; ' ' ) /
- EXHAUST SYSTEM C
‘- REF. PART NO. DESCHIPTION T ) /7 REQ
1 ~C 26063 MUFFLER ASSEMBLY - exhaust (lncludes items 9 10, 13 P
& N and 14 banded together). .. ... e e T
2 C 22747, PIPE-engineexhaust ...................... [ PR S
3 61- 512 BOLT -5/16" x5/8" socket head ......0... ..., Ceeen e 2
4 c 10372+ GASKET -exhaust ................ e e S 1-
5 C = 26062 WRAPPER - muffler .. ... et Ve e e . A
"6 C 22889 - COVER-mufflerend....... ... ... ... i i, .. . 1
7 214- 272 * CLAMP:- muffier and wrappermounting.. ... 3
B c 22819 BRACKET - muffler mounting ... ... .. e e 1=
B 9 - C 28058 INSULATION - muffler ............. PR A L 1.
£ 10 C 29290 INSULATION - mufflerend ... ... e R 1
1 o} 28294 CLAMP -muffler ............ e e U 1
12 129- 102 NUT-5/16" -18hex........... e 2.
13 182- 404 LOCK WASHER-5/16".......... ... .o 2
L=

Printed in U.S.A.

February 1992°




. % T e ———

6 . L o o, 4 : MODEL 220, 222,224 AND 444 COMPACT TRACTORS T
. - ' - : o, [ . e
7 _ g . .. 220 AND 222 CRANISCASE' BREATHER -
REF. PART NO. DESCRIPTION S S - "REQ'D
1 ©129- 101 “NUT-1/4"N.C.hex................... e R, ) 1
2 192- . 19, LOCKWASHER -/4" . i 1
3 KO 275220 STUD-valvecover. . .........iveein e 1
) 4 KO 275143 COVER-valve ......... ... i i 1
- 5 KO 231032 SBEAL-breather. ... ... e e 1
" ‘B KO 235048 " GASKET-breatherplate ................ .. ... .............~ 1
7 - KO 235118 FILTER-breather ... ...t i 1
8 - KOG 235117 BAFFLE - breather. ... ......... e e PR .
.9 KO 235047 REED - breather....:... et [ e 1
10 . KO 235631 PLATE -breather.............. e e ] Lo 1
h . KO 275144 - GASKET-valvecover ..........: e, R S 1 Y
220 CAMSHAFT AND VALVES
14 . KQ 235826 VALVE-exhaust.................. - e e 1
15 KO 235008  VALVE-intake .............. IR SRR 1
16 KO 230170 INSERT - exhaust valveseat .. ..................... e e ' 1
17 ° KO 235007S  GUIDE-valve...... PR SR 2
18 KO 235011 . SEAT-valvespring.............coeeovnon.o .. U e . 2
1w KO 235010 SPRING-valve ...........0......... e oL e 2
20 KO- 230011 -  RETAINER-valvespring ................. e . .2
21 C - -KIT - valve retainer {includes bath halves) .................. DR, 2
22 KOD 235327 " LIFTER ASSEMBLY .. ... e e e e e 2
. 23 NSS o © SCREW -tappetadjusting ..... .. ... .. ... ... 1
24 . NSS _ LIFTER -valve .,..... R e L
: 25 cC 25043 CAMSHAFT ASSEMBLY ....... APUPI e . 1
i 26 KO 275066 SPACER - camsghaft, .005” (0,13 mm) ............... ..., - UAR’
26 KO 275087 © SPACER - camshaft, .010" {0.26mm) . .. .... .. e “. UAR
-27 .. C 30487 ‘ PIN-camshaft:7...... e [ 1
28 C 28680 SPRING ~-actuating. . ...................o00 . .. 1
//5‘222 CAMSHAFT AND VALVES
REF. PART NO. ~ ' DESCRIPTION o . REQD.
37 KO 235826 VALVE -exhaust . ...~ .... PR . 1
| 38 KO™ 235008 . VALVE-intake ............. e e e e e 1
; 33 - KO 230170 INSERT - exhaust valve seat .................. e . 1
" 40~ KO 235007S  GUIDE-valve....... e S 2
! A KO 235011 SEAT -valvespring.......:.... . ...... .. e 2
| 42 .. KO 235010 SPRING-valve ................. ... L 2
43 - KO 23001 RETAINER - valve spring .\ ....... e Cee 2
44 C 24884 KIT - valve retainer {includes both halves} ... ... P o 2
- 45 KOD 236327 LIFTER AGSEMBLY ... ..... e z
46 NSS SCREW -tappet adjusting .., ... .. . ..... ... 1
47 NSS R LIFTER -valve . ... e e i i
48 C . 25043 CAMSHAFT ASSEMBLY ... ... e 1
49 KO 275066 " SPACER - camshaft, 005" (0.13mm} . . ... e UAR
49 KO 275067 SPACER - camshaft, .010” {(0.25 mm} ...... F UAR
50 C 30487 PIN-camshaft .. ........ - .. .. .. ... R 1
81 C 28680 - -SPRING-actualing...... 0 .. ... i 1

' Printed in U.S.A.

c 28680

-SPRING - actuating. ... .. B

February 1992




REF.

S OoLESNANMO A WR

—3 3

REF.
14
15
16
17
18
19

21
23
24
25
26
27

28

Printed inuU 5.A.

.y 4

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS : . 9
224 AND- 444 CRANKCASE BREATHER . : o
PART NO.. DESCRIPTION . ' ’ REQ'D
129- 1M NUT-1/4"N.C.hax....... e . S, . "1
192- 19 LQCKWASHER-‘!'/‘I""................,, .............. e 1
KO 275220 . STUD-valvecover...................... R 1
" KO 275143 COVER-valve ...t (I
KO 231032 SEAL - breather. . ... o e i 1
KO 235048 GASKET - breatherplate ........... R e e . A
KO. 235118 FILTER - breather- ............ R DT U §
‘KO 235117 BAFFLE-breather................. [ -
KO . 235047 REED “breather......... e e e e e e 1
KQ 236631 PLATE—breather.-.........:.N ........... S R 1
KO 275144 GASKET -valvecover ... .. ... ... i e 1
224 AND 444 CAMSHAFT AND VALVES -
PART NO. 'DESCRIPTION I e e REQ'D-
KO 237672 VALVE-exhaust ............. [ AT 1
KO ' 235582 VALVE-intake *............... BT S T
KO 230170 " INSERT - exhaust valve seat ...... e e ST 1
KO 235007 S ~ GUIDE-valve....................... AR e 2
KO 235011 - SEAT-valvespring.......... S L. \ G 2
KO 235168 SPRING-valve ................. e s e L 2
KO 230020 ROTATOR - valve (Furnished in pairsonly) . .......... e : 2
C 24884 - KIT - valve retainer (includes both hatves). .. .. .... .. e 2
KOD 235327 LIFTERASSEMBLY . ............ ... e e 2
NSS " . SCREW -tappetadjusting ......... ...... A o
NSS - LIFTER -valve ...:............ e, e S 1
C 25043 CAMSHAFTASSEMBLY ............... e e 1
C. 28680 SPRING - actuating......... e e e el o1
KO 276066  * SPACER -.camsghaft, 005" (0.13mm) ... ... ... ... ... s S UAR
" KO 275067 SPACER - camshaft; .010" (0.25mm) ............... e . UAR
C . 304e7 - PIN-camshaft «.....0 .............. e -1
— ¢
1

February 1992



S

10 . MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - "
- - 220 CRANKSHAFT, PISTON - CONNECTING ROD
= REF. *. PART NO, - DESCRIPTION REQ'D-
1. . NSS ) PISTON AND ROD ASSEMBLY (Std. size) ......... e DA
2 c 29518 PISTON ASSEMBLY (For oversize, see itern 15} .............. 1
3 . KO -235004 . RETAINER - piston pin . .. ... P S 2
4 . NSS PIN - piston ....... e e, 1
5 . NS§S§ 2 PISTON .. ... B!
B 6 KO 235287 RING SET - piston (For oversize, seeitem 16) . §. .. ........ 1
-7 NSS RING - top COMPression ............... 0. .vee... 1.
-8 NSS - RING - Znd compression {Includes expandgr) .. ... ... 1
' ] - NSS . . . RING - oil {Includes expander) ....... ...\ . F 1
. 10 C 30484 CONNECTING ROD ASSEMBLY {For undersize, see item 18) SO 1.
1 KO - 235003 WASHER -special ...............0..........ve s 2
/ 12 192 21 “LOCKWASHER ............ooooiiii i s 2
- 13 NSS SCREW - cap connectingrod ............. e * Z
. 14 NSS .. " ROD:connecting ..o.ooonu e e ' 1
- . 15~ C. 29518 PISTON ASSEMBLY - .010" (0.26 mm) oversize .............. 1
: ‘ 165 -, .C -29519 . . "7 PISTON ASSEMBLY - .020'" (0.51 mm) oversize . . . . AR 1
P 15 C . 29520 PISTON ASSEMBLY - .030" (0.76 mm) oversize . . . . . PR 1
q 15 c 29517 - PISTON ASSEMBLY - .003" (0.08 mm) oversize tuse std. ring set] 1
- 16 KO 235288 - RING SET - piston 010’ (0.25 mm) oversize . ............. 1
- 16 KO 235289~ _RING SET - piston 020" (0.51 mm) ovarsize .............. 1
= 16 KO 235290 'RING SET - piston .030" (0.76 mmoversize .............. 1
18 - 1810 CONNECTING ROD ASSEMBLY G107140.25 mm} undersu:e 1
. 19 C 28678 OIL SEAL - crankshaftrear. ... . e f 1
° /) 20 C . 28669 BEARING - ball, crankshaft ........................ . ?. .. ‘e 2
21 c .2831 KEY - 1/4" Sg. x 3/4" (Pump Coupling} ................. .... . 1
p}*« :' 22 - C 29025 KIT - crankshaft includes haftiware, ref. 27, 28 ... L 1
7 23 C 28289 KEY -fiat 3/16" x 3/16"" x 3/4" |(FI\/whﬁ'eH ....... A 1
29 -C ., 3289 OIL SEAL - crankshaft, front .. ;... ... ... . .. .. PR .o
25 C 26421 . WASHER - 5/8 ............. P i I
26 < 131 580 NUT - special Marsden 5/8' N.F, ..: e T 1
27 C 29812 WASHER - flat, . ... ... e e [P S 1
28 28- 620 BOLT - 3/8" 24x11/4”..... ......... . i
29 NSS 22 KEY -3/16" x 1" Woadruff, flywheel {obtain locally} . .. . .. Ui e 1
EARLY PRODUCT!ON u !
| ;ﬁo " ’
| 2 e .
| b - o '
% @ . . . -
." !
]
@5 D |
ok -
EARLY PRODUCTION_ ) B
Printed in U.S.A, o . ‘ ' February 1992




29 NSS

“Printed in U.S.A.

v
12
L E
ok . REF. © PART NO.
. T NSS ‘
. 2 .C 29521
- 3 KO 235004
: 4 NSS
. .5 NSS
.6 . KO 235889
7 NSS
8 NSS
g NSS
10 . C. 30483
.1 KO 235003 -
1220 192- 2
13. NSS -
14 " NSS |
15 - . C 29523
g 16 "C - 29524
.16 C 129825
“ 15’ C 29522
16 KO- 235890
16 KO 235891
16 . KO 235892
18 c 23135
19 C 28678
20 - C 28669
21 - 28321
22 - KOB 235849
oL 23 C 28289
. 2 Cc - 32891
‘ 2% - C . 26421
2 131- - .'580
27 C- 29812
28 28 620 -

o= B

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS -

- | ) o 222CFIANKSHAFT PISTON — CONNECTING ROD

DESCRIPT!ON

PISTON AND ROD ASSEMBLY (Std. size) ........... e
- PISTON ASSEMBLY (For oversize, seeitem 15} ......... e

. RETAINER - piston pin ... .. e PR
PIN-piston ...........c..voiennnn. e,

PISTON oot e e et

RING SET - piston (For oversize, see item 16) .............
_RING - top. compressmn ...........................

" RING - 2nd compression {Includes expander) e

RING - oil {Includesexpander) . . ............. ...... -

CONl\fECTING ROD ASSEMBLY (For undersize, see item 1BJ

WASHER -special . ... .. i,
LOCKWASHER ..............cc.co.iuen. U o
SCREW - cap, connectlng rod..... e [ ;
ROD-connecting ...... .. .oooiannn. S, .
PISTON ASSEMBLY - .010” (0.25 mm) oversize .. ............
- PISTON ASSEMBLY. - .020” (0.51-mm) oversize ..............
PISTON ASSEMBLY - .030” {0.76 mm) oversize ..............
PISTON ASSEMBLY 003" (0.08 mmloversize (use std. rlng )

set)

RING SET - piston .020”" {0.51 mm) oversize

- February 1992

’ RING SET - plston .010’" {0.25 mm) oversize .............
RING SET - piston 030"’ {0.76 mm) oversize ......... o

] CONNECTING ROD ASSEMBLY - 010” (0.25 mm) undersize . . .
OIL SEAL - crankshaftrear " .................... e

BEARING - hall, crankshaft . ... .. ot

"KEY - 1/4” Sq. x.3/4” {Pump Coupling) e
KIT - crankshaft {includés hardware, ref 27,28} . ..... ... R,

KEY -flat3/16” x3/16" x 3/4" {Flywheel) ~ ........... R .

OIL SEAL - crénkshaft; front ... ... . e

WASHER-5/8" ... ... e
NUT - special Marsden 5/8"” N. F e ey
WASHER-flat ... ........:..00ns e e P,

BOLT-3/8"-24x1-1/4....... D e P S

KEY - 3/16” x 1" Woodruff (Flvwheel] {obtaln Iocall‘/’ """"""""""

13

REQ'D .

_l_A_.a_nMMM.—l_I_l‘—.a_l_l_lM.—l—-l

G G T N e . e
.. -



EARLY PRODUCTION

Printed in U.S_LA.

wmummamm—-%
-

-

2

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

L

‘DESCRIPTION -

| 224 AND 344 CRANKSHAFT, PISTON — CONNECTING ROD

, PISTON AND ROD ASSEMBLY (Std. size)

. PISTON ASSEMBLY (For oversize; see item 15}

RETAINER - piston pin

PIN - piston

PISTON®

~ RING SET - p|ston {For oversize, see |tem 16}

RING - top compressuon

RING - 2nd compression (Includes expander}

RING - cil {includes exparder) .........0....

CONNECTING ROD ASSEMBLY (For undersuze see item 18) ..

- -C
- C

WASHER - special

* LOCK WASHER -3/8"...... P S -

SCREW - cap, connectingrod .. ... ... P .

ROD - connecting

* PISTON.ASSEMBLY - .010” {0:25 mm) oversize
PISTON ASSEMBLY - .020” {0.51 mm) oversize
PISTON ASSEMBLY .030" {0.76 mm)oversize

P_ISTON ASSEMBLY - 003" {0.08 mm) oversize (use std ring set}

“RING SET - -piston .010" (0.25 mm) oversize
RING SET - piston 020" (0.51 mm) oversize
RING SET - piston .030" (0,76 mm) oversize

CONNECTING ROD ASSEMBLY - 010"{0 25 mm)underSize R

"OIL SEAL - crankshaft, rear .................. . ...

PART NO.
NSS X
©C . 29826
KO . 235004

NSS

NSS

KO 236763
NSS

NSS

NSS

C - 30483
KO 235003
192- 21
NSS .

NSS .

20528
29529

C 29530
C 29527
KO 236764 .
‘KQ 236765
KO 236766 .
c 23135
. C 28678
C - 28669 -
e 28321 -
C . 30504 .
C. 28289 '
C 32891 .
C 26421
131- 580
¢ 29812
. 28- 620
‘NSS,

* BEARING - ball, crankshaft

- KEY*-1/4" Sq. x3/4"" (Pump C0upI|ng)

KIT--crankshaft {inctudes hardware, ref. 27,28)

KEY - flat 3/16" x 3/16"" x 3/4"' (Flywheel}

OIL SEAL - crankshaf‘t front

.....................................

NUT - speual MarsdenS/S”N E. ........

WASHER - flat. ..

BOLT - 3/8"

24X NI e -

KEY -3/16 x 1" woodruff {flywheel} obtain locally .

15

REQ'D

. February 1992,



16

Fir

REF. PART NO.
1 c 21814
2 KO 270158
3 KO 270889
4 KO 236675
. B . C 30482
7 C 27283

\\ ‘
b
) . . . \ . )
MODEL 220, 222, 224 AND 444 COMPACT TRACTORS A7
220 ENGINE BLOCK AND ATTACHING PARTS _
" NOTE: To order complete engine see page 1. ' ' -
DESCRIPTION . - ‘ ' " . REQD
- SPACER -cylinderhead . ......., e e R . B
BOLT -~gylinderhead ..................... e e O 2
WASHER -cylinderhead ... ....... e e . 9 .
HEAD - cylinder. ...... e e ina . i1
GASKET-head .......................... e S 1

BLOCK ASSEMBLY .- ¢ylinder, short (Includes crankshaft, piston '
assembly, ring set, crankshaft seals, rod assembly, camshaft
.assembly, valves, bearings, plate and plate gasket, governor
gear assembly and cross shaft) (also includes gaskets)

. and hardware for mtg. flywheel . .. ................ S e 1 -
9 KO 230170 T INSERT -exhaustvalve ............................... A R
10 KO 235007 S GUIDE-valve:.................... e 2
1 KO 235125 S . SHAFT -stub, governor .. ... . SO gy s et o 1
12 . C 28691 BEARING - needle, governorshaft ......................... . 1
13 41- 18 PLUG - expansion . .. . . . N e S S N B
14 113- 209 - BOLT-3/8"x1-1/2"N.C.hexplated .......................... " 4
15 192- 21 LOCK WASHER -3/8"plated ................... T 17
16 KO - 235025 'GASKET - camshaftcover.......... e e e e e |
17 KO 235026 COVER - camshaftgear ... ... ......................... e ; 1
18 -192- 19 " LOCKWASHER-1/4" plated . .. ....... e J . 4
_ 18 113- 1 BOLT-1/4"x1/2” N.C.plated ............. e 4
20 . KO 235353 GASKET -ocilpan .,... S e e . 1
21 c 27279 FLYWHEEL ASSEMBLY ............... T 1
: 2 NSS RING GEAR ........ .. .. U e S 1
23 C 22699 BASE-oilpan........ e e 1
. 24 192- 18 LOCK WASHER - internal tooth ... -........ e P 4.
25 C 32947 ' SCREW -stator #10-24x3/4" ................ .. P B -4
26 c 14399 - PLUG-oildrain . ... ..o i e 1
27 " C.  .28678 OIL SEAL - crankshaftrear. .................... P Lo 1
23 ~C 28669 . BEARING - ball, crankshaft ... .. e e e . 2
29 KO 235757. . ~GASKET-bearingplate ....................... e P 1
29 KO. 235070 -+ ° 'GASKET-shim, .010{0:25mm} ..............ooi. . . .. .UAR
) ‘NSS . "PLUG - button, timing hole {obtaintocally) ........................ ' 1
31 C = 2429 PLATE=bearing ... ... ... ... .. .. ... siuounn..s e 1
32 Cc 28692 STATOR-15amp......... S - 1
L C- 25338 CONNECTOR-stator.............. et R 1
32 113- 207 BOLT -3/8"x1” N.C. plated ...... e e e i 4
X C 32891 OIL SEAL -crankshaftfront. . ....... ... ... . ... ... ... ..., o1
35 C. 24490 FILLERTUBE -crankcase . .. ..........coiiveniieninnnn.. RN T
.38 NSS DIPSTICK ASSEMBLY (use C30868 kit, includes plug) . ... ... .. . -
39 Cc 28217 0" RING - dipstick ....... . PP S N e 1-
40 C 24491 - DIPSTICK-0il .......... IR . SRR 1)
-41 c . 28217 “0"” RING - dipstick ........ e e L. 1
4 KO 235748 STRAP -Hifting. .. 5l S R
43 C. 18814 NIPPLE - oil drain extension . . . ... ........ e e e ’ 1,
. 44 T 14906 GASKET -plug, oildrain ... ... ... ..ottt . 1:
. 4B 21- 12 ELBOW -street ....... P PP e e X 1
46 128- . 143, | NUT-3/8"N.C.hex, jam :....... D PN AN 8
47 129- 103 NUT-3/8'N.C.hex................... e R 6
48 KO 237277 . STUD - cylinder head . ............... e e 7
41- . 1015 “PLUG - welch 15/16 x 1/2" {use to plug dipstick hole) . ... ... ... . ’ L
-

Printed in U.S.A.

February 1992 - .



. . + ) C N ) . ) N \ ) o " ’ ‘ ‘ :
- - .o ) . ‘ . . . - - . ) . K ’ L ' -

" o | o o T - - : - MODEL 220, 222, 224 AND 443 COMPACT TRACTORS 19

222 ENGINE BLOCK AND ATTACHING PAI’iTS

b NOTE: To order complete engine see page 1.
REF.. PART NO. DESCRIPTION . REQ'D
. 1 C 21814 " SPACER-cylinderhead........................... DU -1
{ 2 KO 270158 BOLT - cylinder head 3/8" x 1-1/2'" N. C hex ... . 2
3 KO 270889 ' WASHER - cylinder head .................. e ~ 9
4 KO 237670,  HEAD:cylinder........... e e U 1
5 -C ~ 30482 GASKET:=head ................. T e e 1
7 _C - 30605 - - BLOCK ASSEMBLY - cylinder, short {Includes crankshaft, piston
. ‘ ‘ assembly, ring set; crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor gear
assembly and cross shaft) (also includes gasket set) e
. . - " and hardware for mtg. flywheel .................... U L. 1
9 KO 230170 INSERT - exhaustvalve . ...... P S
10 KO 235007S = GUIDE-valve................ e e i 2
.11 - KO 2351253 SHAFT -stub, governor........... s e AU 1
12 .C - 2869 .BEARING - needle, governor shaft . ." ...... e e o
137 41- 18 PLUG-expansion ...............0 .0 TP e o
14 .o M3 209 BOLT-3/8" x1-1/2" N.C. hex plated ................ e © 4
15 192 21 LOCK WASHER-3/8"plated .. ... ............ e 7
.16 KO 236025 , . GASKET - camshaftcover......... S A . e 1
17 KO 2380260  COVER-camshaftgear-.............c..couiiviiiininnnns o1
18 192 19° - LOCKWASHER-1/4"plated . ........... e e e - 4
1B 113 1 ‘BOLT-1/4"x1/2" N.C.plated ....... . e 4
200 - - KO 235353 GASKET -oilpan -..... e e e e e e 1
21 c 27279 FLYWHEEL ASSEMBLY ........... e -1
22 ‘NSS RING GEAR 1. oo e e e 1
23 C . 22689 BASE-cilpan ............... e e e e 1
24 192- 18" - LOCK WASHER- |nternal tooth : .. ... .. e - 4.
25 C.. . 32047 SCREW-stator ... ... ... ........ e SR PR
26 c 14398 PLUG-oildrain ... ............. e . B
27 C 28678 OIL SEAL - crankshaftrear......... e : 1
28 C 28669 BEARING -ball, crankshaft ... oo oot 2
29 ' KO 235757  GASKET-bearingplate ........;... P
2% - KO 235070 GASKET -shim, .0107 (0.25mm} .. ... oot P "UAR
.30 - NSs | PLUG - button, timing hole {obtain locally) ... .. .. ... T -1
3 C 24290 PLATE-bearing .......... R PR e e e 1
32 © C 28692 ° STATOR................ R . 1
-C- 25338 . CONNECTOR-Stator ........c.ccvvuuenn. .., T 1
33 113- 207 - BOLT-3/8"x1"N.C.plated ........... R e P 4
34 C - 32831 " OILSEAL-chankshaft, front..........0............ .. S 1
35 - C. 24490 .. FILLER TUBE-crankcase .......... [ . 1
i - 38 NS5 o DIPSTICK ASSEMEBLY (use C30868 kit - includes welsh plug) ...... 1
.3 C - 28217 "YO”RING -dipstick ... R 1
40 c 24491 DIPSTICK-oil ............. J S DA
47 - C 28217 C"O"RING -dipstick ... e e 1
- 42 KO 235748 STRAP -lifting..........0.. ... oot P 1
\— ' . 43. c 18814 . NIPPLE-oildrainextension....." ..ot L 1
- L4 . C 14906 GASKET - plug, cildrain ....... e . : 1
45 221- 1412 - ELBOW-street .................. S Sl S 1
46 129- 143 NUT-3/8"N.C.hex, jam ......... P e e 6
47 129-. 103 NUT-3/8"N.C.hex......... e, e 6
" 49 KO 237277°  STUD-cylinderhead ... ... e e e 7

o ' : L - ST Printed in U.S.A. - ' ' o ., Februaryisw




MODEL 220, 222, 224 AND 444 COMPACT-TRACTORS‘ B

- 224 AND 444 ENGINE BLOCK AND ATTACHING PARTS
' NOTE: To order complete engine see page 1.

REF. . _PART NO. DESCRIPT[ON ‘ : : _ REQ'D .
1 C 24490 O FILLERTUBE. .. .v oot ve e e e 1
2 KO 270158 BOLT - cylinder head special 3/8" x 1- 1/2" N.C. hex ................. 2
3 KO 270889 WASHER - cylinder headbolt". . ...............0...... e 9
4 KO 237670 HEAD -cylinder. .. ... ... ... .. e, 1
- B Cc 30482 GASKET -head ....... .. 0 e e 1-
6 KO 237064 - GASKET - filler tube . . . .. e e 1
7 C 30506 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft and seais
' ring set, piston assembly, rod.assémbly, camshaft assermnbly,
valves, bearing, plate and plate gasket, governor gear assembly _
_and'cross shaft) {also includes gasket set) '
: and hardware for mtq. flywhesl . . . .. e 1
9 KO 230170 INSERT - exhaustvalve ..... .......... e T S !
10 KO 235007 S GUIDE-valve............ P S 2
.M KO 236126 S SHAFT -stub,governor. .. .......... e L SN 1
12 . C 21814 SPACER -cylinderhead . ........................... e ‘ 1
13 41- 18 PLUG-expansion . ... ... 0 oo, e e 1
14 113- 209 BOLT-3/8"x1- 1/2" N.C.hexplated . ... ... ... ... ........ q
T | LOCK WASHER - -3/8" plated ... cu.. oL P e 4
16 KO 235025 GASKET - camshaft cover, 0|Ifllltube..‘.......................!.. 1
17 192- 18 LOCKWASHER ......... ... e I e il 4
8’ 192 19. - . LOCKWASHER-1/4"plated..... e e 4
o 19 113- 1 BOLT-1/4"x1/2" N.C. plated e q,
S . ™ KO 235353 GASKET-oilpan ... ... ... . coiiiiiiiiiinn.n. PSSR N
' 21 173- 96  SCREW :#10x 7/16" round head machine . . .. .. e -3
22 192- 18 LOCK WASHER - #10internal tooth. . ... ... e e 7
23 C 22689 BASE-oilpan .................o0l B T
- .24 C 27279 FLYWHEEL ASSEMBLY .. i .ot it et 1
“ 25 NSS RINGGEAR .............. R : 1,
. 26 C 14395 PLUG-oildrain ............ e e e e : 1.
27 . C | 28678 OIL SEAL - crankshaft, rear ... .. ~........ P e 1
28 . C 28669 BEARING - ball,.crankshaft ..... ... ... .. ... ... . . .. .. 2
29 KO - 235757 - GASKET - bearing plate . ... .. e e e e 1
29 KO 235070 GASKET - shim, .010" {0.26mm) . ~~........ P S UAR -
30 NSS PLUG - button, timing hole (obtain locally) ........ T ol 1
31 C 24290 PLATE-bearing .......:..... oo, e PR 1
- 32 C 28692 STATCR.............. ..... P S JP . 1
. - 33 13- 207 BOLT-3/8"x 1" N.C. plated ........... e . 4
“' 34 .C 32891 -OIL SEAL - crankshaft, front .. ................. ... e .
35 - C 32947 SCREW -stator............... L ADIPU “ e e 4
33 - C - 24491 DIPSTICK ASSEMBLY ......................... 1
39 .. NSS COVER-use C27275. .. ............... ... P e 1
42 KO - 235748 STRAP-Iifting. . ......cvveeennn. P, e 1
© 43 C 18814 NIPPLE - cil drain extension . ................... P 1
4 C° 14906 ° GASKET - plug, oil'drain .......... e 1
45 S22 Mz ELBOW -strest . .......... e e e e 1
45 129- 143 NUT-3/8"N.C.hex, jam . ........cviviiiiiiannnn.. I 6
47 .. 129- 103 NUT-3/8"N.C.hex..................... P e -6
49 - KO 237277 STUD-eylinderhead ... .. ...oouiimt i i 7
50 C 28217 O-RING -dipstick ................... [ e ’ 1
Printed in U.S.A. . ' - ’ . * February 1992




REF. " PART NO. DESCRIPTION ' ) REQ'D
1 C 29737 KiIT-enginagasket......... ... v, 1
2 KO 231032 . SEAL-bBreather e 1
3. KO 235025 GASKET -camshaftcover ........0........ ... 1
4 KO 235353 GASKET -oilpan ............ e e e e 1
5 KO 235757 GASKET -bearingplate .................. ..o oo 6
‘5 "KO 235070 GASKET -shim .010” (0.25mm) . . ... ... e . "UAR
6 . KO 237064  GASKET - ol fill tube .. ....ooeeeenn... I 1
7 C 26518 .. GASKET - breakercover ................ P 1
8 C - 23860 GASKET - carburetorfiange | .'.....:................ s 1
9. C - 24887  GASKET - fuelpympflange............: e 1
10 KO 27534 - GASKET - carburstor airhorn . ... ... [P 1
11 KO 235048 - GASKET -breatherplate . .......cvvren e 1
12 KO 275144 GASKET -valvecover ... . .. ... . i e, 1
13 .C 10372 * GASKET -exhaust -........... e e 1
14. KO 235087 . GASKET -pan(notused)........... o covvrriieaniaao .. 1
- 18 . C 30482 GASKET - cylinder head........... T 1
3.
...‘i;,

Printed in U.5.A. -

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 2

ENGINE GASKET AND SEAL KIT

February 1922 k




24

. - > . - - o ) - "- -| C
g w MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - . 25
'_ - >‘ e . _ ) . ' ' "g:g;:‘:\ .
. . ] .. L : . - : .o .
- ‘ . e BAFFLES AND SHROUDS o 3
| REF. _* PART NO. DESCRIPTION . - | - : REQ'D
1 - C . 26985 DEFLECTOR -engine#it ..................... T D P
2 192- 19 LOCKWASHER-1/4"zincplated .. ..........coovvvvennennn ... 2
3 113- -1 BOLT-1/4"x1/2Z"N.C. hex, zincplated ...,........0u.oivne.. s 2
4 ‘KO- 237520 - BAFFLE- cylinder head (10hpenginel....:..........0 . ....... .. -1
4 - KO 237677 -BAFFLE - cylinder head (12-14 hpengine) .. ............c......... 1
5 c 27280 . - 'BAFFLE - carburetorsideair ..................0cuoiien, 1.
6 C 24879 HOUSING-blowsr ............ . ... o 1
7 13- 2 - BOLT-1/4" x3/4" N.C. hex, zinc plated ................ L .4
8 192- . 19 LOCK WASHER-1/4"zincplated ........................ ..... -4
9 C 27281 BAFFLE -cylinder ............................ ST T 1,
a‘ . ) 2 - ‘4 ’
é 'HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS
RS C' 27602  SUPPORT - Heatexchanger ...............i...... .. ... .. 1
i 2 "113- 7 118 BOLT -6/16" x5/8" .. .. ... 4
* 3 c 26098 SHIELD - heat, muffler . .,... .... e ) 1
4 18- 1 BOLT-1/4"x1/2"hexzp. :,......... ) e 2 L,
4 187- 1036 . BOLT-1/4"-20x0/2"self~tap . ... ..... o e o 2 '
B, C . 22903 S PAD-insulation, ... ... e i 1 ‘
6 - C 22874 "RETAINER -insulation . ..0. ... .. oo . 000 L -1
-7 7 1922 18 LOCKWASHER-1/4"......... ... I 2
S h ’ I "
. .
N =
- -
=
Printed in U.S.A, . : - February 1992

™,
A

”




1 P
MODEL 220, 222 24 AND 444 COMPACT TRACTORS &7
. KOHLER CARBURETOR
. . With adjustable main fuel jet -
" REF. PART NO. DESCRIPTION : ‘ " . REQD -
: NSS CARBURETOR ASSEMBLY - 220 222 {use (333213} ............. 1
NSS - CARBURETOR ASSEMBLY - 224 & 444.{use C33214) ... ... ... T
o~ 1 AL 72098 SPRING - tension, idle adjust. . .. .. o teeal 1
P 3 C 28879 . NEEDLE - main fuel adjust, 220,222 . .. .. .. S, 1
: | 3 C 24652 . NEEDLE - main fuel adjust, 2/ E A -1
| . 4 KO 200383 - SPRING -mainfueladjust ... ...........,,... e 1
l 5 C 28880 NEEDLE - idle adjust (220, 222) .......... e 1-
| 5 KO 275231 | NEEDLE -idleadjust (224 &444) . ............... ..... ... 1
L 8 - C 27276 - FLOAT - carburetor. ......... e e - 10
9 - KO 235448 BOWL-carburetor .............................. e . 1
i - 10 C 26422 SCREW AND GASKET ASSEMBLY - carburetor bowl st T
o R ‘ o : oo - N c 27278 KIT CarbUTETOT TEPAI. . ... .o et v e oA
|- o @ ¥ - ' s . . 12 NSS : INLET NEEDLE AND SEAT ASSEMBLY e . .// 1
I . ‘ ' o - 13 NSS . - GASKET-bowiring ..., e, vl 1
I -/@ o C - " C , 14 . C 27277 GASKET - bowt baffle. ... ..... T T . 1.
| ‘ . : : T 15 ‘NSS - GASKET - bowlscrew .........0........... O e .1
g < ' /@ ' : ' _ . S 16 . € 28676 PIN-float . _-.................. e e e 1
| " T _ a . . FUEL SYSTEM , |
I . S o REF. PART NO. DESCRIPTION - - ‘ o » " T REQDM.
1 ﬁ) ¥ NSS. . CARBURETOR - 224 £ 444 {use C33214} ... ........ . .. . o
: - 1 NSS - CARBURETOR - 220 & 222 (use C33213}. ... ...... ......... ERETE
~J 2 C 23860 GASKET - carburetor flange ...... . e P e 1
< 3 o 10678 ELBROW - fuel pump and carburetor ........ o . e . 2
4 214- 103-  CLAMP-hose1/2% ... ...:........ e L 1
"5 NSS " HOSE - carburetor 5-1/4" {use C28937 cut to length}. : o 1
6 - 192- 20 . LOCKWASHERB/16™ . ... ... ............... N e . 2
7 - M3 103 BOLT-5/18"x1"N.C.hex. . ... oo 2
8. C 24851 PUMP - fuel, all models {includes gasket & washers) ... ... S o 1
| - 71 412 . SCREW - 1/4" x 3/4” N.C. fillister head . e S 2
10 NSS - LOCKWASHER - 1/4” (0btain [0Gally).. . ... ..\ oeres e oeeen S 9
11 © KO 275341 GASKET -airhorn. .............. ...... o e 1
12 C . 23627 LINER - fueltank ...... P Lo ol LT 1
13 C 24837 GASKET - fuel pump mounting, allmodels .~.  ..... . 1
14 C 10657 ELBOW ASSEMBLY - fuel tank, flljer .. - . 1
C ' 14 C 10678*" ELBOW - hose 90° (shown) . TP 1,
: ' <15 C 28962 CLIP-fuelline .. ....... . ..., .. ... e 2
. ‘ 18 7 NSS | MOSE - fuel line 31-1/2" {use C28937 cut to Iength} e 1
17 - NSS* TANK - fuel {use C28940, C31978 and (2)214-103) ... ........ 0
17 C 28040% TANK -fuel ... o0 o0 L. 1
C 188 - ' C 11529 CAP - fuel tank (Includes insert) ............. T S
- o : 19¢ C  .29206**  CFILTER-fuel ... ... ... 00 o oo o 1
20 C 14680 . - CUSHION - fueltank................ e ' 2
. 21 217-- 292 ELBOW - hoseS50° ... ... e e e PRI 1
- , . i 2 . NSS HOSE - fuel line 7" {use C28937 cuttofength). ..o ... . .. 1
“Use before S/N. . Nt/
**Use' S/N and after - -
: CL 220.- 14068705
- ) . 222 - 14069642
' ’ ' 224 - 14070741
- 444 - 14072850
Printed in U.S.A. S - ' " February 1992
— -




b

REF

REBEBUSBHREBLRBERY

" Printed in U.S.A.

NDO00000OO000a00000000000000 00

NSS
NSS

MODEL 220, 222, 224 AND.444 COMPACT TRACTORS -

PART NO.

.33310

33130
32860

32861.

32875

32879

32799
34416

WALBRO CARBURETOR
With Fixed and Adjustable Main Fuel Jet

DESCRIPTION

CARBURETOR ASSEMBLY - 220, 222 (Use C33213]
' CARBURETOR ASSEMBLY - 224, 444 (Use 033214}

. GASKET - carburetormounting '
‘NEEDLE - main fuel adjust._

BUSHING - retaining {natural)

SCREW - throttle and choke plate
PLATE - choke [ 220, 222 )

SHAFT - throttle {includes lever and seal) 220 222 ... ... R
SHAFT - throttle (includes lever and seal)224 494 .o
PLATE-220,222. .. .............. P PR

SPHING idlefuel ... ........... e e PP AP
NEEDLE idle fueladjust ................... S
SPRING -idlespeed ..... ..... [P P KR
SCREW -idlespeedadjust. ... ............. e L.
LEVER -choke................ e e e

JET - main fuel, fixed 220, 222 - ... ...

JET - main fuel, fixed 224,444 .. .. ... e e
GASKET -bowl . ..., oo SRR o L
KIT-float ..... O . e e »

i

LINKAGE - carburstor. . ....... ..... S e TR

BUSHING - retaining {yellow) . .......o...coooo

PLATE-choke ( 224,444 ). ... ... ... ... ... ..ccoviii... -
BALL - chokefriction'....- .......... PR e

BOWL -fuel ... .....: ..... . .

- GASKET - bowl retainlngscfew B B R
SCREW - bowl retaining . . . . . e .
© GASKET -air'cleaner .: ..... e e Lo Cee
KIT - carburetorrepair . ...-.... ~.... ... . ... ... .. ..

i

R February 1992

-’29

REQD .

S T S S g N - e I )




<) MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 3R
CHOKE, THROTTLE AND GOVERNOR
REF. . PARTNO. , DESCRIPTION ‘REQ'D -
1 : c 33411 - CONTROL -throttle .- ... ... ... .o . .. .. . ..., 1
1 C 3312  CONTROL-throttle .............. e e, 1
2 NSS HANDLE - throttle control, orange {use C35291). ... ..«............ : 1
3 C  2b6605* CONTROL-choke .@. ... .. oo it e 1.
3 €. 30076** CONTROL-choke ..................... e e SO 1
4 . C° 730074  HANDLE-choke control, black... |.............. o . 1
c 5 1- © 5 - BOLT-No.10-24x5/8"carriage .............. ............ e C 2
6" 192- 18 LOCK WASHER - No. 10 ... .. .. A 2
7 129- 17 NUT-No. 10-24. o i i 2
A 8 C 27282 LEVER - governor-........ o L O 1
9 M3 17 BOLT-1/4"x1-1/4"N.C.hex .......... ..... [ ! 2
10 195- 518 WASHMER™- 1/4" plated . . ... ... S S BT 2
1 129- 101 NUT-1/4"hex ..o 1
12 KO 235496 CSPRING -governor ... .......veeeos ool 1
T 13 192- 19 LOCKWASHER-1/4"plated........ ... 0.0 . . .. ... ... ... ... 1
14 c 18098 WASHER -thrust ......... ... .....oc i e 1
15 KO 275690 WASHER-wavy. . .... ...... T U S U 1
16 NSS . " CLAMP - swivel, wire (use C32935) ........,.............. N 1.
17 KO 235086 LEVER -speedcontrol ... .......0.0 .. ... ... oo T
18 KO - 235085  ° SPACER -speed controlbracket. .. . :........oooi 0 Lo . 1
19 . KO 235084 BRACKET - high speedstop .- ....._....... e PP 1
20 129- 37 'NUT-No..10-32hex ........... P e g 1
2 -'C° 25020 ~JOINT-ball ........... e e 1
23 - KO 238277 ROD -throttle ............: e T e A, 1
24 “C .. 28670 RING - retaining, throttlerod .. ...................... L e o
25 KO 235476 BUSHING - governor cross shaft -......... .. P b . 1
" 26 - C - 23126 SHAFT -'gbvernpr CrOSS ... ...\ oovenn... e e e “.o. <1
27 . C 28691 BEARING - needle, governar shaft . ... ... .. e e [
28 - c 27274 GEAR ASSEMBLY - governor., ... . [P 1.
29 . TKO 2351255 . SHAFT-governorstub .. .. L. ... ... e 1
30 C 18099 -WASHER - governorstop pin ....... .... T P 1
31 C~ . 28680 PIN -governarstop ...~ ... .. ... C e T - 17
32 KOA 2375h9 BRACKET -throttlecable. . ... ......... ", 0« .. .. o 0 0 1.
34 "KOA 236919 BRACKET -chokecable .- .. ... ... ... .0 ... .. ... .. ... ... 1
35 . 182- . 516 SCREW - No. 10 x 3/8" N.C. fillister head . . ... ... .. P P -
36 . C, 28878 SPACER - shaft {used engine S/N 3173783 and after} .. .. .. I -1
37 . KO 237022 WASHER -spacer. ... .. e e e 1
38 182- 559 " BOLT - No. 10-24 x 3/4" phillips, black. .. ..............0 e 2
39 - KO 235603 CLIP -cable ..... e P 1.
40 C 32880 BUSHING - retaining (natural). . ... .. U S e e 1
41 C 32861 . BUSHING -retaining (yellow} .....7.......... e IR 1
T 42 C. -'32926 ° - LINKAGE-governor......... e e e 1
*Use .before S/N I o i ) Coe L .
**Use S/N and.after: o - B o s !
© 220 - 14091130 222 - 14092090 ‘ Co ' -
224 - 14083065 444 - 14084825 .
-"ENGINE MOUNT PLATES
- REF. PART NO." 'DESCRIPTION . I " - REQD -
N 1 - C 17717 -. PLATE-enginemountL.H..... TN PP 1
2 c |, 17718 PLATE-enginemountR.H. ............. RPTTRPP T . 1.
- 3 c " 20731 MOUNT -engine .. ..wv........ e S 4
.4 C 25556 . WASHER-snubbing ...............0..0............. SR .. 4
B 5 151- ° 539 RIVET -3/168"......0..._..... e e, e 6
- "B 13- 219 BOLT-3/8"x2"N.C.hex............. P 4 .
" -7 +192- 21 LOCKAASHER-3/8".. ... .......... e [ 4
-8 193- |, 56" 7 LOCK WASHER -3/8" countersunk external tooth ... 7........... . 4
g 9 . 164 50 ' BOLT-flathead hexsocket............... 4

Printed in U.S.A. - . S R | February 1992 .,




€ -
3 32 . MODEL 220, 222, 224 AND 444 COMPACT TRACTORS ' . 33
(Dt . S SR o S ‘ - , PTO CLUTCH LINKAGE
REF. ' PART NO. - DESCRIPTION L - . REQD
1 C 29046 KNOB -lever, FTO .......... e e e N
o2, 353- 462 . BUSHING - lever, dashtower .. ............. ............. ... 1
3 c 20093 BUSHING -fliplock . . ..o oo -1
4 132-- 310 PIN - Cotar 178 X 1 e e e 2
4 132-° 320 PIN-cotter 3/32 x 3/ ... . . e 2
5 C 14906 .+ -WASHER- nylon 3/8" (early production) ........................ 2
-6 Cc 19867 SPRING - clutch rod {early productron)| .......................... 2
7 C 27734 | ROD-cluteh ... .. ... . 1
8 'C - 30488 GUIDE - clutchrad .. .00 e 1
-9 131- 1981 | "NUT-lock3/8"'N.C.hex. ... ... .ol 2
10 - 195- 104 WASHER-3/8" .. .. PR 2
T 195- - 137 WASHER - spaces (used on models without hyd WY oo 2
12. 13- 207 BOLT-3/8" x1"N.C.hex......coooeviveiuanen e, P 2"
$13 - C 20053 . BUSHING -nylon ... . cveeeeenees il 2
14 195- 533 . WASHER - 142" . e 1
15 C 29409 LEVER - PTO engaging. ... ......... el S 1
16 C 26264 -BRACKET -support, PTOlever .. ... ... ... ... il 1
17 C 26266 - BUSHING -flange, nylon . ... ... .o ot e e e e 1
18 138- 7 63 - PIN-roll1/8" xT-1/47 e i 1
- 19 C 28288 . WASHER 5pr|ng ............................................. 1
* when replacing early style clutch rod:
1. discard nylon washers and springs
2. also requires (2} 132-320 cotter pins
BN
Printed in U.S.A. T A X : - . February 1992




REF. PART NO.
. C 31024
1 -C 16616
2. . C ' 23677
3 C 29766
3 C 15718*
4 164-  .40*
5. 193 76
B C 15515
7 C 31045
.8 € 23740
9 C  -29735
10 C 15557
11 C 32169
12 . C 16786
13 C 23630
14 C 23625
15 ' C 28677
16 C 24743 -
17 129- 125
18 C . 23627
19 'C. 23624
20 C. 26166 .
21 'C. 29811 .
22 C 31018
23 113- 3
24 131- 934
25 .C 32168
26 1922 19
27 195- 518
28 cC 29772,
29 164-- 541**
30 193- © 95**
31 13- 1207
32 S92 2
33 C 26758
& 34 o132

Printed in U.S.R.'

b

CLUTCH ASSEMBLY (PTO)

DESCRIPTION

CLUTCH FAN Assémaw ‘
FAN - cooling

WASHER - spnng
" KIT - pulley and disc assembly (mcludes item 21)
' KIT - friction disc
" BEARING - ball

HUB - clutch

- NUT - adjust

NUT - 1/27

. MODEL 220 22, 24 AND 444 COMPACT TRACTORS

WASHER - fan 17/32"
BOLT-1/2"-20x5-1/2" N.F.
-20 N.F. lock
GUIDE - adjusting nut
WASHER - spacer:
ARM - engaging -

SPACER - washer .100”"

WASHER - 174"

. YWRENCH - clutch adjust -
SCREW - socket hd. 5/16" -
LOCK WASHER - external tooth

*Use before 5/N-

14091116
14092063

224 - 14093038

444

--14094812

**Use S/N and after:
220 -
22 -

................................

............................................

............................................

WASHER - spacer .650......... PN e PP
" CAM - clutch

............................................

© SPRING -clutchload ... ...l
'SPACER - hub '

CLEVIS - PTO brake e TR ;
BOLT -1/4"-20x3/4"

NUT - 1/4"" - 20 flange lock’
CAM - clutch
LOCK WASHER - 1/4"

....................................

18x3/4"

"BOLT-3/8"-16x1'N.C........ e e e e e
LOCK WASHER-3/8"...... S R L R R T T -
SCREEN-grass . .........ccvuunoio. oo, e .
BOLT-1/4"-5/8" ' \

REQ'D

BPNAEAELNN AR NN NS S a2 NN WR OO ==

February 1992



! o e

. MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 37
- HOOD, FRAME AND GRILLE
' Use hefore S/N:
220 - 14097130 222 - 13092090
224 - 14093065 444 - 14094825,
REF. PART NO. ~ DESCRIPTION A _ "REQ'D
1 C . 26938 FRAME -main (220, 222and 224) .......:...... .........v. .. ... 1.
1 C 26940*% FRAME -main {444) ... .. .. ... .. . i 1
1 c 29717 FRAME - main {220, 222, and 224} shown . ............. ...... ... "1
1 C 29718** FRAME-main{444) ............ e e e o
2 C 26815 . HOOD AND GRILLE ASSEMBLY (includesitem 26) .. .-............ o1
2 .C -30115**  HOOD AND GRILLE ASSEMBLY - (includes item 26} .. ............ o1
3 C . .23%27 '~ LNER-hood........ e e . 1
4 c 22023 HINGE-frame ... ... ... .. it 2
5 C 27508 PIN-attachment.......... s ... ... ... . ..o .o . 2
6 131- 1318 - NUT-lock 1/2" N.F. ..... e e 2
7. 353 - 406 PLUG - hole {(models without hydraubicift) ... .................... 1
8 C. "-18183 . CHANNEL-instrumentpanel . .. ....... 0.0l . 1
9 Cc S 16382 ROD-hoodhinge ... .. .... . ... L 1
10 . 132- 334 . PIN-cotter1/8" x 3/4" . . . . 1
1 . C 16373 PIN-latch. o e 2
12 - C 4137 SPRING-fatch ... ... ... 2
. 13 138 2073 PIN-roll 3/16" x 1-1/4" . e 2
: 14 c 25317 - PAD-footrest, LLH. ... .. . . 1
14 - c 25318 - PAD-footrest, RRH. .. ... .. .. L 1
15 C13 514 _ BOLT-5/16"x7/8"'N.C.hex......... ... . C e s 4
16 192- 720 LOCK WASHER-5/16". .. ... ... ... P .o c4
17 . C 14729 SPACER -frame, rear (444} ............ .. ... ... ... .. ... ...... 2
17 C . 14730 SPACER - frame, rear (220, 222 and224) .. ............ ... ..., 2
‘ 18 - 192- 23 LOCK WASHER-1/2" . .. ... ... S, T 4 .
. " 13 113- 424 JBOLT-1/2"x 1" N.C.hex......... e o 4
t 20 c 24821* SHIELG -heat . ... ... ... .o i e DI 1 >
20 -« C 30143 SHIELD - heat {(shown}. ........... ... S e 1
217 - C 24820* CLIP-batteryholddown . ........... ................... e 1
21 T C. 29308* CLIP -battery holddown . ....... ... ... ..., e 1
22 182- 5477 SCREW-1/4"20x1/2"panhd. ..... . ....... ... ... ... 9
23 0 -1982- 19 ~ LOCKWASHER-1/4" . .................. 7
24 129- 1001 0 NUT-1/47-20 000 e 5
25 C - 26506 COVER-access......... e e L1
26 - C 16361. . HINGE-hood ...................... e e 1
.27 187" 1036 SCREW-1/4"-20x1/2" . ... ... ..... L. e e e . 2
28 C . 29314** ° BUTTON - push, hoodrelease.. ... . . e e e 1
29. - C 20315** * * ROD - push, hoodrelease. . . .:............. e o1
130 " C 30004** - SPRING-release....................... ..., P e
£} C  '33467*»  LATCH-hood ......... . I e PR N o
.*Use before S/N: .
o **Use S/N and after:
- ‘ T 220 - 14068672
o \222 - 14089604 . . . :
224 - 14070707 _ _ - ' i
444 - 14072835 : ' ‘
“ B ‘, - ) *
. Printed in'U.S.A. . : ’ s o . " . February 1’992

)




38 - MODEL 220, 222, 224 AND 444 COMPACT TRACTOR P 39
. Y
- : : . o . - » . ’ ' HO_OD, FRAME AND GRILLE ,
‘ : ' : P B C Use S/N apd after: T
R R : o 220 - 14091130 222 - 14092090- . T
! T . ' 224°- 14093065 444 - 14094825 - )
REF. . PARTNO. - DESCRIPTION = . _ : : REQ'D
1 Cc 30824* FRAME - main {220, 222, and 224) shown .. ... .. .. B o1
1 ©C .. 30525* FRAME - main (444) ......... QU e e ‘ 1
2 C 30115 HOOD AND GRILLE ASSEMBLY {includesitem 26} ............... 1
3 C- 23627 - . LINER-hood.......................cccieiien. DT . 7
) 4 C 22023 HINGE £ frame .. .. .. P [ R T, 2
- 5 C 27508  PIN-attachment............... e e 2
. 6 131- 1318 "“NUT-fock 1/2" N.F. ....... . 2
7 c 30134 CAP -instrumentpanel .. ... ... .. ... .. . ..... e . 1
. 9 C ' 16382 . ROD -hood hinge ....... PR, [P 1
10 .- . 132- 33¢ - PIN-cotter1/8"x3/4” - ... ... . ... e T |
1 - C 16373 -PIN-lateh...~...... e e e R . 2.
12 . C 24137 SPRING-latch .....:................... DU 2
. 13 138- 2073 . PIN -roll 3/16" x 1-1/8" e e 2
14 ~C 30468 7 PAD-footrest, L.M. (220,222 224} . .. ... ... ... ... ... ..... 1
= 14 C 30460 PAD - footrest, R.H. (220, 222, 224) shown-... _. L P P 1
14 *  -C 30462 _ PAD -foot rest, L.H. (444 .. .. .. .. PO e T
- 14 C 30464 PAD - foot rest, R.H. (444). .. .. .. e e N 1
15 121- 106 BOLT-5/16" x1/2" N.C. hex. .. .. P P, o . 4
16 L Coc 33467 LATCH-hood ........ S o 1 -
17 C 14729 .  SPACER-frame,rear(444) .. .........1..... - S 2
17 -C 14730 SPACER - frame, rear (220, 222and 224}, -.. ... ... L. LoDz
18 192- 23 LOCK WASHER-1/2". ... ....,.. R e 4
O : _ 19 13- 424 BOLT-1/2"x1"N.C.hex......... .. . .. . .. ... .......0. 4 -
- L2007 C 30143 0 SHIELD-Reat .......'ovvneii e e L B
' o2 C 30142 - . CLIP - battery hold down . ... S R FU .. 1
' : 20 - 182-° 547 . SCREW-1/4"20x1/2"panhd. ... ... ......... Tl e 9
' ) 23 192- 19 LOCK WASHER -1/4". . _....... .. e S 7
! . .24 129- 101 NUT-1/47-20 Lo o i o cis e 5
| : 25 C : 26606 COVER-access. ............ U e e o 1 .
\;;»“‘\ o 26 C 16361 HINGE-hood. ...................... e W e - - '
HGEN ' C27 "187- 1036 SCREW-1/4"-20x1/2" M. ., . e e .2 -
T : ’ 28 C' .. 29314 . BUTTON - push, hood release. ... .... S L 1 R
0. 29 C 30126~ ROD - push, hood release.... o e . ST I
| T 30 C 30004 SPRING -release. ... .....: e e e e 1. :
- : *Also- requires C30530 . ' ' L e
before S/N: , . ] T
220-14106917 - L L :
. 222-14108020 o . . ' S
T 22414109118 , ' -
44414111235 < ' . " g '
L : Printed in U.S.A. - - | . ' ' ' . February 1992 - :
| - L .- L ’
e e e s




i

MODEL 220, 222, 224 AND 434 COMPACT TRACTORS 11
SEAT, FENDERS AND TOOL TRAY .
REF. PART NO. DESCRIPTION - - . REQD
1 C 310271 SUPPORT - seat, front (344) ... ..... . L 1
1 C 31020 SUPPORT - seat, front (220, 222,224) .................... ceeen, 1
2 C = 2724 SUPPORT - seat, rear (444) ... ... ... e e e 1
2. C 26827 SUPPORT - seat, rear (220,222,224) .. ........ TR e 1
3 113- 441 BOLT-1/2"x2-1/4" N.C. hex {444) ... ..., S e P ' 2
3 113- 427 BOLT-1/2"x3-1/4"N.C. hex (220, 22and 224} . ... .. ..... ... ... 2
4 13- 424 BOLT-1/2"x1"N.C.hex................ e e 2
4 13- 118 . BOLT-5/16" x5/8".............. P -1
‘5 192- .. 20 LOCKWASHER-5/16" .. ... .. ... .. ... .. . . . . ... P . 1
5 192- 23 LOCKWASHER-1/2". . ... ............ e 4
6 C 31004 - TRAY - 100! .. e e 1
7 “C 16429 PIN -seathinge ......... e e i 1
8 Cc = 3001 SEAT - (220, 222 and 224) shown (black) . ... ... oo runn., ) 1
8 C 30066 - SEAT.-(444) (black) .............. . e e 1
.8 C ' 15410. CUSHICON -rubber . ... .................... [ Ceeen 8
10 195-. 2178 WASHER -5/16" x 1-1/4” OD, zinc'plated .. ... ............. ., 4
1 13- 122 BOLT-5/116" x1-1/27 .. 0. . Lo, D 4
12 C 14534+ BUMPER-seat ............. ... .. ... ....... P 2
- 13 121- 106 BOLT - 5/16" x 1/2" flange whizlock . . .. :ﬂ ........... e e 10
14 NSS* HINGE. ASSEMBLY. - seat {use C31005 and 2 each of (29305,
’ ' C29306, 113-102, 131-911) . .~ .. .. SN e DU 1
14 " C 31005** HINGE ASSEMBLY - seat hinge (shown) ............... e "1
15 C- 268357 FENDER - L..H. (444) . .. ... PP e AU . 1
15 C 268331 - - FENDER-R.H. {444} ... .. e o S L. 1
15 C . 26831t . FENDER - L.H. (220, 222, 224Yshown . ... . ... . ... . ... ... ...... 1
15 C 268291 FENDER - R.H. {220,222, 224} ... ... .. i, 1.
16 C 14728 - GRIP - shiftlever ...... ... SR T N 1
17 c 27594 LEVER -shift ................ ... e e [ ' R
b 18 195- - 525 WASHER-7/16"x1-1/4"0D ... ... ... .. .. ... ... e 1
19 C 17216 SPRING -shiftlever ..................... M e DI " 1
20 C 30489 WASHER -cupped . . ........ ... ... e o 1
21 131- 181 NUT -lock 3/8"N.C.hex ... ... . e e P BN
22 C 29306** CAP -spring...... e e e SR e B L2
-3 C  29306** SPRING-seat ., ................ S . 2
24, L N3- 102 BOLT-5/16"-18x3/4" .. ... ... .. e e e ; 3
25 131-, oM NUT -5/16"-18 flangelock . ............. e . S 3
26 - NSS REFLECTOR -'red. rear fender (use C30942} . ..................... 2
<27 C 304671t FENDER R.H. (220,222 224} ... .v............... e . T
27 C. 30466t7 FENDER - L.H..{220, 222 224} shown . ......... e, T 1
27. C' 304711t FENDER-R.H.(444)..... ... . .................. ... - 1
" 27 C 30470tt FENDER - L:H. (444) .. ... ... S R . 1
28 182- 547 SCREW - 1/4"-20x1/2" ........... .. . U 2
29 131- 934 NUT-1/4" . ... ....... D e e T 2-
30 (o 31006 * SPRING -seatswitch .. ., .. .. R e . =1
3 C 26526 CAP-spring......... e e e e o 1
*Use before s/f: - . tUse before S/N:
**Use 5/N and after: : ttUse S/N and afterr
220 - 14068672 1220 - 14091130 '
222 - 14069604 222 -.14082090 ’ ’
224 - 14070707 T 224 - 14093065
444 - 14072835 T 444 - 14094825 .
b

Printed in U.S.A.

’_P .

-

February 1992




MODEL 220, 222, 224 AND 444 COMPACT TRACTORS » a3

220, 222 AND 224 FRONT AXLE

REF. PART NO, DESCRIPTION ' ) N _ - REQ'D
- 1 (ol 18812 . AXLE-fromt......-...:....... e e B, 1
.2 NSS . ~ SPINDLE - L.H. (use c31337 C28232) .. oo - 1
2 NSS SPINDLE - R.H. shown {use C31338, C28232) .. ... ;oo oo, .. ot
3 'NSS | ‘SPINDLE-R.H.shown {use C31338, 132311} .. .................. 1.
3 'NSS . . SPINDLE-L.H. (use C31337,132-311). g ... e 1
- 4 138- 99 .. PIN-roll ...l % ......... e C 2
"5 C ~ 11906 - WASHER-thrust.......... . e 4
6 219- 404 . FITTING-lube.............0 ... ..., e 1
USE BEFORE S/N: - - 7 C ) 13m6 COVER'IUbB ﬁtting .. ................. e ............ ;e S i 3
* 220 - 14054588 ] 8 132 3N PIN - cotter 5/32x 1-1/4" ... ... ... T P 2
222 - 14056005 ' - ' . _ Lo - 9 C 12975 . WASHER : wheelspindle........ o e e 2
24 - 14056791 , C . ' ‘ - : . ' 10 C . 28225 WASHER - wheelspacer ..................... . 6 -
: : LA 187- 1910 © “BOLT-3/8” N.C.indentedhexhead ........:........... ....... » 1
12 C 22278 ' PIN-retaining, axlepivot .. ... ... s 0., T . . 1,
13 . C. 25857 . ROD-draglink ...........c.oenvnn.. e et 1
J14 7 192- 23 LOCK WASHER - 1/2" zinc plated . . . . . SN e 3.
16 129~ 165 . NUT-jam1/2” N.F. hex R.H. thread ...... .. O 6 -
16 - C 13605 BALL JOINT - 1/2” L.H. thread -._ .. .. ... ... e 2
- 17 ' 129- . 365 NUT - Jam1/2 N.F.hexLH.thread 1. ... ... ... ................ 2
.18 ¢ 12102 BALL JOINT -R.H. thread. .. ,...... Lo e 2
19 . C = 27588 TUBE-axlepivot. . ... .. .. ................ PPN e . T
20 219- 17 FITTING -lube .. ;... .. e e ST 2. .
21 7 C 25856 TIEROD....... e e, AU SRR S
2 - C 27597 WASHER . .. ... .. e P s T 2
23 C 28232 . RING retaining .. ... e e e e .. 4
— & : -
444 FRONT AXLE -
- 1 - C 18813 AXLE FIONE . .o\ oo oo 1
! 2 _NSS . .- SPINDLE- R.H.'shown (useC31341 C27802) ....... P . 1.
.2 NSS - SPINDLE - L.H. (use C31340, C27902} . | ......... . . 1
- 3 NSS .. SPINDLE-R.H. shown (use €31341,132-311) .... ...... ..:..... 1
3 . NSS- - SPINDLE-L.H. (use C31340, 132-311) ;. .~ ... .. .. . 1
4 138- 99 - PIN-rofl ..... e e 2.
B C 22278 PIN - retaining, axle pwot ........ [ I AR
6 c 13716 WASHER -'thrust .. .. ..... T e -4
7 219- 404 FITTING -lube. .., .. ) e PR 1
"8 C 13106 COVER - lubefitting ..............00 ..., e -3
9 132- 31 PIN - cotter 5/32" x 1-1/4'" .. .......... e Lt L. 2
0. . C 12975 WASHER - wheel spindle.© .. .. ........ e 2
. -1 C . 28226  WASHER - wheel spacer . .. .. e e 4
Use BEFORE S/N: ' SR Lo ‘ R 187 1910 - BOLT:3/8" N.C.indented hexhead ... | . ... R 1
- : . CoN . o — , R o 13 C - 25857 ROD-draglink ... 1
434 - 14059259 : K ' - ' L 1 1922 0 3 LOCK'WASHER - 1/2" zinc plated .. ....... O .3
) 15 . -129- 185 NUT - ]am1/2 N.F.hex R.H.thread ..."........ e AP B
16 128- - 365 NUT -jam 1/2” N.F. hex L.H.thread .. ....... .................. -2
17 C . 13605 BALL JOINT - L.H. thread ... ... SUUTO e T2
.18 . C 12102 BALL JOINT - R.H. thread...... D e A
. 19 C 22568  TUBE-axlepivot.......... P : 1
; o ' 20 219- . 17 FTTING-lube..........c....... e e ... 2
21 C- 2585 - TIEROD......... e e P e 1
‘22 C . 27597 WASHER .. ............. e AU e .- 2
23 -+ C 28232 RING-retaining.. ... o i i o e e i e 2.
24 Y C 27902 RING - retaining.. . ............ B e SRS o2
| 7. . " Printed in U.S.A.. . - L B February 1992




REF. .

g TR N R AR B

Printed in U.S.A,

' MODEL 220, 222, 224 AND 444 COMPACT TRACTORS |

45
STEERING GEAR :
PART NO.. DESCRIF’TION » - REQ'D
13- . 206 . BOLT-3/8"x3/4"N. C: hex. S e e 4
c 26325 . WHEEL steering ................. e e . 1
NSS* PiN - pivot {use C29044) . . . .. e e e, i 1
C 29044** PIN-pivot ............... e e e 1
c 26326 SHAFT -steering. . ... e
C - 29812 WASHER-3/8" x 147 .. [ o o T L2
13- 241 BOLT-3/8"-16x3"hex.......... e 1
13- 24g** BOLT-3/8"-16x2-3/4" . ......... e e W 1
14201 WASHER - shim ... ..o DU AU 4
129- 103 -NUT-B/B"'-16hex ...... e 1
C 27501 BUSHING................... P P, e Teeee . 1
138- ' 143 PIN-roll 1/4" x2-1/4" ... .. oL, SR e . 1
96 B4 WASHER-5/8" ... ....._.... e e A e " UAR-
C . 33309 ° GEAR-steering............... L el e Y 1
C . 33308 . BUSHING -sleeve . ........................ e : 2
192- 21 LOCK WASHER-3/8". ... ... oo AU PR e 5
195- 2068  WASHER - 5/8" zinc plated. . . ......... S e 2
Cc ~ .15086 BUSHING - flangednylon - .. .............. e T 1
C 30019** SUPPORT - steering gear lincludes bushlng} P T e 1
NSS* .  SUPPQRT : steering (use C298‘12 C30019and C29044) ..., ...... 1
C- 24OBBT " TUBE-steering .......... e e S 1
C- 301271t TUBE - steefing . . . .. e e - 1
"*Use before S/N: 1Use before S/N:
_ "*Use §/N and after: ' TtUse S/N and after>
220 - 14088708 220 - 14091130 ’
222 - 14069648 . . 222 - 14092080 -
- 224 - 14070747 - - 224 - 14093065
444 - 14072850 . 444 - 14094825 -

. February 1992




P , - : .
. MODEL 220, 222, 224 AND 444 COMPACT TRACTORS ‘47
‘ < | | . :
. BRAKE ASSEMBLY
- REF.  'PARTNO. . . DESCRIPTION C : oo - . " REQD
1 C 21872  PEDAL-brakeactuating ..................... N e 1
A - 2 C 26381 ARM-brake pedal......... e R e 1 -
©30 ™ 438 2073 - PIN-SpIrol 3716 X 11747 L e . 1
4 - C. 25022 .SPRING -return .......... TUDU e e 1
5. 131- 1308 NUT - centerlock, jam................. e P e 2
6 C 16164 | TAB-lift.... ... e 1
7 c . 18147 LEVER -brakelock ......... ... ... e v
8 c . 27755 TSPRING -brake I0ck i . oo oo e e 1
2| C 21857 _SPACER-brakepedal ....... ....... e P 1
10 C. 33427 BAND-brake.................. P e 1
1. C 23910 PIN-clevis ..., ... oo i S
12 13- 2262 BOLT-3/8"-16x1-1/2" hex ... .. e PR 1
13 . - 129- 143 NUT -'3/8" - 161am.... ................ JR oo
14 C 23898 ARM-brake....... ..o S
15 - C 24761 . ARM- brake (includes adjustment nut) ............ e 1
16 . C 31934 "GUIDE-brakeactuation. . :.......... ... it oo
17 195- B33 | WASHER- .531"[.D..... S, LS e e P 4
18 132- 310 " PIN -cotter 1/87x1"" ...... AU e 3
19 . C 28978 CLEVIS ... v U S S . 1
20 - M- 4 PIN - clews .......... U 3 1
21 132- 321 . PIN-eotter3/327 x 1" . i e 1
c22 c 31992 ROD-brake (220,222, 224) . . ....... .............. T e . 1
2 - ¢ 21993 . ROD -brake (444) .. ..... e S 1
\\O . ;;;q . - @ - R » ' . o : FRONT AND REAR WHEELS
' ' o C REF. PART NO. ) DESCRIPTION ; REQ'D
' -1 : C- . 30913 WHEEL - rear, & bolt {220, 222, 224)for23x8 50-12tire .... .. _— 2
1 C 30922 . WHEEL - rear, 5 bolt (220, 222, 224)f0r23x1050 2¢tire (..., .. . 2
2 c - 10314 . -BOLT - rear wheel (220,222, 224) _ .. ... . .. ... .....; fe 10
3 C 30912 - WHEEL - front {white] (includes |tems Bl e o 2-
4 219- ‘403 FITTING-lube . ...:" ..o es, R S "2
A B 5 C 12110 BEARING -wheel ... _.«.... ... .. ... e e 4.
7 C . 26021 CAP - plastic, front ..... ........ ...... L 2
8 C . 28970 - CAP-hub,rear [optional) {220,222 224) .. .:... . .. .. .. .. 2
9 C 30917 WHEEL-rear, 6bolt (444) .. ... ... ...... ... 0 L 2
10 C 27783 BOLT -rearwheel (444) ... ... ... e e B 12
. 11 .C 28965 CAP - hub front wheel {optional}. . ... ... .0 oo o -2
C 13106 COVER - lube fitting .......... P . - 2
\ C 28236 . STEM-valve ........... S TR e e : 4.
" Printed in U.S.A. . T S A : ‘ February 1992




MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS

REF

REF

Printed in U.S.A

PART NO
c 18809
219- 404
c 17281
c 18811
164- 42
c 17249
c 17250
13- 207
- 131- 1181

C 15564

c 17067
c 145625
131- amn
c 13106

PART NO

c 13360
192- 23
113- 424

IMPLEMENT LIFT

DESCRIPTION

LEVER ASSEMBLY - lmpiementhft ..........
FITTING - lubad5° .. .vv:cn et ..
SPACER-latch-..... L
LATCH-lever ............coovii o,

BRACKET mountlng tOP .oet i
BRACKET - mounting bottom ....... e
BOLT-3/8"x1"N.C. ... ... ... ...,
NUT-lock3/8" .. ... oo
PIN - spirol 5/16" x 1-3/4" .. ............ P
SPRING - liftlever ............... e
WAGSHER -3/8"x11/16" 0D ........ S
ROD -liftleverpush ............. fe e
BUTTON-release ........... e
NUT -lock 5/16” - 18 flanged ......... e
COVER - Iubeflttlng e e e

DRAWBAR AND TOW- HITCH

DESCRIPTION

DRAWBAR ................. ... e
LOCK WASHER - 1/2" zincplated .............
BOLT-1/2"x 1" N.C. hexzincplated ........ L.

..... e e
; :

....... :'3.........

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS g

/ﬁebruary 1982

L




. A
MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - 51
‘TRANSMISSION AND FINAL DRIVE
REF. PART NO. DESCRIPTION ‘ . © ' REQD
.C 24843 CASE ASSEMBLY -transmission. .. ... ....oooiitnniiinn, . 1
1 - NS5 CASE - transmissiON ... v v ie e et eer et 2 1
2 ~C' 123 BEARING -flange ....... e e PN -2
3 C 24804 - BEARING - flange . ... . ... P .2
-4 C 24803 - ++ SEAL-shaft.................. S 3 v
5 C 13241 . BEARING-slesve .......0.......oo i, e et 1
6. C 13385 BEARING -sleeve . .. .. A e SN 1
7 C 13266 -+ SEAL-shiftrod............, e e e e 1
} 3 C.. 28281 ° BEARING-roller ............... R e 1
'I ‘ 9 C 30027 DIFFERENTIAL ASSEMBLY ... ..., [P - 1
I . 10 221- 3 PLUG-3/8" fillerand drain . .............. e . B
| 1 C 16698 SHAFT - axle, shortR.H. (220, 222and 224) .. _.............. e 1
t 12 C 22638 "SHAFT - axle, short R.H. (484) . ....................... Sl 1
: i 13 C. 16700 " 'SHAFT - axle, long.L.H. {220, 2223nd 24y e 1
' ‘ 14 C. 22637 - SHAFT-axle,longL.H.{444) ... ... ... ... ... ..., 1
i 15 . C 26342 RING - retainer, axle . % e e 2
| 16, C . 13196 _ GASKET- transmission CoVaT . ... .........c.... ... e 1
L 17 c 13197 'COVER - transmission. . [...... EIR e e 1
l 18" C 28241 BREATHER - transmission .. .. ............ e U .. 1
: 19 192 23 LOCK WASHER-1/2". ........... ST A 4
) 20 - 121- 21 BOLT-1/4"x1/2" N.C. Icck .......... e e A ‘ 6 -
21 C ' 1275 FORK -shift .. ........0....... e e 1
2 C 32486 ROD - gearshift........ B, e 1
23 C 14168 - RING-retaining......: e P L P . 2
.24 C. ' 14644 "GEAR-clusterinput ... 70, oo o L
L 25 NSS* - GEAR - high 41 tooth {shown} use C30030 and C30031 ..... e 1
. 25 Cc 30030 GEAR-high41tooth .. ........... ... .. .......... A S 1
% C . 12882 GEAR - 1ow BB 100th .. .. ..o . 1
27 © NSS . KIT - diff. case.{includes Ref. 34and 35) .. .......... ..o vnn. o1
.29 NSS GEAR - differential pinion. .. ............ L et o 2
30 " NSSs - _* GEAR - differential ... e e .2
3 " NSS . WASHER -pinionthrust  ........ .~ ... i .l .. ... o 2
"32° . NSS ' PIN - differential cross. . .............. [RREPTERE S, IR T .
33 . NSS ‘ PIN - differential crosslock......... P 1 .
34 -28- 680* SCREW -3/8" x5” N.F. hex cap (shown) ..... e e . 4.
34 c - 30031 KIT -screw {setoffour) ... ... ... ... FPUR e 1
35 131- . 1133 NUT-lock 3/8"N.F.hex . ... oot T e 4 -
36 C 12718 WASHER - differential . ...... e e e e PR 2
37 cC 14223 WASHER-spacer. ..... ... . .. ... ... ........ e -+« UAR -
g - C . 33317 GEAR-brakeidler. ... . . e 1.
39 C- 1422 RING - retainer, brakeidler........... S A P
40 . C  .26258 RAKEDRUM. . ............... U e e . 1
41 -126- Jzg KEY - Woodruff, brake idler 1/4 x1-1/8 . e PR L
42 138- 2073 PIN-roll3/16" x 1-1/4" . ... .. e S L 1
) 43 . 113 424 BOLT-1/2"-13x1"hex............. . . e e -4,
B ‘. . . . .
‘\‘ ' . N . e
*Use Before S/N: ' - : S
**Use S/N and after; o ‘ o _ :
' 220 - 14091014 :
272 - 14091935
224 - 14092962
" 444 - 14094720
_Piinted in U.S.A. ' . : ) T . ' February 1992




e e — = -
,

e QLA

M

== N

---@

P

b

D ——=

p

¥

" REF, PART NO.

1 C 15335,
2 13- 206
3. 62- 616

4 . 192- 21
5 C 2832t

6 C . 15726
6 C - 17298
7 C . 26278
8. . 218 5065

9 . 218- 5007
10 C - 16794
11 - € 16793
12 C. 25784
13. 214- 254
14 NSS

15 ' NSS*

15 - NSS**

16 " 25237
18 C 22947
19 LC . 2332
20 . C'  3PaW
20 . C . 29309%*
21 C 18797
2 218- 5006
23 - cC 26182
24 € 25333
25 € 25334
26 218-° 5107
27 218- 5007
28 NSS

29 c 27217
30 182- 246
31 131- 351
32 . 218- 5062
33 218 5007
34 - C 28949
35 C 16697
35 + € 33233 -
36 166- 86
37 NSS

38 C '255%
39 187- 1262

. MODEL 220, 222, 224 AND 444 COMPACT TBAé'rons

" *Use before S;’N:

*x|Jse S/N and after

220 - 14068672
222 - 14069604
224 - 14070707
444 - 14072835

) Printed‘in U.S.A,

HYDRAULIC SYSTEM

USE BEFORE S/N:

220 -'14Q90930 224 - 14070796 -

} " 222 - 14069687 444 - 14084620
Use for all moedel 220 and 222 tractors w:th manual hift

DESCRIPTION' -

SUPPORT - pump mounting
_BOLT-3/8" x 3/4" N.C. hex. support mountlng N

"BOLT-3/8"x1" N. F. hex soc. hd., pump mountmg ............... ‘
LOCK WASHER - 3/8" z
KEY - square 1/4" x 3/4” lengine shaft)
COUPLING - pump, 1/2" shaft (220, 222) repairs page 57 ....... ar.
COUPLING - pump, 1/2" shaft (224, 444) repairs page 57
"PUMP - hydraulic, 1/2" shaft (repairs page 57)
FITTING - hyd. 3/4” x7/8” 0" Ring.
“0" RING - 5/8"” |

i

.........................................

TUBE - valve to lower motor port (220, 222 and 224}

‘TUBE valve to upper motor port (220, 222 and 224)
EXCHANGER - heat
CLAMP - hose

.................................................

" HOSE - tank to heat exchanger {use C29697 cut to length]
. RESERVOIR - hydraulic oil (use C33167 kit) .
. RESERVOIR - hydraulic oif (shown) {use 03317? kit)
CAP - reservoir {includes insert)
TIE-hoseclamp .\ ... . .. e e e s

. CLAMP -hose ...... e e P
HOSE - suction ' ¥
HOSE - suction

..................................

r.:g\

HQSE - hydraulic, pumptovalvé. . ....................... e
“0” RING-1/2" {(for C18797} .. ... .. ..., PR e
TUBE - valve'to heat exchanger......... P e
" \TUBE -valve to lower motor port (444) . .
TUBE - valve to upper mator port {444)
FITTING - motor port, 90° elbow, 0" Ring ,
“Q" RING - 5/8" (for 218-5107 fitting)
VALVE - hydraulic control single spoal (220, 222}(repairs page 59} .
VALVE - hydraulic control, two spool (all maodels with hydrqullc
" lift}{repairs page 59) : REREE)
- SCREW-5/16" x 1-1/4" N.C.. .. .. L. P e PR
NUT - lock 5/16" N.C. hex ‘
FITTING - hydraulic valve 5/8" x 7/8” “0" thg
TOTRING-B/BY e P
SEAL - motor to transmission
 MOTOR - hydraulic (220, 222 and 224)(repairs page 63}
MOTOR - hydraulic (444){repairs page 63} .
'SCREW - 1/2"" % 1-1/4" N.C. flanged 12 pt. e
. HOSE - rubber {use C29697) cut to length 7
- WASHER - heat exchanger bracket
-, SCREW - 174* x 1-1/2"" N.C. flat hd. Phillips

Wi ) -
_nMM_a..-n._n_n_n_n_-lMlKa,f_;_.)T_:'.-.-n.b.-—l..a—h_;—l.—s.—l—l:_lmN.h—l

.......................................

WWa k. Lo WK =

February 1992

L 4



WO~ DDA D =

Printed in U.S.A.

PART MNO.

C 15335
13- 206
62 . 616
192- 2
C 28321
'C 15726
C 17298
C 26278
218- . 6085
218- 5007
C 29656
C 29655
C 25784
214 254
NSS

NSS

C 25237
C 25556
C 22047
214- 14
C  .29309 -
c 18797
218-" 5006
C - 26182
C ' 29658
C 29657
218- 5107 .
218- 5007
187- 1252
NSS

182- 246
131- . 351
'218- 5062
218- 5007
C 28949
C 3099
C 33234
186-  86*
-166-  85**

NSS

MODEL 220 222 24 AND 444 COMPACT TRACTORS
T HYDRAULIC SYSTEM

Use 8/ N and after:
220 - 14090930, 222 - 14069687,
224 - 14070796, 444 - 14094620
See page 49 for mode! 220 and 222 manual lift tractors
DESCRIPTION . ' 2
SUPPORT -pump mounting ....... ;... S s
BOLT - 3/8" x\3/4 N.C. hex. support mountlng ..... PP,
- BOLT -3/8" x |".N.F. hex soc. hd., pump mountmg ...............
LOCK WASHER #3/8 zincplated ..................... e L
KEY.- square 1/4"" x3/4" (engineshaft)..........................
COUPLING - pump, 1/2"" shaft {220,222) repairs page 57 ...........
COUBLING - pump, 1/2" shaft (224,444) repairs page 57 .......... |
. PUMP - hydrautic, 1/2"" shaft {repairspage87) ... ...... ... ........
FITTING - hyd. 3/4"" x7/8" 0" thg ......................... .
; "OMRING-6/8" ... L.
TUBE - valve to lower motor port {220, 222 and224) ...............
TUBE - valve to upper motor port (220 222, and 224} B

EXCHANGER-heat ...........0........ el e .

CLAMP - hose.....-.......‘.....;...' ........................ ~
- HOSE - rubber, tank to heat exchanger {use 029697 cut to length)
RESERVOIR - hydraullc gillshown) (use C3N77kit) . .........«.....
"CAP - reservoir {includes insert) ......... e e
., WASHER - heat exchanger bracket ..... . ... .. ... .. ... e P
TIE-hoseclamp ... .. 0 i .
CLAMP-hose,........... e e e T
HOSE-suction ... ... ... ... . . i it Y SN
HOSE - hydraulic, pumptovalve. -, oo e
TUO"RING-1/2"(forC18797) ..ol .
TUBE - valve to heat exchanger.. ... ..... e .
TUBE - valve to lower motor port (444} ... ................ e
"TUBE - valve to upper motor port {444) ..., ... . _. e .
FITTING - motor port, 90° elbow, "O"Ring @ ............... .
© 0" RING-5/8" (for218-5107f|ttmg} ................... o
. SCREW - 1/4" x1-1/2" N.C. flathd. Phillips ........ ... .. ........
VALVE - hydraulic 'control, two spool (models with hydraullc
liftM{repairs page 81 - use C33473 and 218-51 BA) .
SCREW -B/16" x1-1/4"N.C....... ... i e '
NUT-lock 5/1687 N.C. hex .. .. ... i i i o
FITTING - hydraulic valve 5/8" x?/B” 'O” Ring.............. S
O RING - B B e
SEAL - motor to transmission .................... [
MOTOR - hiydraulic {220, 222 and 224) (repairs page 63} ...........
MOTOR - hydraulic {444) (repairspage®3) .......................
"SCREW-1/2"x1-1/4'N.C. flanged 12pt. .......5 . ......v.v.e.
SCREW -1/2"x1"flanged 12pt. ... ... ... ... . ........ e
. HOSE - rubber, tuse C29639) cuttolength 7. .................... -

*use before S/N:

© **use S/N and after; R .
220 - 14707095 . ) |
222 - 14108205
224 - 14109285
444 - 14111340

LT o o February. 1992

IR N — e e

S b a e s WWN R

e,

i

f,
i.
S



w~

© 00~ OB R -
i .

REF.

vt rd ok ek ) — ’
DNPRORSICOWONRTT S WN
: S

_Priﬁted in U.S.A.

c
F
c
. C
c
c
c
c
N

s
-

SS

[o
C

c

c

13-
]

wn

rnm.

c
N
Cc
C.
NS
NS
c
c
c

: PART NO

32199
15036
28966

PART NO..

NSS

c
C

NSS
NSS

- 211-

- NSS

28709

28718

28711

28712
28714

19207
28713

306
28716

¥

hd

MODEL 220, m, 224 AND 444 COMPACT TRAéTORS '

DESCR]PTION . L
PUMP - hydraulic 1/2"shaft .. ... ......... RO
.PIN-dowel............. R T

BODY -pump ........... e PO
COVER-front ....................... e
SEAL-shaft................. [
GEAR ASSEMELY - drrve(1/2 ‘'shaft) (use C26278) .....
PLATE WEBE. ...t

BOLT ..ot U

KEY - 1/8" squarex3/4" long.. ....... e el

- WASHER ohtain locally L

COUPLING - pump (224, 444) .. ... ...l B
COUPLING - pump (220,222) .. -........ SO

HUB -(orderitem 17} .. oo e

HYDRAULIC POMP (CESSNA).

DESCRIPTION

_PUMP - hyd. 1/2"" shaft (use C26278) .. ... ............ L

SPRING ................ e s e
DIAPHRAGM - wear plate . ... . e .
- COVER-front{use C26278).............0...........
COVER - rear {use C26278). . ......... P R
S I e
BODY - pump (use C26278) ...\ vveeooe
SEAL - diaphragm . ............ e s et

KEY -1/8"squarex3/4"long.......................

" GASKET -protector .. ... ... .....ciiiiiiiiiinn.
GEAR ASSEMBLY - drive {use C26278).,........ U
GEAR ASSEMBLY - driven {use C2627B). P .

" BAfiL -steel 7/32" .... ... e e iae e, -
. PIN-dowel 1747 x 1-T/4" i
' BOLT 5/16" - 18x2—1/2” 12 point flange {obtaln 1oaallv

HUB - (orderstemﬂ}.........‘......................' ......
SCREW - sgt 5/16" x 5/16" NC socket head . ... . .. e
SPIDER - (224, 444) .. .. ... el

SPIDER - (220,222) .. ..... .. PP AU

GASKET -backup ... ooooooo

HYDRAULIC PUMP AND COUPLING (PARKER HANNIFlN)

£
o~ REQ'D

e S O R | S e e Tl 1> T T N N I

REQ'D -

LSRN = 5 33 3 a2 ek R =

February 1992




A

TWO SPODL VALVE
(Tractors with Hydraulic Lift)

F

- SINGLE SPOOL VALVE -

{Tractors with Mahual Lift) -

%@@/)’

@

P@/@/.

-

" REF. PART NO.

‘ c 27217
1 C 28699
2 ' NSS
3 'NSS -
4~ . C - 28856
5 NSS -

5 211- 208
7 G ' 21507

. 8 C 17433

9 'C . 17435

10 129- . 531
11 C 26668
12 c 28707
13 C 28706
14 C 28705
15 - NSS

16 2111 B
17 C 17438
18 C 28708
19 17444
20 . 188 114
Al 221- 8
2 C 21506
23 C 26665
24 .C 26664
25 C 26666
26 C . 26663 -
277 . C 34555
© 28 195 . 521
29 c . 2779
30 2211- . 7
31 C 17443
32 - "NSS

 Printed:in U.8.A;

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

)
HYDRAULIC CONTHOL‘VALVE
5
. Use befOre S/N: . ‘
220 - 14080930, 222 - 14069687
224 - 14070796, 444 - 14094620
. And All Single Spool Valves
DESCRIPTON : . REQ'D
VALVE - control, twospool ;... ......1....... e F 1
RING-retaining. ....ooiv e i v anans s AP 2
SPOOL - motor (order C27217) ... .. U oo -1
SPOOL - lift (order C27217) ........... U U JUNR. 1
SEAL:spool ........ ... ..., R e NP et 4 .
BODY - valve {order 0773 } O e 1
BALL - steel 5/16" (7. 94mm} B et n .. 1
SPRING-relief ............0.. M SR 2
SCREW - reliefadjust ............. DU e i
.GASKET - refief-adjustcap....... [ 1
. CAP-adjustscrew,............. e e 2
DETENT -spool . ...... e s R 1-
SPACER -detent. . ............ JR e 1
'SPRING -‘detentreturn . ... [ "
WASHER - FeLUIR .t e e e e 1
SPRING - relief {(use C21511 relief kit) . ... .. S 1
* BALL-steel 3/167 (4.76mm). ......0........ T .3
COVER -detent ............. N 1
SCREW -detent . .........ooviiiliioiniiiiinmaee e, 2
_ SPRING-detent ... ........ SRR SRR 2
SCREW -cover .. .. ........ U 4
PLUG-pipe ......ovannrnn. s e S 1
RETAINER -ballseat’ ............... e e o
SCREW -adjust, relief .. ............... ... e eeeeen 1
GASKET -adjustcap ....:. vttt e FPTI S N
CAP -adjustscrew ........_ ... e e T
. SEAT-reliefball ............ U D, 1
CNUT-lock ...... e e e e -1
WASHER ........... B e 2
DETENT-spool............... e P 1
BALL-steel 1/47 (B.35mMmM) . ov ettt ia e -2
SCREW -detent ..... ... ... veiriiiaineeinn. e 2
VALVE - control smgle spool {use 2721';' and {2) 218 51 B4} ... ... 1
o
February 1932
»




H S v I R .
60 Co I e o ’ e - | ~ MODEL 220, 222, 224 AND 444 COMPACT TRACTORS , .. 81
o ' HYDRAULIC CONTROL VALVE ,
. - B e T ' : o - . Use S/N and after: -
. T . oo : _ : © 220 - 14090930, 222 - 14069687 . -
S . 224 - 14070796, 444 - 14094620 .
.. ) . o Single spool valve repair Page 55 -
| L REF, . PART NO. DESCRIPTON . -~ . o REQ'D
; N - 1 - NS§ VALVE - control, two spool (use-€33473 and 218- 5154) ............. 1 i
- ) ‘ .2 c 20086 . . CAP-end........ ... . 2
% : 3 c 28217 o CO” RING - 81 CAP - -« oo e e e "
: 4 C 28356 SEAL -spool ... ., e 4
TRAVEL SECTION DETENT GROUP. @ “So S@ SD : : C 29951 SPRING - contering. oo oo o SO 2
- - . @{ % : 6 211 208 - BALL - steel 5/16” (7.94mm) ....... e y 1
o g, (6). 7. C . 21507 SPRING -relief .............0c......loii. 2
- _ . @ °8 C. 17433 SCREW -refief adjust .. .. ... ... oo 1
4 _ R - _ ° @ .9 C 17435 GASKET - relief adjust cap.. .. ... ....co...oc.... oo 1
; ® @ : : D (2. ‘ : 10 129- 531 CAP -adjUSTSCIBW . ...t oottt . 2
. ' B = S / -1 C 26668 DETENT -spool .......... F 1
@? Q§ iy S (%) 12 C 28707 SPACER -GETent. ..\ i i 1
. "&"’t} . & . TRAVEL SECTION RELIEF GROUP 13 C 28706 " SPRING - detent eturn ..o e T e "1
MNON ' ‘ _ 14 € - 28705 SWASHER - FBIUMN - ..o ieaee i et e 2
- NS : ! 15 -NSS - SPRING - relief {use C21511 refief kit) . .............. U e
~3 R “;__“@ ) ) . 16 L211-0 . B BALL - steel 3/16" (4.76 mm) . ...:.. ... e 2
o . S@ . 17 C - 17438 COVER - detent .« .. ...\ iiiiens e e aies e 1
@ LN ‘ : 18 C . 28708 SCREW -detent .....: U e U 2 -
_ ‘ @ N T 19 C. 17444 . SPRING - detent ... e S P e 4
. . ¥ ) . 20 169- - . 114 SCREW - COVEr .. ... v o ciiiieiis e i 4°
EREO; < 21 C221- 8 PLUG-pipe . ........ e e ST . 1
: : : - @ ‘ 22 C 21506 RETAINER-ballseat ............... o oo oo oo 1
(’ ) 23 C - 26665 SCREW -adjust, relief . ........ ... ... .. e e . i
‘ : - 24 C * 26664  GASKET -adjustcap’. . .......... SO . 1
‘ LIFT SECTION DETENT GROUP 25 C - 26666 CAP-adjustscrew ... .. ... . ... oo 1
L - ' 26 C 26663 . SEAT -reliefball .. ... . e 1
27 c 34555 MUT-lock ... e ot e 1
) 28 C 29950 WASHER - spring retaining . ... .. . 2.
: 29 C 29958 DETENT. - SPOOI . .ottt e e f e o i
& ’ 30 211- 7 BALL - steel 1/4” (6.35mm) .......... U i3
. &) , 31 C 17443 SCREW - defent ... .. e e C e e e 2
OQ’? : /(@ C° 30002 KIT = SEAl. .. os oo e 1
@5 % . C 30481 PLUG - holding-spoot (use to replace rear plugonly} ............... 1
S (B o ~ 3
LIFT SECTION RELIEF G_ROUF'I , T o . )
Ot O |
- . HOLDING, SECT!QN GROUP ! "
J . -Printé‘d-iQ\ U.S.A. _ . February 1992
: . N .




REF. .

COLI DO B W =

1

OO0~ U A WN -

Printed in U.S.A.

MODEL 220, 222 224 AND 444 COMPACT TRACTORS

HYDRAULIC DRIVE MOTOR
27 Use 8/N and after:

220 - 14107095

222 - 14108205

224 - 14109285

444 - 14111340

- ‘ /
PART NO. DESCRIPTION T '
C 33234 MOTOR - hydraulic {444} ......... IR e -
-C . 30839 ‘MOTOR - hydraulic (220, 222; 224) . ... ... .. T e -
28- 668 BOLT -3/8" -24x4-1/47 {220,222, 24} . . ... .. e S
C = 31327 BOLT-3/8"-24x46/87(444) ... ........ e
C = 31308 COVER-end . .nevuonnfeee it e i
c. 31310 © COMMUTATORANDRINGSET ......... o e, B
C 31311 MANIFOLD......... e U
C 31312 ROTOR ASSEMBLY {220, 222, 224} . ... ... R ‘
103 31313 ROTOR ASSEMBLY {444y ...l e
cC 31314 PLATE-Wear..... 0. ey i
C sy LINK - drive (220, 222, 224}+. .. ... .., el e e i '
“C o 31316 LINK - drive (444) ... ... ... e

C 31317 BEARING - thrust .. .. e P PP
C 31318 "SHAFT -coupling ........... P R
c 339 WASHER -thrust ................ s N
c 31320 “BEARING - thrust ....... e e e
C. 3132 HOUSING -driveend . .............0......; e e
C 31322 BEARING-outer..................... JS
cC | 31323 KiT-seal. ... i, e e
NSS . SEAL - commutator rlng ................ U DU
NSS BEAL -MiNg ... o i e e i e e
NSS SEAL-MNg. . ... i e
NES "WASHER - Backup .. ..o
NSS SEAL -dirt {not used} . ... .. e e e T

HYDRAULIC DRIVE MOTOR

222 14108205 444 14111340

NSS MOTOR hydraulic 220 222 and 224 (use 30939 and 8—56770] o
c 33233~ MOTOR-hydraulic444 .. ... .0 ............. ... . ..........
C 16516 ~ - RING - retaining. . ... .. .. T S T . .
C 19040 SPACER - (see kit below)} .. . .. L :
C . - 25048 SEAL-oil(seekitbelow) ... ... ... ... .. . ... . ..
C 14877 HOUSING ASSEMBLY .................. e :
C . 14837 ENDCAP .. ..iinniiiinns e USRI
C 18382 SEAL:(seekitbelow). .. ... .......0. 0l oo L
c 14828 " SHAFT-coupling .............. ..... e e S
C. =~ 28704 DRIVE LINK - 220, 222, 224 .......... crr oL .
. C . 14829 DRIVELEN}( A4 s T P S
C- 14830 "PLATE-wear....... .. .. et
C 18110 ‘ROTORASSEMBLY 220, 222and224.......: ........ g
C. 14831 . ROTOR ASSEMBLY -444 ........... P . PR
C -~ 28703 .. PLATE-manifold ' ... .. ..............cviii.. e
C "'j 28874 MANIFOLD - ... ... ... ..... e -
C 28701 - COMMUTATOR AND RING SET_, ... .. .. e . e <
C 1904 RING - sealing {see kitbelow) ... ... . ... .. ... ... ..., )
Cc 18092 SLEEVE-220,222and 224 ....0..0ocvon o el
C 14836 SLEEVE-44 . ... o o e
- N8S§ BOLT-3/8" x3-7/8" N.F. hex, 220, 222 and 224 (DbtamJocaily)
_C 7 14838 BOLT-3/8" x43/8"N.F, hex, 444 ... ....... .., A
c 19212 WASHER - back up'.010' {0. 25mm) {see kitbelow) ... ..... ...
. T v KiT o rmg and SBAl L e e

- l\-
_l_a_lm_..;_\_l_l_nm_l_l_l.—t'—l-a:—l._l_lfl\dq—l
. , . N

T I T T T T T L T e e I )

February 1992



: MODEL 220, 222, 224 AND 444 COMPACT TRACTORS: I : 85"

SPEED CONTROL

REF. PART NO. - ‘DESCRIPTION ) ' . © REQD’
1 C 29047 KNOB - speed control . . .. ... ... PP R T 1
2 NSS - BUSHING - lever (use C27593) ................. N 1
3 ~ €  28407* . LEVER-speedcontrol {shown)................................. 1
3 T C 30128*F LEVER - speed control -. .. .. . (I A e PP 1
-4 C . 29645 SPRING - compression. . ...... M e e M
5 C 21518 WASHER - nylon. .. ... e e s (RS
6 c 18742 . ' ROD-control...................... 1
7 129- 122 NUT-5/16" N.F. hex, zincplated. .. ........ ... ... oot 1°
8 :C 19025 JOINT -ball ..., ... SRR e 1
~ -9 195- 521 - WASHER-5/16" ............. e e e 1
10 . 132- 320 PIN - cotter 3/32"" x3/4” ............ e e et . 1
o1 138-, 2072 PIN-rol 178" X 1-3/4" e 1
.12 7 195 533 WASHER ... ... ... il e . 1
C 29646 . LOCATOR ASSEMBLY - neutralstart....... e . R I
. _ = 30130%* LOCATOR ASSEMBLY - neutralstart ........... . P 1
13 c 20647 - SCREW-1/4" -20black ........ e e 2
14 C 29648 WASHER - Aylon. ... .o...o..oiie.in, S e -2
15 C  29B49* CARRIER -locator...'. ................ e e - 1
-15 - C 30133** : CARRIER -locator. ......... e P 1
16 C 29850 .. SWITCH - neutralstart .. .. .................. ot ‘ 1
17 -C 29651* LOCATOR-half ....... e 1
- 17. C 30450** * .°  LOCATOR-lightswitch ............... e g 1
18 " C° 29682 SUPPORT -locator . s, ....... [ FP e 1
19 C 29653 SPACER -tube .......... ... ... e P : 2
- _ r20 C . 30827 SPRING-lpcator. .. ... ...l oo S e . 2
. . S ‘ . . T T ‘ ) *Use before S/N:
. Lo ' - . oy ‘ : .. ‘ T **Use S/N and after: .
, . s ‘ I ‘ ‘ R : ‘ L e © 220 - 14091130 224 - 14093065
N T- : co Co : . : L ' . : 222 - 14082090 444 - 14094825
.- 4 a - ) ) . ' : Eﬂ?
< .
I ~ >
\ - Q .
« ‘ .
| | )
Q @ .‘,_/ .
. i

i’rinted in U.S.A. } A . _ . ' - : ‘FebruarAy 1992




R . I mﬁ : S -

~ > ' MODEL 220, 222 224 AND 444 COMPACT TRACTORS ~ &

STARTER =~ - - -~ -

REF.. PARTNO. - DESCRIPTION v . E o REQD
C 24889 STARTER ASSEMELY ........... U S 1

C 28681 - _BOLT - thru

. C . 28689 CAP -end

c 28684 - KIT - cOMMULAtOr CaD . . . .o ettt ieneeeeeeeanns )

. o NSS . . CAP-commutator ........... T, PO
. cs 28683 * KIT-brush and spring.......... Feseeiinaiaea, feeaan _

NSS ' * KIT - brush holder -
- NS8 o KIT-hardware..................... e
: 28682 WASHER -armaturethrust . .....,:........ et e
0 . C . 24890 ARMATURE .................... T,
M C 2489 KIT-drive..........ooiiiii e
. C. . 28685 - _SPRING - anti-drift-.............. e [
13 . NSS o . SPACER-gearstop ...... e e e e
14 NSS . i GEAR - drive. ..... e e erenier e
15 NSS o - NUT-gearstop................0lc...... I

. 18, C- 24802 . .COVER - dust. ...... SO T T
A~ 17~ -NSS o SPACER-dustcover ........................
L 18 | NSS ' - BODY -starter ... ... i

19 ° € = 24886 BOLT - shoulder 3/8'" -20x 1-5/16" .. ... ... e e ‘
20 192- bd | LOCK WASHER-3/8"............... e e e

DO~ O S WN -

T O T 1 R T S J g Sy N Sy

- C . 24880 - DECAL-"DONOTSTRIKE".... ;... \.oe... e
£
. Fa
!
- i 1
.. ) ' ﬂ ' <
. e N . r : 3 X
\‘f
o i
S
\ T
P .
H ¢ ' K r -
4 , ]
\ N
N .o r o d
e . . .
' - o : . a -
- Printed in U.5.A. .' February 1992 -
. : . ; ;




o

. BATTERY

" START @

: @ij

IGNITION
_

IGNITION SWITCH TE-RMINALS

-

2 .
- ~ . ELECTRICAL SYSTEM
‘ . USE BEFORE S/N: -
B 220 - 14054346 222 - 14055580 ,
IR 224 - 14056610 444 - 14059000 - :
. . . . e, -
REF. = _'PART NG. DESCRIPTION o ) N REQ'D
1 C 25564 HARNESS-wire .. ... . e e 1
2 C 24815 .-HARNESS—wire.'.,...........................W_.. 1
3 C 24816 - CABLE - solenoid to starter {black} . ............. Eau 1
4 C 14665 * :- 'CABLE - solenoid to battery positive (red} .. .. ... ..... e 1
- C 24814 CABLE - battery negative to ground {black). .. ... P P 1
N 6 C - 24813 CONNECTOR -wireharness .................... e 1
6 C ' 25338 CONNECTOR = SEEOL . . oo e ee e et ieaeaiaaaanrenns 1
7 C 25486 CONMNECTOR -rectifier ... ... it iiiannn 1
8 "C. 14537 - CONNECTOR “lights ................... e 1
9 c 29413 AMMETER - 30 amperes, 12v ... ........ Teeea.. e 1
10 - C 31249 'RECTIFIER - voltage, 12v .. .. .. e e e e 1
1 C 28003 SWITCH - neutral start {includeswire) ............... ... ... ... 1
12 c 21989 INSULATOR-locator. . .......... P, R 1
13 NSS BATTERY - 12v{use C31213 . ............... e 1
14 ~.C 18113 " CAP-battery....... e e peeeaes 6
15 C 30288 SWITCH ASSEMBLY - ignition (includes key and lock washer) .. . ... 1
16 Cc 32407 . KEY-ignition........... P PR P .o
: 17 . € 26525 SOLENOID-start, 12v ... oo et et e B 1
18 c 32178 HEADLAMP ASSEMBLY.- 12v (repairspage 77) .......ccooeen. .. 2
19 c 24389 STARTER - bendix drive {repairspage 67) . . ... .. ... o ..., <1
t 20 4. C 28692 STATOR. ... ..covviiiinnann, e e aad i
. A . C 26108 SWITCH - neutral start, PTO ........... P e 1 -
. 22 KO 231281 COIL - ignition, 12v (includes bracket) ... ........... e S
- 23 . C . 28694 BRACKET -0l mounting ... .. ouureineeniie e iaaeann. 1
.24 C- 29738 SPARK PLUG-(includesgasket) ........ ... ....cciianierinans i o
. . 25 c 28673 GASKET -sparkplug .. .......coocveninn, e P 1., )
’ _‘ L 28 C 28693 KIT - high tension'cable ....... PR T e S R
27 KO -230722 - CONDENSER........... T i e e 1
. . 28 223 30 FUSE - 30 amperes {included in harness) .. .... e e 1 .
S 28 " NSS  HOLDER - fuse, 30 amp luse C31847). . ........coaiiien ooy 1 ‘
. ‘ 29 NSS BREAKER CONTACT ASSEMBLY - ignition (repairs page 79) ... . ... . T
: @%{ ‘30 C . 28563° - WIRE-solenoidtoneutralstast............. DR Taeeezas M B
R § C 26670 . WIRE- ground, rectifier to'battery negative. ........... e e o
- i . c\ i . . N . .
. . . " . . i § .
.o * w ‘ - ' , . - . . . )
o LB ) . . N -
- ) Ve = _ - )
- Printed in U.S.A. . ‘ o e February 1882° -
. - X : r . '
i F. . . . ' . . . . .

- - L

. MODEL 220, 222, 224 ANb 444 COMPAC;T TRACTORS



[

BATTERY

B

B

=0
I/

IGNITION

IGNITION SWITCH TERMINALS

b

DA WN -

WA

Y

7

B

" ELECTRICAL SYSTEM

14054264 to 14091130 -
14055580 to 14092090

‘USE S/N:

MODEL 220, 222, 224, AND 444 COMPACT TRACTORS .

{224) 14056610 to 14093065
{444} 14059000 to 14094825 ' .

DESCRIPTION
C 27527 HARNESS -Wire .. ... ot e e e
- C 24815 HARNESS -wire . _. ... .. T e e e e e e e e el
S C 31944 CABLE - solenoid tostarter {black) . .............................
c 14565 . CABLE -'solenoid to battery positive (red) ......................0..
C 24814 CABLE - battery negative toground (black). . ., .. .. ... ... .....
C. 24813 CONNECTOR -wireharness .............. ... .o ... .0
C 25338 CONNECTOR - stator ... _. T
C 25485 CONNECTOR -rectifier . ..........0..........7 00
C 14537 - CONNECTOR™-lights . .. ... ... . ... . .. it
C 29413 AMMETER - 30 amperes, 12v-........... . S i,
C 31248 - RECTIFIER -veltage, 12v ...... ... ... ... [
C.. 28003t SWITCH - neutral start {includes wire) . . ...._.... e '
.C 296451 LOCATOR ASSEMBLY - neutral start {see page65) ............. ..
NSS . HOLDER - fuse 30amp {use C31947} .. ... ... ... ... ... .
NSS BATTERY - 12v{use C31213) ... .. ... ciniii i,
C 18113 " CAP-battery{screwtype) .. ...~ ooovieinan il '
.C 29074 CAP - battery (push type).. . ........ e F—
c 30268 SWITCH - ignition {includes key, mounting hardware} .............
" C 32407 . KEY -ignition............... i .
.C 27523 SOLENOID - start, 12v ....... . e A '
C 22571 - HEADLAMP ASSEMBLY - 12v (repairspage 77) .............. ..:
c 32178 STARTER ~bendix drive (repairs page 67) .. ,:....................
(of 28692 STATOR........ e e .
C 26108 SWITCH - neutral start, PTO . ........... e Tl 2Rt
" KO 231281 COIL -ignition, 12¢ (includes bracket) . ..........................
C 28694 - BRACKET - coil mounting ...... A S
C .29738 SPARK PLUG - (includes gasket) ...............00cn ovoeuvunnn..
. C . 28673 . GASKET -sparkplug . ... 0 .. o e
- C . 28693 KIT -hightensioneable ... ... .. . . . . ... ... .. .. i,
KO 230722 " CONDENSER.............. [ e PR
223- 30+ 'FUSE - 30 amperes {included in harness) , .© . .\ ve e ..., DR
NSS BREAKER CONTACT ASSEMBLY - ignition (repairs page 79) ... ... -
C 27530 WIRE - solencid to neutral'start. .. ... ... e 2
C 26670 WIRE - ground, rectifier to battery negative. .. ........... ....1...
C . 28304*  HOURMETER ........ T AN
' ¢ 33415 HOURMETER - (ShOWN}. ...t oe et .
C 28411 WIRE = hodrmeter toignitionswitch . ................ ... PN
c . 29412 -WIRE - hourmeter to battery negative (—)., ... ......... P
Co 27848 %, CONNECTOR -solenoid. . ........ ... .00
*Use before S/N: tUse before S/N: .
. **Use S/N and after: ttUse S/N and after: {
220 - 14068672 © 220 -'14068705.
© 222 - 14069604 222 - 14069635
‘224 - 14070707 224 - 14070733
. 444 - 14072836 - . 444 - 14072850

o

- . .— ~
e D e e el ab b b o3 o e e e B el ot wd O) O b cmd b smd ek wad b e oaed ek md b a1 a



\-J °

REF.

e s s
AW O

18 -

NERRBRRES

BRRUYRU8BE N

DO~ AWk =

89

8

Printed in U.S.A.

B

30530%*

32407
33415
31249
24889

. .2‘3592 .

KO 230722 °

C 28693
C 29738
C "28673
KO 231281
C 28694
- 26670

EL.220, 222, 224, AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM
. Use S/N: L
220 - 14091130 to 14107095 °
222 - 14092090 to 14108205
_224 514093065_ to 14109285
.444 - 14094825 to 14111340 -

DESCRIPTION . s

HARNESS -wire .. .... S

CABLE - salenoid to starter .

CABLE - solenoid to battery positive
. CABLE - battery negative 1o ground

 HARNESS-wire.. ..o .0

-. CONNECTOR -

CONNECTOR - wire . ..

CONNECTOR - rectifier .

CONNECTOR - lights .
CONNECTOR - switch -

wire ... 1oL b e S

........................................
" L

......................

SOCKET - bulb

..............................................

LOCATOR HALF - neutral s_tart {see page 65}

SWITCH - neutralhght(séepageBS).._....,,.....' ......

CONNECTOR switch
SOLENOID -~start, 12v .

SENSOR - voltage

‘HEADLAMP ASSEMBLY - 12v (repalrs page 77}

SWITCH - neutral start

"SWITCH - PTO light

BATTERY - 12v (use C31213]

...................................

CAP - battery

SWITCH - head lamp

© SWITCH ASSEMBLY -
- hardware} .. .......
SWITCH ASSEMBLY -

|gnmon (mcludes key and mounttng

|,gn|t|0n (mcludes key and mounting -

*hardware)

...,......................................... .....

" Key - ignition

HOURMETER

RECTJFIER - voltage 12v

STARTER bendlx drive (repairs page 67) ...... SR N TN ‘

STATOR . .
BREAKER CONTACT ASSEMBLY - :gmtlon (repalrs page 79]

CONDENSER. ...\ttt te e e et W

KIT - high tension cable ......:..

[y

GASKET -sparkplug ......... "
COIL - ignition, 12v-{includes bracket)

SPARK PLUG - includes gasket ... ... P DU e

...........................

BRACKET - coil mounting .......... O v ‘

WIBE solenoid lower mountmg bolt to battery (- Vool e,

*Use before S/N:

- **Use S/N and after:

220 -- 14106917 i
222 - 14108020
224 - 14109118
444 - 14111235
. O

- - -
— A ek —h 3 — A A 3k 3 —h

<

QTR QY N SN NS U I 7 JE S Qe G S NN N, ISR PN

]

’ N Febfuary19§2 .

P



]

ELECTRICAL SYSTEM
Use 8/N and after: -
220 - 14107095
222 - 14108205
) - 224 - 14109285
B ' 444 - 14111340
*_-REF- PARTNO. _  DESCRIPTION . Lo
o1 cC . 31029 HARNESS -wire .. L. i i
2. C- 31844 - CABLE-solenoidtostarter .......... . . ... .. ... ... ........
3. C 14565 CABLE - solenoid to battery positive. . . . ... .. e e
4 C 24814 ‘CABLE - battery negativetoground . ......... A ol P
-5 c 248156 HARNES S -wire ... . i e e e e
- 6 C 24813 CONNECTOR -wire ........ S
, 7. c 25338 CONNECTOR-WIMe .....o i e e e
8 C 25486 CONNECTOR -rectifier ..o it i
g ~.C 14537 CONNECTOR-lights . ...... ... .. ... i .
10 - - C 24460 CONNECTOR -switch ... .. e e e
St C 27549 CONNECTOR-solenoid. ... . ... .. oo et
12 C 31847 HOLDER -fuse -............. e e e e e
13 'C 30260 FUSE-30AMP .. _............ e
14 .- C 30262 BULB-light-................ s e .
15 C . 30283 SOCKET-bulb ............. e e
16 C' 29650 _LOCATOR HALF - neutral start (seepage®5) .................. ...
17 .C 30450 ~ SWITCH - neutral light (see page 65} .......... P
18 - C 30279 - CONNECTOR -switch ... ... .. ... .. . s .t ...
19 C 27523 SOLENOID - start, 12v ..o o e e e e e e
20 C 30265 SENSOR - voltage.. ... . ... S NN SRR .
21 C 32178 HEADLAMP ASSEMBLY - 12v (repairspage 77) .. ... ... ..c... ...
2 C 26108 . SWITCH -neutralstart. o ......0...... e e ¥
23 -C 30275 SWITCH - Inerloc. ot e e e e e i e
24 cC_ 31213 BATTERY -"12v ......... o T S
25 - 31044 "HARMESS - seat interlock switch ... ... . . . ...
28 -+ U 29322 SWITCH-headlamp ... .o I
27 C 30530 SWITCH ASSEMELY - ignition ({includes Key and jnounting
. . <" hardware) . ........... S e
28 - C 32407 - KEY -ignition -. . .-, ... e e et
.29 . C 33415 HOURMETER | ..... AT U e ~
30 . c- 31249 . RECTIFIER -yoltage 12v. . . .. e e <. '
31 C . 24889 ,  STARTER.-bendix drive {repairs page 67} ... .. .. SR
K C - 28692 STATOR. . ... . ... PR R -
33 - . NSS§ BREAKER CONTACT ASSEMBLY - ignition (repairs page 79) .. .. ....
- 34 KO 230722 T CONDENSER. . .o e e
35 c 28693 KIT-hightensioncable ............... ...,
36 - c . 29738 SPARK PLUG-includesgasket .............. e e
. .37, C 28673 - GASKET -sparkplug .:......... S D P
- 38 _ KO 231281 - COIL -ignition, 12v (includes bracket) ..... e e e
- . C 28694 BRACKET - coil mounting ......... e
40 C 26670 WIRE - solenoid lower mounting bolt to battery {-} . . e e
:‘. -

-* Printed in U.S.A,

MODEL 220, 222, 224 AND.444 COMPACT TRACTORS

1 e e A e a3 D3 ) ) b b ok ok ok ok B RO i omd ko

vk wrd verh el md ok wd A 3 3 —k b —3

Fébruarv 1992




. » . . . , . LY , - . ) )
% - ‘ ) - ' o ) - ' ) - o ) - MODEL 220, 222, 223 AND 444 COMPACT TRACTORS . ’ 7
ELECTRICAL SYSTEM'HARDWARE .
REF. 'PART NO. DESCRIPTION o . * REQ'D
- 1 NSS o NUT - switch mounting 5/8" (use C32396, C32397} ' -1
1. G 233307 T NUT-switch mounting 9716 .. ... .. e, 1
- 2. c . 2302 . LOCKWASHER -internaltooth ................................ 1
. 3 113- 3. BOLT -1/4"-20x3/4"hex..................... Beorrme e -2
: 4 '193- 57 LOCK WASHER - 1/4” external tooth ....................... Ll '3
¢ 5 129- .. 101 NUT-1/4"-20hex................. T, P ..... UAR.
: 6 . 111- 139 . BOLT-1/4"-20x1"rd: headsq neck ... .o, 2
. 7 192- . 19 LOCKWASHER-1/4". . ... . o i 4
.8 ¢ 129 27 NUT - 710 N.F. Hex ...... e D S oy 2
B 192- © 18 . LOCKWASHER-#10.............. J S ° 2
10 111- 202 . BOLT-5/16"x3/4"N.C.rd. headsq.neck".............c..c..... 1
1" 111- 108 - BOLT:-1/4"x3/4”"N.C:rd. headsq.neck .........coo.oovvunn... 1
12 129- - 1027 NUT-5/16" N.C. hex: .. ............... e, R -
13 182- 10 . SCREW-#4-40x7/8" N.C. panhead N UAR |
: 14 129- 13 NUT-#4-40hex........... 00 ... e S, e UAR
18 192- 13 LOCK WASHER - R e e e e UAR
16 . C 24069 © L COVER —t@IMING] .o e e e e o : 1
17 - NSS ' ' SCREW-#10x1-1/2" N.F. self tap (obtam locally) ... ..o . 1
* 18 NSS ’ . BOLT-5/16" x1/2" N.C. hex, self tap {obtain localiy}. . .. .. R 2
19 13- 17 BOLT -1/4" -20x1-1/4" hex ... ... .1 it i enn e M
20 182- 571 - SCREW-#6-32x1/2" panhead, black ...................... ... 2
21 192- 15 LOCKWASHER 4 < . .2
2 2 129-. .15 NUT - #6 - 32hex..-...‘....3........‘..‘.@: ........................ 2
.23 182- 147  ° BOLT-#10-32x3/4" . e 2
24 . 129- .37 NUT-#10-32hex.......... ..o i . ... . PO s 4
25 192- 18 CLOCKWASHER-#10". .. ... e L 4
o 26° 113- 3 . BOLT-1/4"-20x3/4" hexhead .............. e e 2
27 NSS - COVER - battery vent {rio Ionger available) ... ..o o 1
C o 28 129 . . 36 NUT-#8-36 ... e 2
) : 1 - 29 C 19521 - CLIP-headight Wire. ... ........ouueeeeeeeeni oo e 1
. C 30 C 30276 - PLATE - switch mounting .. ... e e Lo
' : : ' KO 275182 ° CLIP-breaker contact wire .. ... ...... R PR . 1
R !
. ) *Use S/N:
- 220 - 14091130 to 14091218 ) - : .
222 - 14092090 to 14092185 . B _— ) '
224 - 14093065 tq 14023127 ' . - :
' 444 - 14094825 to 14097742
.Nf "
T . ' L. " ,
HEADLAMP ASSEMBLY AND REAR REFLECTORS - i
REF. PART NO. DESCRIPTION - R Co o REQ'D
' C 32178 HEADLAMPASSEMBLY ......................... e T o T2
1 - NSS - RECEPTACLE - headlamp (order C22571) .................... 1
2 C 28932 = BULB-headlamp ........cooitiimt it 1
: 3. ‘C 14304 " GASKET-headlamp.....................0s e . 2
' 4. C 22573 - LENS-headlamp.......... e, SUUDR SO
) 5. 131-  .629  NUT-speedtype”U” ......... ......... S S A 4
B - 187- 1334 .-SCREW-No.8x1/2" self-tapping, round hd. Phllhps N 4
e 7. NSS REFLECTOR red {u59030942) ............................. PR 2
) b . ' - PR . _ ‘ ) .
- o o ' ) o Printed in U.S.A. . . February 1992
| ‘ s




o ‘- - S e T S ST MODELzzo,m.mANDm'cQM?ACTTnAcans S -

. - [ I BREAKER CONTACTS

REF. PART NO. . DESCRIPTION . W R REQ'D
NSS LEAD - breaker contact (order from Iocal suppl:er) R
NSS BRACKET - breaker¢ontacts. ........c........o.iuuunt e ?
182- . 516 SCREW - #10 x 3/8" round head, zinc plated e

e A

1
1
- . 4
. , KO 275182 ', RETAINER-wWire..... ... ittt iinnieenernnnnrron, 1
I : c 28695 COVER - breaker contact-...... .. S e coaes 1
e - c 26518 GASKET -COVEr ... ..oiiiiiiiiiiiniiaaeanan e T
: g NSS . , SCREW - #6 x 3/8"" seif-tapping (obta:n locally) .................. © 1
: NSS ~ SCREW-#8 x1/4” N.C. round head {obtainlocally} .............. 1
! : 183-. . 91 LOCK WASHER - #8internal tooth.......... A 1
. 27439 PGOINT SET - breaker contactassembly ............... e, 1
_;1 C = 27440 ROD - breaker contactpush. ............ [P P |
- ) O\ a3 - "
™ o 1 v .
by |- v - v ] -
r- o \ ’
- | : PR d
. , - . 5 ) . &
< @ A 7 [
" v,
.. . T - -
' + Printed in U.S.A. o L _ R - February 1992
A w | . 5 : .




’

R . : 0 .
Acommmmﬂqmmhw!\)_—-m -

20000000

a1
f

MEEP PRG#1E AND PETE & LAFE [XSTANCE AWAY
ASSENOERE.

WO macvian
O ANY MeGLIWE THAT THE TRACTON Chd 34 SARILY
IANOULEAN .

FAILLIRE TD DASINYE THESE PRECAUTIONS
' COULD REEULT IN iN.NIRY.

. Printed in U.5.A,

s

PART NO.
26877 -
26699

4767
6659
1788
27481
27173
27184

774,
27185 ..

2175

. 27186

2177
27187

.DECAL - hood, R.H. (222} shown ....... e e NN

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS . g

. DECALS

""USE BEFORE S/N: .../ S -
220 - 14054526  222°- 14055920 - - S
- 224 - 14056730 444 - 14059200 - .

.- v - " . '

-~ (English}
DESCRIPTION .
DECAL - instrument panel ... .. e B
DECAL - fuel tank gauge ................... ¥
DECAL - hydraulic reservoir .. ............ e PO
DECAL - “gaution” ... .......... et e, .
DECAL -shiftrange ...................... i
DECAL-brake........... e VS S i

,
—\ﬁ—l—t—l

O

DECAL-hood, L.H.(222) ........................ . e
DECAL-hood, L.H.(224) ..."................. P

B . e T T R )

DECAL -hood, R.H. (24}shown . ................. - B ;
"DECAL -hood, L.H. (444) ... ............... P, e ) -
DECAL -hood, R.H. (444} shown . ................. ... e
- MEDALLION - "CASE” (nplongera\raiiaple) ;f'
%
f L]
L -
K
a : R
g LT R
- February 1992 . o




J——

. ow | el - S 2 . R - | ' MODEL 220, 222,224 AND 444 COMPACT TRACTORS . .. 83
o | B . ‘ . o L DECALS - -
- : | s e > T e a - USES/N: -
! ' ' . 0“ Llcms Qz * -

~ - '_ ' | (220) 14054525 t0 14091130 (224) 14056730 to 14083065
IR L (222) 14055920 to 14092090 ' {444) 14053200 to 14094825

IGRITION T _

START Q)

= - - : - . ) T . ' N
& (ENGLISH}
' REF. . PART NO. 'DESCRIPTION . REQD
- 1 c 29740 DECAL-instrurment «.................... e 1
- ATTACHA:NTDNWG TRAVILCONTAQL :\;l‘.u'rr-‘“:uous THROTTLE i - ’ 1 - C 27944* . DECAL - lnstrument panei ............ E R "‘ ........... L 1
l ..... FAC) & . : . ' . 2 C 26693 .  DECAL-fueltankgauge .. .........cocvveunn.. e : 1
| ¥ \\“f T”'I[ S : B \ . 3 321- 4767 DECAL - hydraulic reservoir . .. .. ...........cooeen.... O T
Ce. . : : ’ - ) ) 4 321 1788 DECAL -shiftrange ....................... R i ‘ 1
o ) 5 c 27871 . DECAL-brake..... S 1.
- ‘ 8 C 27914+ DECAL-hood “220 hydriv” L.H. (shown).......... e, eee o
Y 6 C 27926  DECAL-hood “220 hydriv' R.H. ..:...... ... et PR A
) "7 C 27915 DECAL - hood "222 hydriv” L.H. {shown).......... e e PR 1,
- Ty 3 ~ 7. c 27928 DECAL-hood "222 hydriv' R H. .................... R 1
8 C 27416 DECAL - hood “224 hydriv”" L.H. {shown}........ ... e o
8. C 27927 . DECAL-hood 224 hydriv' R.H. ........... S e 1
9 c 27918 - DECAL - hood “444 hydriv”’ L.H. {shown) ..". .. ... ... .. ......... . i
. 9 ‘C 27928 DECAL - hood “444 hydriv” RH. ... ... .. ..o L@ 1
_ . 10+ . NSS - MEDALLION.- “CASE" {no longer available) ..,.................. 1
- 1. - 321- . 6659 DECAL -"Caution™. . ... .........o....ciio... P B
iy pampatotiralbonie - i 12 C. 27982 DECAL - “Ingersoll”" stripe L.H. {shown) ... ......... T ) 1
it o N . 12 C 27954 DECAL - “Ingersoll” stripe RuH. ...\ oo 1
. 13 C 27953 DECAL - seatback “220 hydriv'"' ... ... .. .. e 1
- : 14 c 279:* DECAL - seatback 222 hydriv' ... 0o e i 1
15 c 27955* DECAL -seatback “224 hydriv'™ . ................ Ceeiaen R 1
! 16 - C 27957 DECAL - seat back "“444.hydriv’™ ........... el e e |
¢ . 17 C - 29202*+ DECAL - “INGERSOLL" seatback ............ e P ' 1
. - . _\ . . - .
~ o
L 4 T . R
X : *Use before S/N: " ) o T N
s - . " **Use S/N and after: . :
’ . .- 220 - 14068672 .
. : . 222 - 14069604 ‘
. , C : » . , - 224°- 14070707 _ - -
T ‘ F e - - L . . L. ..., 444.-14072835. o ) R
. T - QABOLINE ' . Ce ' Lo -
. —F - . . N .
v N [3) : ) o N ° . ‘ !
¥ , R . : : , =
F Tﬂfw“mﬁm ' ———L . . ] T ) B . . ' -
v ' - A X . - . . -
a, A E - . \\ : , ; .
. b ES . . N -
cor e . - S : ]
- ' .
- B p’ T < L t
- e . ) P L. 4
i ~ ; . . - or A . ~ . r ' . ) ) o
.;' 3 # . . . : oo N T . 2 — - BN . b . 1992
- -, . . ) : ‘ - . X g e Y St LT ) : ebrua
\ . o : ) o | t e T L ‘ ‘PrmtedlrLTLL_Q.A.’ BASEREN o . \\\ . » w




S—
BRAKE =i w ouw LIF? WOE O TRACTIR
«] PARKING BRAKE LOCK -

TO ERAGH AL MAGKT R0 FUEN LOGH P
TO NELEARS - PiMn BALLE PEDAL DOWN

-

1 Ingersoll

B INGERSOLL 'Q,

—t - T
QWO HAWN=

.
—

ol amd b
W NN

S

A CAUTION

PART NO.
. NSS
C 26699
W1 4767
321- 1788
¢ 2787
c 27194
c 27925
c 2915
c- 27926
‘C. 27916
c 21927
c . 27918
c 27928
NSS _
© 321-.” 6659
c 27962
C 2794
c 32003
C 30274
-

- L
\
\\/‘

&

- MODEL 220, 222, 224, AND 444 COMPACT TRACTORS

 DECALS
Use 5/N to S/N:

220 : 14091130 to 14107035
232 - 14092090 to 14108205
224 - 14093065 to 14109285

| 444 - 14094825 10 14111340

'DESCRIPTION
DECAL - “Ingersoll” {use C31050)
DECAL - fuel tank gauge
DECAL - hydraulic reservoir
. DECAL - shift range
DECAL - brake
DECAL - hood “220 hydriv™ L.

(ENGLISH)

....................................................

H. {shown)

DECAL - hood “222 hydriv” L.H. {shown)

..................................

DECAL - hoad “224 hydriv* R.H. ..:

DECAL - hood “444 hydriv” L.H. {shown)

DECAL - “Ingersofl” stripe L.H. {shown

DECAL - “Ingersoll’ stripe R.H. . ... .. :
- DECAL - “"INGERSOLL" seat back
LENS - display

d

..........................................
........................................

DECAL - hood “220 hydriv" RH. ... .\ ooeennnns RTINS .
DECAL - Kood “222 Aydiv RoH. .. eveeseoesoan oo .
- DECAL - hood 224 hydriv” L_H. {shown)

...........................

DECAL - hood “444 hydriv® R.H...................... RS -
MEDALLION - “CASE
- DECAL - “*Caution” -

" {no longer available)

..............................

A T S N N R e I e R e ]

!éeb}'uary 1982



.

‘MODEL 220, 222, 224 AND 444 COMPACT TRACTORS * . . g .
- . , -‘ - B J
. . : - DECALS - -
(e . ‘ - Use S/N and after:. T - )
SR : ' - 220 - 14107085°
-~ ) 222 - 14108205 %
: . . S : 224 - 14109285
. o S 444 - 14111340 .-
_ (ENGLISH) - S ;
REF. PART NO. - DESCRIPTION . : L "'REQ'D
-1 C 31050 DECAL - “Ingersoll” ... .. e e e, e 1 -
2 [o 26699 'DECAL‘-fueItankgauge‘..././'.-..'...........................;. 1
3 - 321- 4767 DECAL - hydraulic reservoir /. ..... e SR faeeen PO L1
- 321- 1788 DECAL -shiftrange ............. e e U, 1
. 5 7 c 27871 DECAL-brake........ovireieiiieiannnn.s. e : 1
~ 6 c 30954 DECAL - hood “220 hydriv'” L.H. (shown) ............ M e R
6 -C 30955 © DECAL-hood “220 hydriv/ R.H. ... ....... SUUSIR el 1
7 C 309566 DECAL - hood “222 hydriv'* L:H. {shown}...'. ......... e 1,
7 c 30957 DECAL - hood “222 hydriv' R.H. ........... SN T i L
8 -C 30958 : DECAL hood 224 hydriv’’ L.H. (shown}................. e 71
8 . C 30959 DECAL - hood 224 hydriv” R.H. .. e e e P 1
R c 30962 DECAL - hood‘444 hydriv'* L.H. (shown) . ....... ... ...... o 1
9 C 30063 DECAL - hood “444 hydriv’ RH. _........ . SO 1
10 c 30539 MEDALLION - logo ........... P . 1
1. 321- 6659 DECAL ““Caution'............... e e e 1.
12 €. 32083 - DECAL-“INGERSOLL” seat back craaes SRR DU s 1
13 cC . .302/4 LEN§ display .................... e e 1
) B o - ) - .
. *
Al 5 e
L] ) I .
- ' - oMLY v B . . 3 . . i
1 i T N m; - M N . - - . R -
| e i . .
E DY AT PICLIEE FMAT THE TILACTON Caa I RasELY . . ' ) ' . X . . . . . ' . - -
EE SRS © - . :
- e B & ‘ .
-r—E FALYRE T OESERVE THESE PRECAUTIONS ' - .
mLTﬂ'mY I l\ By

- o 4
“a «
- .

. . - : \° N LN ' ' - tor
. ' . . : . . - . ) February 1992 . -
e ' : . . Printed in LL.S.A. . . ) . - ry 1% ) S
- . b - [ s toeo. N 2 ' '

s - . < - . —a LT T S . - -

- o . ‘ i - . .. P e g . . i . - . 1 o=
- - . . . . ‘e - * <
S o Vi oo - L o . I - Lt




}

U
e
1 ‘_‘l
-
.
o
A} W
1
UL
VAl
.
l..
-'.
o
-..'
[ -
. ‘ » N -
- AN R i
- \ = -
- o .

y
\
\

' ‘ MODEL 220, 222,224 AND 444 COMPACT TRACTORS 89
K K8 WHEEL WEIGHTS — MODEL 220, 222, AND 224
REF.  .PARTNO. _ 'DESCRIPTION | ' " .. REQD
1 -NSS . WEIGHT - wheel 85 Ib. (Orderas Machinery ltem) ............. e 2 .
2 131- . 1182 NUT-1/2"N.C.hexIock. .. ..evevernnannns SUPT T 8
3 *185- 5§33 . WASHER-1/2" l............ie..... g ean e 8
4 1M1- 621 BOLT-1/2"x7" carriage......- e W e 8 ,
- , ” 4 c 30845 BOLT-1/2”-13x8-1/2" carriage «.......... RERLERES ceeenn e 8
: ) : :
K10 WHEEL WEIGHTS — MODEL 444
_REF. . PARTNO.  DESCRIPTION' ~ . - : .+ . - REQD
1 ""NSS - - - WEIGHT - wheel 751b. (Order as Machinery tem} ... .......... 2
2 131- 1182, NUT-1/2" N.C. hexlock....... e [T .8
3 195 533 + WASHER-1/2" .................. e SSUURUISEORETE 3
- 4 111 825 . BOLT-1/2"x6"Rd.headSqg.neck ................... ... R 8
I . B .
Y N ' ‘,
b b ' \\/
i .
. = ¢
~ | @ v ,

Printed in U.S.A. L 5 - February 1992

. . ' —— 4 | . v ,. ' ) . “ . ' .' ,!"




<9 ——-—— @i

(::?@-"-%—._l

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

MODEL JSO*HYDRAULIC LIFT

REF. PART NOC. . DESCRIPTION
o1 c 19661 .ROCKSHAFT ASSEMBLY (444] ............................
1 c 18808 - ROCKSHAFT ASSEMBLY - (220, 222 and 224} shown .............
© 2 219- - 404 FITTING-lube..... ..o i P .
3 c 18251 PIN - cylinder to lever .. .c.....oouutieieiiin e eniiiiaeeennns
4 132- ° 310 PIN-cottar 1/8" x 1" ..ol
5 C 17734  HOSE-10RG........eeveeennns O,
6 C 17248 -~ BRACKET-mounting, top........oco v viiineindnnnloneavans
7 -C 17250 BRACKET - mounting, bottom ~ .. ....................... I
8 113 . 207 BOLT-3/8"x1”N.C. hex......... g
9 131- 1181 NUT-3/8"N.Chex .................. I TETE TR,
10 “C . 29408 LEVER -fiftcontrol ........c.c.oiovuin e [N
11. . C 29045 : KNOB-controllever.....<.... e [
12 C 27583 © BUSHING-Jiftlever ........c.ciniiii i a i
13- . 132 320 PIN-cotter3/32" x3/4" ... .o
14 - 195- 533 . "WASHER -1/2" ..... e iere e Seeeeeaeians e eaeaeatans
15 - C 21518 ‘WASHER -nylon........ [P e feraraaaes
16. C . 27822 . SPRING-controlfever .............. e
17 195- 621 - WASHER-5/16" .....0....... e e
18 . C 18742 .  -ROD-control......... O
19 129- 122 NUT -5/168" NLF. hex . ... e e i e
20 .C 19025 . BALLJOINT .................. PR
21 13- 207 BOLT-3/8"% 1" N.C. hex..... . e et
2 13- 1181 LOCKNUT-3/8"N.C.hex.T..........cooi i e
23 195- 104 - WASHER-3/8"x1-1/8"0D ....... .. e,
24 c- 33138 BRACKET -cylinder ................ b e P
-25 c - 26188 PIN - cylinderfoot ... .......... S
T 26, . C 27217 VALVE - hydraulic, 2spool. . ............. v rr e e '
27 . 218- 5056 FITTING - valve lincludes 218-6004 Q" ring} . ... .. .... PRI
28 NSS HOSE - short (use C31682, 218-1083} . .. .o cae v en o iaes one e
- 28 - NSS° . CYLINDER lift {order C27590, C30049) ..........................
c . 3004 KIT-88al . ovvneeee e iiiaanns PSPPI PP i
- C 13106 COVER Iubefmng ...........................................
~
%
" Printed itU.S.A ~ .
- . . > « V.
. - .
. " 7 {

REQ'D

) -Ij:ebruarv 199_2 ‘

91,




REF. PART NO. .DESCRIPTION . : C . REQD
1, C 19740 HITCHPLATE ASSEMBLY ........0...... PR e, 1
2 213 405 FITTING-ube .......... e e s e 2

- C  -24447 ROD ASSEMBLY -lift RH..................ocuennn. 1.
3 G 142 ~ NUT-liftrod . ....... ST e e 1
4 C . 14724 "RQD ASSEMBLY - RH. lift. . ..lv oot iiiteeninenns. 1
5 138- 308 PIN-roll 178" 3", ..ol U S
6 122 91 PIN - 0Otter 3/ 16 X 17 ... o e eeieie et eieiie e e i ianananns * 6
7. 195, 541" WASHER-PlainB/8" .3 ... oeiieiiniiie i ieieaiiii s 4

8 . C.. 14715 ARM -t ..ol e 2
9 C 14891.  CHAIN-stay 19links .......... T ST 1
10 13- 118 BOLT -5/16" x5/8" hex, ZinCplated .. ........ccueouiioeeenennn. .2
S 131 176 NUT - 106k 5/ 16" NLC. NBX ..« - v veeee et ieeaaaaesteiinanenns 2
12 Cc - 28985 PIN - KUK o eeeeeaeei e e eeeeeeeie e eeiee e e 2
13 C 28222 PIN-Kik.......... b SO e e 3
14 . C 1475 ROD-WftLH. ........ O e !
15 C - 14717 PIN - ClOVIS . .+« vee vt e e e e et eee et e e e e e s 2
c 14Nz LINK ASSEMBLY ....... eeaans PR eeeeannn 1
16 C 14703 CENTER TUBEASSEMBLY .....oovviiiieineriininneannss .
17 C 14709 - . BALLEND ASSEMBLY -R.H.thread .........0c............ 1
18° c a4z BALL END ASSEMBLY - L.H.thread ......:.........cc..... 1

Jgﬁ"’mnﬁe POINT HITCH CYLINDER AND DR

.REF.  'PART NO.
1 C - .19740
2 C 26188
3 C - 14976
4 1328 310
5 13- .-417
L.
-
Printed in U.S.A.

J26 THREE POINT HITCH FRAME, LIFT RODS AND ARMS

~

DESCRIPTION

HITCH.PLATE ASSEMBLY
PIN - lower cylinder-mounting

" NODEL 220, 222, 224 AND 444 COMPACT TRACTORS

- €

AWBAR MOUNTING

P e R L I

PIN - upper cylindermounting . . ............... EETTY TRTORP .

- PIN - cotter 1/8” x 1"
BOLT-1/2" x1-1/4" N.C. hex, zine plated'

RS
3
"

5

<
3, -

. 3 3 Flebrua.rv 1992 _

uk;;&

v



woo | S | o A S - MODEL 220, 22, 224 AND 444 COMPACTTRACTORS © .+ _ ‘85 0

: S i o . U6 THREE POINT HITCHAND =~ . °
DTy . HYBRAULIC CONNECTIONS AND.COMPONENTS

t

- 2

! 3"
. 4
S5

» akl

.
LY .
|
e
e
i
-
e
)
-
-
-
— =
&
v

'PART NO.
215 1138
221- 1375
¢ 25369
C 25368

218-. 5479
NSS-

c . 30054

PART NO.
NSS

C 14568
113- . 476
129- 105

.

" DESCFHPTION ‘,j S -

* NIPPLE- 1!4":(3" e s A
ELBOW-90°.......... P, v reeaaia et
HOSE - hydraulicshort ..., ..... N

-~ HOSE- hvdrauhclong...‘.............'..‘ ..............
FITTING -tee, swivel ...............

- CYLINDER ASSEMBLY - {order C26494 and C30049) .. ...

+ KiT-seal, eylinder .. .. ..ol

< M -
"MODEL F-27 HITCH ADAPTER
DESCFIIPTION ' ,
BRACKET - hitch adapter {order as machmery itern) .....
PIN-drawbar. ......ooooi i
BOET - 1/2"x 2- 3/4"N C. hex zlncplated..?‘. ceaartiens
NUT - 1/2" 13........ S peeanin RETTI®. SPRRPRRY
~ o \'
L ’ 0' :_ ) 1 * K
v . '
r " _
» " s
‘_“5
s " . - é
’ ; R { . P,?YE L
1 R
; o ¥, .
- ;!_; )1 ¥
) i

..........
---------

----------

.........

1
; ) @
REQ'D
- %
......... -1
2
2
13
:
%,
. fr. -
|
Lo
b " -
"2} .
4



